
PREFACE 

1. This parts catalog carries Yan mar crawler back-hoe Vio50-1. 

2. Parts catalog history 

--------- Parts catalog No. Published Remarks 

1st edition 000Y00K3490 1997/9 Disuse old edition 

1st revised 000Y00K3491 1998/7 Disuse old edition 

2nd revised O00Y00K3492 1999/9 Disuse old edition 

Last edition 000Y00K3493 2000/10 

3. Model name 

SECTION Column Model name Manufactured 

(A) Vio50-1 C(JP) 

I (Vehicle) 
(B) 

(C) 

Vio50-1 P(JP) 
1997/7 ~2000/7 

Vio50-1 C(AS) 

(D) Vio50-1 P(AS) 

(A) 4TNE88-BVA 1997/6~1999/1 
Il (Engine) 

(B) 4TNE88-EBVA 1999/1 ~2000/6 

(NOTE) C:Cabin spec., P:Canopy spec., R:Rubber crawler, 
JP:Japan, AS:Australia, 
EX:Export except Europe & Australia. 

M/# 

10501 ~ 15559 

15742~39387 

39278~54159 

4. Your understanding is asking that this parts catalog is not a technical data manual setting forth 

as servicing procedures, This parts catalog is using simplified illustration. 

Be sure to use Yan mar Genuine Parts in your maintenance servicing of Yan mar products. 

Be careful not to use the simple parts available in the market ; otherwise their use in repairing 

causes such as an early breakage, for instance. silv
erh

orn
.co

.uk



SPECIFICATIONS 

Name YANMAR CRAWLER BACKHOE 

Model Vio50-1 

Specification 
IRON CRAWLER RUBBER CRAWLER 

CANOPY CABIN CANOPY CABIN 

Model 4TNE88-BVA,EBVA 
Engine 

Bore XStroke 88X90 

Transport length mm 4500 

Dimensions Transport Width mm 1950 

Transport height mm 2485 2530 2485 2530 

Std. bucket capacity m3 0.16 

Std. bucket width (Outside) mm 700 

Max. digging depth mm 3600 (W / BLADE 3800) 

Max. cutting height mm 5900 5500 5900 5500 

Max. dump height mm 4250 3900 4250 3900 

Max. reach at ground level mm 5800 

Min. swing radius (Swing) mm 2000 (1700) 2100 (1800) 2000(1700) 2100(1800) 

Boom swing angle degree Left 70 & Right 70 

Max. digging force (Std. bucket) kN (kgf) 36.3 (3700) 

Travel speed (High / Low) km/h 4.8/2.3 5.0/2.5 

Gradability degree 30 

Average ground pressure kPa (kgf/cm2
) 24,5 (0.25) 25.5 (0.26) 24.5 (0.25) 24.5 (0.25) 

Track shoe width (Std;) mm 400 

Width X height mm 1950X400 
Blade 

Capacity m3 0.31 
. -

Machine mass kg 4470 4590 4400 4520 

silv
erh

orn
.co

.uk



YOOK3493 

SF.Ir ~7l"' 

PART DESCRIPTION 

® 111111111111111111111111111111111 

@ 1···························i ............. .. . .. . . ... . . . . ............. . . . ... . . . .. . . . . . . . . .. . . .. ... 

® t··································-i 

1 [*•~~~] 
[PAINTED COLOR LIST] 

~~~ 
-;;;,::..-,,1z1L,~c% 

i7-Yv-ifT1-7':11J-::,, 
0. 682.2/4.2 
i7-Yv'-t:-:::J 'J ?':!')-::,, 
3. 8 BG 5. 3 1 /9. 1 5 
i7 )'y'-:V t-- 5 .A ':f lJ-"Y 
4. 84GY8.42/6.99 
i7)'y'-~-?:;t1J-7';1L,-
5.39Y2.92/0.78 
-r=f- ::i 5 Jv*IJ ,( t--
1 38GY7. 15/0.48 
i7)'v'-IJ-b':fv-
7 Y 5. 3/0. 8 

=fi't:::/f±~ 
CABIN SPEC. 

PAINTED COLOR 
MUNSEL No. 

YANMAR NEW DEEP GREEN 
0.682.2/4.2 

YANMAR PEACOCK GREEN 
3. 8BG5. 31/9. 15 

YANMAR CITRUS GREEN 
4.84GY8.42/6.99 

YANMAR DARK OLIVE GRAY 
5.39Y2.92/0. 78 

NATURAL WHITE 
1.38GY7. 15/0.48 

YANMAR WARM GRAY 
7Y5.3/0.8 

"fg~,} 
COLOR 
CODE 

88 

97 

96 

72 

1 5 

73 

silv
erh

orn
.co

.uk



YOOK3493 

2 [~fflf alie-ij-1 
[PAINT PART No.J 

Bl3Fff ~~~ 
PART PAINTED COLOR 

CD i7'_,/y-~71'-7":JIJ-'./ 
YANMAR NEW DEEP GREEN 

® ;, '_,/y-1::::-:J 'J IJ":f 1)-'_,/ 
YANMAR PEACOCK GREEN 

® i7'.,/y-~ 1--- 5 A ":/ 1)-'_,/ 

YANMAR CITRUS GREEN 

@ ;, '_,/y--$1'-? ~ 1)-7 ":Iv-
YANMAR DARK OLIVE GRAY 

® TT ::i 5 /t, * IJ -1' 1---
NATURAL WHITE 

® ;, '_,/y-lJ-~":f v-
YANMAR WARM GRAY 

~~£1{8B=ffl:% 
PA I NT PART No. 

16Q$ 4Q$ :;z 7v-
16flCAN 4QCAN SPRAY 

981101-09588 977620-40880 977620-30881 

981101-09597 977620-40970 977620-30971 

981101-09599 977620-40990 977620-30991 

977620-40720 TOR-90460003 

977620-30301 

TOR-90450003 

3 [~~~5a&©~lJU 
[EXPRESSION OF PAINTED PARTS] 

-B~~-~ -B~~~ ~~~ 
PART NO. PART NAME PAINTED COLOR 

172176-533001-1 i:JI-{ 1--- (-tz::,,9-) (~u-::;:ss) i7'_,/y-~71'-7":JIJ-'./ 
WE I GHT (CENTER) (GREEN: 88) YANMAR NEW DEEP GREEN 

0~) Bl3crfi~*~O) ( ) P31~~~~Jei:71':9 0 

(NOTE) ( lat the end of part name shows Paint Color. 

4 [~l!Sii©~~~l 
[COLOR OF MAIN PARTS] 

.gf{j=iff ~~~ 
PART PAINTED COLOR 

CD "P✓y-ffi7-f'-"7/JIJ-✓ 

YANMAR NEW DEEP GREEN 

® -P✓y-t:-::J -:JIJ/JI)-✓ 

YANMAR PEACOCK GREEN 

(';;\ -P✓v-Vt--5A/J 1J-✓ 

\:!.I YANMAR CITRUS GREEN 

@ -P✓v-$1-IJ-:t 'J-7/Jv-
YANMAR DARK OLIVE GRAY 

® -J-7::i 5Jvit-'J11--
NATURAL WHITE 

® -P✓v-'J-b./Jv-

YANMAR WARM GRAY 

±~Bl38B 

""fffjefr'f.j. 
71,,-t,: 
.t.19 ✓?7-9I.1 t--
A 1 ✓'7V 1) ";/$f 
7v-!-=V 1)":/$f 

-s,-="://J7v-b. 
7-b. 
1'-b. 
*-Vt:✓*~ 
/\7':/I'--
?□✓ l---.t.11,-

:tt:-'1. '!' ~ 

AT':17 
vH-ffl 
1✓1~* 
"'.$fJldJ/\-
I.":/:::J✓fflf) 

*-v I t:Jv-7 *-v I t:;r--Jv 

*-v t:✓ 
*-vt:✓ t-=J' 

MAIN PARTS 

UNDER TRAVELING BODY 
BLADE 
COUNTER WEIGHT 
SWING CYLINDER 
BLADE CYLINDER 

TURNING FRAME 
BOOM 
ARM 
CABIN BODY 
BUCKET 
FRONT COVER 

BONNET 

STEP 
LEVER SORT 
INSTRUMENT PANEL 
PEDAL COVER 
ENGINE RELATED PART 

CANOPY ROOF 
CANOPY POLE 
CABIN 
CABIN DOOR 

silv
erh

orn
.co

.uk



YOOK3493 

t§~ ( 1 ) · · 
PICTURESQUE 

· · · · · · · · · · · ±~Iii 
INDEX ( 1) · · ·MAIN PARTS 

tfi~···FIG.1~4 
LABEL 
°fi:~jg~- · ·FIG. 5 
SAFETY LABEL 
II&· · ·FIG. 6 
TOOL 
PTO:fo/,-... ···FIG. 97 
P. T.O.KIT 

5 ::JI-1' & ;t-1'}1,-?-5 · · ·FIG. 1 1 
RADIATOR & OIL COOLER 
Jl~.S,:;..,-? &Jl~/H7 · · ·FIG. 12 
FUEL TANK & FUEL PIPE 

5:1-:tni?o/,-... ···FIG. 21 
RADIO CASSETTE 
;tJH- (-?-5fr~) · · ·FIG. 24 
COVERICOOLER SPEC.) 
-:Jl.,,-b.;fJJt-. · ·FIG. 35 
FRAME COVER 
v-t-&V-t-v9:;..,J--. · ·FIG. 36, 37 
SEAT & SEAT MOUNT 
':J.."ro/7• · ·FIG. 38 
STEP 
;K:;..,;o/t-· · ·FIG. 39 
BONNET 
-:>1'-?t- ···FIG. 40 
DUCT 

IJ.jj,/H7&f}jj,/H7• ··FIG. 7 
sue.PIPE & EXH.PIPE 
I:;..,::}:;..,yQ:;..,t- · · ·FIG. 1 0 
ENGINE MOUNT 
Ho/9- 1) • • ·FIG. 1 3 
BATTERY 
111'~ · · · F I G. 1 4~ 1 8 
ELECTRIC PART 
t:-1'&'r"JQ':J..1'· · ·FIG. 20 
HEATER & DEFROSTER 
lllUI;ft:;..,7 &~II~· · ·FIG. 46 
HYO.OIL PUMP & JOINT 

:::i:;..,7L,o/if&V7-1J (-?-5frm). · ·FIG. 22 
COMPRESSOR & V PULLEYICOOLER SPEC) 
fFIIJ5dl1' :;..,-? · · · F I G. 6 8 

:\=1'1::':;..,, · ·FIG. 41~43 
CABIN 
:\=1'1::':;..,J-:J7 ···FIG. 44 
CABIN DOOR 
:\=1'/l::'&:\=1'/l::'71.,,-b.· · ·FIG. 45 
CANOPY & CANOPY FRAME 

HYO.OIL TANK 

'J--?5::..,7. · ·FIG. 1 9 
WORK LAMP ~ 

REAR 

□-5&7':11'':J..t­
ROLLER & ADJUST 

···FIG. 25 
-? □-5· · ·FIG. 26 
CRAWLER 

~ 
LEFT 

71.,,-J-:V 1J:;..,-$f. · ·FIG. 52 
BLADE CYLINDER 

J7-?i?JI, ···FIG. 8, 9 
ACCELERATOR 
01'■ · · ·FIG. 27~ 33 
CONTROL EQUIP. 71..,-)-:, · ·FIG. 96 

BLADE 

/~-To/,-...VIJ:;..,11'. · ·FIG. 50 
BUCKET CYLINDER 
"P-b.&/~?"o/,-... 1J:;..,-?, · ·FIG. 92 
ARM & BUCKET LINK 
lt?"o/,-.... · ·FIG. 93~95 
BUCKET 

1J=c:::i:;..,m1,7 .. •FIG. 61~63 
REMOTE CONTROL VALVE 
'.11.,,/-()-:/C/1,7, · ·FIG. 66 
SOLENOID VALVE 

/HI::':;..,~ (-?-5ttm) ···FIG. 23 
PIPINGICOOLER SPEC.) 
;f;-Jl,t,:H/1,7 · · ·FIG. 67 
HOLD VALVE 
ll!Uil!tf· · ·FIG. 69~78 
HYO.OIL PIPING 
:::i:;..,,-... □ -Jl,IEtf· · ·FIG. 79~89 
CONTROL PIPING 
llMl~1J-V:;..,~. · ·FIG. 90 
GREASING 

"Jl.,,-b.&~@"'J7 1J:;..,~. • •FIG. 34 
FRAME & TURNING BEARING 
~@'E-1'· · ·FIG. 54 
TURNING MOTOR 
'?.. 1' "'JI, ::J =I 1':;.., ,-... · · · F I G. 5 5 
SWIVEL JOINT 
:::i:;..,,-...o-11,m1,7. · ·FIG. 56~60 
CONTROL VALVE 
2?:i::-(/C/1,7 (2?:i::1'vJl,-f--T:i:::;..,::J). · ·FIG. 64 
2 WAY VALVEl2 WAY MULTI CHANGE) 
□-1' 1Jm1,:1 <4?:i::1'vJl,rr:i:::;..,~>·. •FIG. 65 
ROTARY VALVE\4 WAY MULTI CHANGE) 

silv
erh

orn
.co

.uk



YOOK3493 

. . . . . . . . . . . ;mJIOO~ t§~ (2) 
PICTURESQUE INDEX (2) · · ·HYDRAULIC SECT I ON 

1:i 
RIGHT 

5VI-11&;t-(Jl,-?-'5• · ·FIG. 11 
RADIATOR & OIL COOLER 

~ 

ft 
REAR 

tt 
LEFT 

silv
erh

orn
.co

.uk



YOOK3493 

ij§~(3) · · · · ·······-~§I 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 1 /9 

4 ati~ (:t:-v / 1:::l (EX. AS) 
Fig. LABEltCANOPY) (EX. AS) 

~ 

1ii 
!~ 

5 ttati-li 
Fig. SAFETY LABEL 

~-~­
■.;; [El 
~;;imi-
~ II E • 

7 ~Jt 17 &!it~lt ·f1 
Fig. SUC.PIPE & EXH.PIPE 

8 :P?i?/1, 
Fig. ACCELERATOR 

9 ??i!Jl, ('J:.t9•:,f--ri?/1,) 
Fig. ACCELERATOR 

(ONE TOUCH DECEU 

11 5~I-9&t1L?-5 
Fig. RADIATOR 

& OIL COOLER 

1 2 ff!J:19:,,-?&M/H:1 
Fig. FU€L TANK 

& FUEL PIPE silv
erh

orn
.co

.uk



YOOK3493 

ij§JX ( 3) . . . . . . . . . . . . Jff§jJ~ 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 2/9 

13 H-:Jtl) 
Fig. BATTERY 

1 4 11186 (:\'1'1::Y, :\'-v/1::) 
Fig. LECTRIC PART 

(CABIN. CANOPY! 

15 11i(=l'-t-l::/,:\'?/I:: 
Fig. /'J/'9':/7-r"t?Jl,) 

ELECTRIC PART 
(CABIN. CANOPY 

/ONE TOUCH DECELl 

1 B llliii (:t--vl::Y) 
Fig. ELECTRIC PART(CABIN) 

--------------

1 7 !Iii C-? 1,,-:/ftl) 
Fig. ELECTRIC PART 

(CRANE SPEC. l 

1 8 lllali C-?-5fttll 
Fig. ELECTRIC PART 

(COOLER SPEC. l 

1 9 'J--?'5Y7 
Fig. WORK LAMP 

20 t:-9&'f7□ A'9 
Fig. (-;t7::13/) 

HEATER & DEFROSTER 
(OPTIONAU 

21 '5::ht:ht?-:JI-- (;t':1::13Y) 
Fig. RADIO CASSETTE 

(OPTIONAL> 

2 2 ::JY7v-:J-t:t& V7-IJ 
Fig. (-?-5frtl) 

COMPRESSOR 
& V PULLEY 

!COOLER SPEC. l 

2 3 /~1 'c.Y/J ( -?-'5(±li) 
Fig. PIPING(COOLER SPEC.) 

24 :hi~- (-?-5frtl) 
Fig. COVERICOOLER SPEC.) silv

erh
orn

.co
.uk



YOOK3493 

ij§~(3) · · · · ·······-~§I 
PI CT UR ESQUE INDEX (3) · · · · · ·FIGURE 3/9 

25 □-5&:P:Yi'::ll-
Fig. ROLLER & ADJUST 

28 ?□-5 Fig. CRAWLER 

27 1111 
Fig. (fUlt.,/t-&A-51)11-=) 

CONTROL EQUIP. 
(OPERATION LEVER 

& STAND! 

28 11111 (f'FJL,/t-
Fi g. &A-51)11-=) (AS) 

CONTROL EQUIP. 
(OPERATION LEVER 

& ST ANDI CASI 

28 •••• (tff) Fig. CONTROL EQUIP. 
(TRAVEL) 

33 ••11 
Fig. (PTO:::e.1t-D-JI,) 

CONTROL EQUIP. 
CP. T. 0. CONTROL! 

30 1'1111 (kf)'?°) 
Fig. CONTROL EQUIP. 

CSWINGl 
34 7v-b&ffi-"'?'))I?° 

Fig. FRAME 
& TURNING BEARING 

----------

31 Ula (it.,-t,:) 
Fig. CONTROL EQUIP. 

(BLADE) 
35 71.,-b'h/~-

Fig. FRAME COVER 

32 1•11 (:h~l-t"JL,/t-
Fig. &D-/\,fl'\,S,JI,) 36 ~-f-.&~-f,,.yoj;.,f,,. 

Fig. SEAT & SEAT MOUNT 
CONTROL EQUIP. 
(CUT OFF LEVER 

& LOW-HIGH PEDAL! silv
erh

orn
.co

.uk



YOOK3493 

t§~(3) · · · · · · · · · · · -~§1 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 4/9 

3 7 y-1-- vi:'.1;..,t-- (AS) 
Fig. SEAT MOUNT !AS) 41 *1' 1:;.., ( 1 ) <i1') 

Fig. CABIN (I) !BODY) 45 ~1'/l:&*1'/l:J~-1.,. 
Fig. CANOPY 

& CANOPY FRAME 

42 *1>!:Y (2) (-ff'J~) 
Fig. CABIN 121 !SASH) 

39 ;K/~'JI-
Fig. BONNET 43 =HI:'.;., (3l (#1.~l 

Fig. CABIN!3l (FITTING) 47 7-L.,.~tJ;.,'/ (*1'~/) 
Fig. BOOM CYLINDERICABINl 

40 ~?I--
Fig. DUCT 48 7-1.,.ylJ'_,/'f (*1'/1:) 

Fig. BOOM CYLINDER 
!CANOPY) 

--------silv
erh

orn
.co

.uk



YOOK3493 

t§~(3) • • • • • • • • • • • -~§m 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 5/9 

49 -P-J.i.:,,1)':,_;~ 
Fig. ARM CYLINDER 

Fio.51 
7-.1-YIJ:,,1)::t~ 
SWING CYLINDER 

a 

53 ifi'c-'9 
Fig. TRAVEL MOTOR 

56 :::i::tt-O-Jt,/01,7 
Fig. (Pf--t-) 

CONTROL VALVE 
<P PORTl 

5 7 ::::i::tt-- □-lvltlv1 
Fig. (ifi&PTO) 

CONTROL VALVE 
!TRAVEL & P. T. 0.) 

58 ::JYl--0-Jl,HJl,7 
Fig. (7-Li.&::i.1:;~} 

CONTROL VALVE 
!ARM & SW I NG) 

(7-b.&/t7'J t-) 
CONTROL VALVE 

!BOOM & BUCKET! 

(l@&7v-l-'.} 
ONTROL VALVE 

<TURN l NG & BLADE) silv
erh

orn
.co

.uk



YOOK3493 

i§~(3l • • · • • • • · · · · -~§m 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 

81 1)'!:J:YH/'1'1 
Fig. REMOTE CONTROL 

VALVE 

82 l),:J:;H/'17 (ti) (AS) 
Fig. REMOTE CONTROL VALVE 

(RI GHTl (AS) 

83 IJ'E::J:Y/WJ (:ti) (AS) 
Fig. REMOTE CONTROL VALVE 

(LEFT) (AS) 

64 2i:J:x:1IW1 
Fig. (29:x:1'-V/lt'fT:x::Y::.i) 

2 WAY VALVE 
(2 WAY MULTI CHANGE) 

85 □--91)/!1'17 
Fig. (4,j:x:1'vllt'H·:x:Y::.i) 

ROTARY VALVE 
14 WAY MULTI CHANGE) 

8 8 ')L, I 1 t-=lt/'17 
Fig. (Qt,,-:,,fttt) 

SOLENOID VALVE 
(CRANE SPEC. l 

67 ili-Jltt-=1!)'17 
Fig. (Qt,,-:,,f±:ll) 

HOLD VALVE 
(CRANE SPEC. l 

6 8 M/Jlll!-9 :,,-, 
Fig. HYO.OIL TANK 

89 ~lfi!I 
Fig. ('9:,,Q~f.:Y7~Hllt7) 

HYO.OIL PIPING 
(TANK ~PUMP~VAL VE> 

70 l!IIJii!I 
Fig. UWJ~'E--9, 7-1.,.) 

HYO.OIL PIPING 
(VALVE~MOTOR,BOOMl 

71 jJii!ff 
Fig. (lt/lt'J~;z_-fl'\Jlt_ k{>7) 

HYO.OIL PIPING 
!VALVE~SWIVEL.SWINGl 

7 2 illlJI~ff {1)'9-:,,: 1) 
Fig. HYO.OIL PIPING 

(RETURN: ll 

6/9 

silv
erh

orn
.co

.uk



YOOK3493 

tEI~ ( 3) · · · · · · 
PICTURESQUE INDEX(3) 

73 il!I/I£'it (IJ~-✓: 2) 
Fig. HYD.OIL PIPING 

(RETURN :2) 

7 4 ill!Off (~fil 
Fig. HYO.OIL PIPING 

(TRAVEU 

75 il!IO'if (7-b) 
Fig. HYD. 01 L PIP I NG (BOOM) 

76 illl.lH!ff 
Fig. (7-A) (1[..,-;,,tf:jii) 

HYO.OIL PIPING 
!BOOM! (CRANE SPEC. l 

77 illlf££1 
Fig. (PT07l.rbI::.tt-:) 

HYD.OIL PIPING 
(P. T. 0. FRAME END) 
~ 

78 il!IUI (PTO:P-~IYt-:) 
Fig. HYO.OIL PIPING 

(P. T. 0. ARM END) 

79 ::::JYl-- □ -Jl,j!ff (;f-Y7 
Fig. ~'J'E::JY/01,7~ 1)1-Y) 

Fig.SO 

CONTROL PIPING 
IPUMP~REMO.-CON.V. 

~RETURN) 

::::JYI--D-Jl,fff 
( ')i:::::J::.,/{/1, 7 

~::::i;,,t-- □-Jl,/t/1,"1) 
CONTROL PIPING 
!REMO. -CON. V. 

~CONTROL. V. l 

. . . . Iff El.8~ 
····FIGURE 
. 81 ::::J:tt--O-Jl,fi!\t 

F,g. ,,n::::i:.,m1,-;~:::iYt-- □ -11, 
/t/t, 7) ( 1 L,-Ytf:I) 

CONTROL PIPING 
!REMO. -CON. V. ~ 

CONTROL. V. l 
(CRANE SPEC. l 

8 2 ::::JYI-- □-/1,j!ff 
Fig. (;f-::.,7~1J=t::::J::.,H/1,7 

~'J~-Y) (AS) 
CONTROL PIP I NG 
(PUMP~REMO. -CON. V. 

~RETURN) (AS) 

83 ::JYl-- □ -/1,feff 
Fig. (1J'c::::J:t/t/1,7 

~::::i:tt--D-/1,/t/1,7) 
(AS) 

CONTROL PIP I NG 
(REMO.-CON. V. 

~CONTROL. V. l (AS) 

84 ::::J::.tt-- □ -/1,j!ff 
Fig, (29I1y/l,77I::.,:,I) 

CONTROL PIPING 
(2-WAY MULTI CHANGE! 

7/9 

silv
erh

orn
.co

.uk



YOOK3493 

~§~{3) · · · · ·······-~§I 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 

Fig.85 
:::i;.,t,. □-11,fi!\f 

(2'1:t'1y/l,7f:t;.,y) 
(?v-Yttl) 

CONTROL PIP I NG 
(2 WAY MULTI CHANGE) 
(CRANE SPEC. l 

88 :::i;.,t-- □-lvi!I Fig. (4'1:t,f"y/l,77:tY::i: 1) 
CONTROL PIPING(4 WAY 

MULTI CHANGE: 1 l 

87 :::i;.,t-- □-Jt,Eff 
Fig. (4?:t,f"yJl,77.:t;.,~: 2) 

CONTROL PIPING(4 WAY 
MULTI CHANGE: 2l 

88 ::JYl-- □-Jl,Ef Fig. (4?:t,f"y/1,77:t;.,::,i: 2) 
(-?L,-::,,f±tf) 

CONTROL PIPING 
14 WAY MULTI CHANGE: 2l 

(CRANE SPEC. l 

89 :::i;.,t,. □-lt,E\f 
Fig. (;t;-/1,ls/W1) 

(?L,,-;.,fl:t) 
CONTROL PIP I NG 

(HOLD VALVEl 
(CRANE SPEC. l 

80 :ill!i-7'J-v;.,-7 
Fig. GREASING 

a 17-b.&7-b.-J=y,-,t,. 
Fig. BOOM & BOOM BRACKET 

Fig.a 

Sa Wr,t--S-917 
Fig. BUCKETS TYPE 

84 lt'nl--S-917 
Fig. (J'J'J7;il.;.,I--) 

BUCKET S TYPE .,,✓• 
(A TT ACHMEN'1 l 

all H'nl-- (7'9-,7)1.::,,t,.) 
Fig. g BUCKET (ATTACHMENTl 

88 71.,,-I-= 
Fig. BLADE 

8/9 

silv
erh

orn
.co

.uk



YOOK3493 

i§~(3) · · · · · · · · · · · -m§I 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 9/9 

97 PTO=l"-:it--
Fig. P. T.O.KIT 

it 

silv
erh

orn
.co

.uk



YOOK3493 

iii~ 
WIRING DIAGRAM 

1?Jra1,;­
SAFTY SIITC!l 

-L 

00 

1-1,5;,7 
BOOII LAIi.' 

(Vu 
~ 

1!J'r{].1,f (ti:) 
SAFTY SIITC!l ll) lJ 

"'1'5'/1 
HEAD LAMP ,1, 

,I, 

Cm) 
;!;-;, 

. 
H:! 

HORN 

1--

" -

~ ~ 
C -
] 

. ,., 
e -

lfflj?;,if- r;::::::::::::; ,.,, 
FUEL SENSOR ~ '·" 

-fll 

'" 

911 
TIIER 

-

l
=n '·"' IJl,- "000' 1-

RELAY ~ ,. 

1!Jr{%­
SAFETY RELAY 

r;: 
' .. 

H N> H t. ,..,. 

• Y1l101 

~ 
n;i;,;,.~,1'JvJ11' 
ENGIN STOP SOLENOID 

L J!t Blut 

,.. 

R 

,., 

,. 

Coo 

15. 

~ • . . 

,,, 
YB fil.AYtlhl Blirt LW J!t8Btut fhill RY -~f.il Rtd hllOJ 

YR Jt~ Ytl In Aid LR -J!t~ Blu1 Atd AW *El Atd lh!ll 

' YL Jl,t h!IH Blut LB ... 8lu1 BIHi RB ~,II Atd Black 

' 

[8j e 111111 

S..lllhlll Blul 

-

LG WY Brut G1un AG .$1:1 RtfGrun 

G " Grun 

ln-n 

~ . 
- -

I 

GW .,Sllrmtlll!t 

GA afl;J,GrunRtd 

B ,II BIHi 

BA ,11111$ BIHi Rtd 

BW ,l8Bl1cklh1tt 

GL d,I G111n Black 

Gr 71,.,- G111 

Or ,r1.,:,,v Or1n11 

Br !!it" Brorn 

YW 1118 Yll!n Whitt 

RL ;jfi. Red Blue 

GB YAI Gmn Brat! 

~ 
n__Y 

;l.'J-7'{;,1'f-'J 
STARTING MOTOR 

n,~·~· 
.1, 1!1, 1, 

--
~ 

. 
- -

---=--

;t,-;,;,.1,;­
HORN SIITC!l 

::::·:~ 

,--~ 
I Q•&1??;-') 
1 e~ 1 HOUR METER 

"'z::,: ig 

- - -- - _I - - - - ---lre-H_H_H_H.~'f---' 
L 'ID I .ll~ I ~ri~1i NG LAMP 

!:i 
-

-
- -

1.UIIR 
0 SYI 
1.HYR ... 
o.n 
O.$CICI 

O.$Ql 

•·!.s' 
·" I.UY 

t.011\. 
O,$l .... 
0.5(111 
,. 5l 
o.s,1 

--7 
~ 

I 
~ 

I 
I 

I 

I w 
> 
...J 
< ~~I ,-..> 

~u.. ~ ~~I 
-u.. ',ljl "o. "' - ]~~ .... ,_ -

) -I "=> 
-RO \fii~, 

1,?SM 
0,5YI 
1.nvA 
1.2$8 

., .. . "' I.HY 
a 
1.0I.I 
1,ULII 
1.0Rl 

O.SL 
0.50ll ..~ 
1.i:11., 
0,$VI 

=-- -

~·~:. '!~ 
05YA ... 
'" . ... ... 
05lt 

~ 

'lffl;-')-

1

1 FUEL METER 

H-:J 
CHARGE 

' /iii\ ';t,f,11, 
•·• .J7:. 'OIL 

~:I !ttMP 
I I 

L.:_ =i 
- --7 .. 

0,$YI 

5:t7fI,-JJ­
LAMP CJjECKER 

, ., _J ~ 17-J.llEARTHl 
~ IU➔SWHSTARTER SW> 

I 
, .... .... 

I 0.5QI 

~ o lf-t-9HCHARGE) 
'·"' 17'1-l!BUZZER) L '" 18~;~ (W,l!OIU 

- - -- - - -- - - -- - - -- ~~~-'~-~~_: - -

-, .. 
J.OR8 

~ 
.. ~ ' }.'J-'J}.1,;-

, .:! ~ STARTER SWITCH 

"" " 3.()0, ,.,.. J.9-';i;J,1-:,f!Ma 
" ., STARTER SWITCH CONNECT TABLE 
.. ~ ----...,_ I 9 30 17 50 AC 
·" J.cRr 

~ \~ l HEAT 

~ OFF 
'---- ON 

b-X#,n START 

FUSE BOX silv
erh

orn
.co

.uk



YOOK3493 

y !ii: 
YB ~!!A 
YR ti!'$ 
YL j'ijj!j 

w a 
WB a;\\\ 

rel~ (IJ::.,t-91-1-T~Jt.,) 
WIRING DIAGRAM(ONE TOUCH DECELl 

.....filL ~ 
-$>1'7- R ~ 
TAIMER ,-.. 

y r-
,-.. 
,.....L ~ -

J.-$>-1--J.1'•;,'f I-- I 258 -
r-START SW! TCH I \ I. 25Y 

--::-0--+-------1--l_1._2_5_R _ __, r-

' ' 

l'J--(-\7/\-:7-J.J 
,WI RE HARNESS, 

I. 25RW r-

-

I I 30RL +------+-----------------1 
! ! ' ,__ 

' 
3. OGW 

L I l.25RW 

--~ 

4 I. 25RW 

6 
I 25R 

r- I 25Y 
3 

5 
I. 25B 

,....... 

: 

r- I. 258 
10 
r- I. 25Y 

8 
r- I. 25R 

9 
r- I. 25RW 7 
r-

: 

'27 3 ORL 
~ 

' ' 

I 
' ' 

,~ •;, "j-1) 

BATTERY 

l)L,­
RELAY 

~~ITG~ ! 

2 ORL - 20A 2. ORL 
24 - 25 

~ 

r0 0- 3 :=l>----~ 
~1_ ____ 4"-'1==3=='==4~1 0.Jl--3 -. O_R_L_--________ __, 

L ___________ _ 

Ye 11 ow L J!j Blue R *' Red GW Ha Green Wh I te Gr -?'L,- Gr av 

Ye 11 ow BI ack LW i'.fa Blue Who le RY a\ifl!i: Red Yellow GR liar- Green Red Or ,tL,;.,:) Orange 
Ye 11 ow Red LR ~$ Blue Red RW a\ia Red Whl le B !iA 81 ack Br * Br own 

Ye 11 ow Blue LB 'ilj/1/, Blue Black RB mi~ Red Black BR 11/,;Jji 91 ack Red YW Ma Ye I I ow Wh 1 1e 

Wh I te LG 'iliU Blue Gieen RG ar-H Red Green BW !II.a Black Wh I te RL iliii!i Red BI ue 
White 81 ack Lg :15:!il" Young Leaves G *Jl Green GL tl/11. Green BI ack GB ,1:l\/11. Green 8 I ack 

Q)CI) 
00 

"' IX 26 

2. OB 

I . 25L 

I. 25A 
I. 25W 

2 OG 

2. ORL 

2 OG 
2 OB 

I. 25W 

--11 -t-
12 -t-
13 -t-
14 

15 t-- t-
16 --

I 

2 OB 

I. 25L 
I. 25Y 

I 25W 

2. OG 
2. OR 

2 ow 
2. OB 

2. OR 

~ 

L_J 

-$>--(y-1) L,­
TA IMER RELAY 

'rt?lv'.I L, / 1' I-= 
DECEL SOLEOID 

r-:-✓-~7--$>*-::7 
: INDICATOR BOX 

R=b---1! 
~ i ! 
~:=t : i 
tJ-H__ -_J ' 

' ' 

'-lf-----..:...1 ·c.e2"'"5 w"----j 2 2 9 o s GR I lf2D ! 'rt?JV5:,,7 
DECEL LAMP 

'-------'l-'-.-=-2-"'5B"-----,Z 3 IO 0. 58 : ' 

L _____ _J 
I. 25L 

17 
0. 5Lg 

(~ 'rt? Iv J.1' ':I 'f 
I. 25A 0. 5Lg DECEL SWITCH 

18 

silv
erh

orn
.co

.uk



1,1,,772425-03110,,"LABEL SET (CABIN)",1,,,,,,,,,,,,,,,,,, 
2,2,,172425-03110,,"LABEL, SPECIFICATION",1,,,,,,,,,,,,,,,,,, 
2-1,2,,172425-03111,,"LABEL, 
SPECIFICATION",1,,,,,,S,7,72422137,M/#15112,,,,,,,,, 
3,2,,172425-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,,, 
4,2,,172164-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,,, 
5,2,,172176-03151,,"LABEL (VIO50",2,,,,,,,,,,,,,,,,,, 
5-1,2,,172425-03150,,LABEL,2,,,,,,N,,72421044,M/#10740,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,,, 
8,2,,172164-03171,,"EMBLEM, REAR",1,,,,,,,,,,,,,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,,, 
10,2,,172165-03261,,"LABEL, BOOM",1,,,,,,,,,,,,,,,,,, 
11,2,,172164-03560,,LABEL,1,,,,,,,,,,,,,,,,,, 
12,2,,172141-03202,,"LABEL,CAUTION",1,,,,,,,,,,,,,,,,,, 
13,2,,172147-03210,,"LABEL,2 SPEED",1,,,,,,,,,,,,,,,,,, 
14,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,,, 
15,2,,172519-04180,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,,, 
16,2,,172164-03350,,"LABEL,LIFTING",1,,,,,,,,,,,,,,,,,, 
17,2,,172142-03302,,"LABEL,CAUTION",1,,,,,,,,,,,,,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,,, 
20,2,,172964-03610,,"LABEL A",1,,,,,,,,,,,,,,,,,, 
21,2,,172164-03500,,LABEL,1,,,,,,,,,,,,,,,,,, 
22,2,,172165-03661,,"LABEL,DANGER",1,,,,,,,,,,,,,,,,,, 
23,2,,121470-44540,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,,, 
24,2,,172183-03250,,LABEL,1,,,,,,,,,,,,,,,,,, 
25,2,,172164-03200,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,,, 
26,2,,172164-03210,,"LABEL, CAB.",1,,,,,,,,,,,,,,,,,, 
27,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,,, 
28,2,,172183-03280,,"LABEL,LOCK",1,,,,,,,,,,,,,,,,,, 
29,2,,172164-03510,,LABEL,1,,,,,,,,,,,,,,,,,, 
30,2,,172164-03520,,"LABEL,DANGER",1,,,,,,,,,,,,,,,,,, 
31,2,,172164-03540,,LABEL,1,,,,,,,,,,,,,,,,,, 
32,2,,172964-03370,,LABEL,1,,,,,,,,,,,,,,,,,, 
33,2,,172964-03390,,"LABEL,ADJUST",1,,,,,,,,,,,,,,,,,, 
34,2,,172964-03481,,LABEL,1,,,,,,,,,,,,,,,,,, 
35,2,,172519-04290,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,,, 
36,2,,172519-04300,,LABEL,1,,,,,,,,,,,,,,,,,, 
37,2,,172173-03250,,LABEL,1,,,,,,,,,,,,,,,,,, 
38,2,,172164-03530,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,,, 
38-1,2,,172164-03531,,"LABEL,WARNING",1,,,,,,S,,72445228,M/#11157,,,,,,,,, 
39,1,,172165-03240,,LABEL,1,,,,,,,1,,,,,,,,,,, 
40,1,,172425-03200,,LABEL,1,,,,,,,2,,,,,,,,,,, 
41,1,,172165-03471,,LABEL,1,,,,,,,2,,,,,,,,,,, 
42,1,,172175-03550,,LABEL(2-WAY,1,,,,,,,3,,,,,,,,,,, 
43,1,,172173-03560,,"LABEL (YANMAR",1,,,,,,,3,,,,,,,,,,, 
44,1,,172173-03570,,"LABEL (KOMATSU",1,,,,,,,3,,,,,,,,,,, 
45,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,,4,,,,,,,,,,, 
46,1,,172168-03410,,LABEL,1,,,,,,,5,,,,,,,,,,, 
47,1,,172151-03050,,LABEL,1,,,,,,,5,,,,,,,,,,, 
49,1,,172187-63510,,LABEL,1,,,,,,,6,,,,,,,,,,,,,I 
50,1,,172187-03711,,LABEL,1,,,,,,,6,,,,,,,,,,,,,I 
51,1,,172425-03740,,LABEL,1,,,,,,,6,,,,,,,,,,,,,I 
52,1,,172187-03750,,LABEL,1,,,,,,,6,,,,,,,,,,,,,I 
53,1,,172425-03760,,LABEL,1,,,,,,,6,,,,,,,,,,,,,I 
54,1,,172187-03781,,LABEL,1,,,,,,,6,,,,,,,,,,,,,I 
55,1,,172425-03720,,LABEL,1,,,,,,,6,,,,,,,,,,,,,I 
56,1,,172425-03350,,LABEL,2,,,,,,W,6,72425054,M/#15234,,,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

1 I~ ( =t:;, t:::,;) ( J P ) 
Fig. LABEL (CABIN) (JP) 

~W~No. 1~.~W~No.2~638~-~-~-
1 inc.2 ~ 38 
'\ 36 

~ 
@th:,~~ 
VIEWED FROM @ 

12 

11~, il!AINO. rr-.i1111a 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
!S STAMPED INTO 
THIS LOCATION 

30 29 32 

38 

21 

20 

(5)7'J, '::l J! i5 
VIEWED FROM @ 

27 41 
46 42 56 

~ 
7 

54 
55 

31 

51 ~28 

56 \ 
{A)7'J'B~i5 
V[ EWED FROM @ 

19 

(C)BJffMII 
DETAIL© 

16 4 3 
®t.rei~~ 
VIEWED FROM @ 

/\':J 71) 
BATTERY 

47 

I I 'T ·, ~ 7 ·, ?111!.!IU:;O);i' 
Mn!'tlft.l.m1',lll:J.PNit.x••iz: 

:Il5 ... 1 ...... , ?'l'. 
Mal17-."', ... ..,.c: ....... -rs..-a--.111f'. 
,1]11-.. •• :i:,.,. 
,a1'---.t.ft;~III .l[IJW:'9•1'...-i:.t -fflllll:-'ll!'.11, -'l'~(..n.lC.-l.l:ff• 

--t~ffll,, 
......,a91._..«11.,....-r.:.c.-. .iia.-
1:'U""'· Mt:"Nhl!~;iri:I•• 
l~-..WC:■,"<.fti1I 

IJ +J-/'i 
RESERVOR 

39 

33 

24 

tl~NO. trlll11!a 
MACHINE SERIAL NO. 
IS STAMPED INTO 
TH IS LOCA Tl ON 

(t SJ[Qj .. t : I 

o--91Jmt,7~ 

26 

DETAIL ROTALLY VALVE 

silv
erh

orn
.co

.uk



1,1,,772440-03120,,"LABEL SET",1,,1,,,,,,,,,,,,,,,, 
2,2,,172440-03110,,"LABEL,SPEC. E",1,,1,,,,,,,,,,,,,,,, 
3,2,,172440-03130,,"LABEL,OIL & WATER",1,,1,,,,,,,,,,,,,,,, 
4,2,,172440-03150,,"LABEL,VIO50 EX",2,,2,,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",1,,1,,,,,,,,,,,,,,,, 
6,2,,172164-03171,,"EMBLEM, REAR",1,,1,,,,,,,,,,,,,,,, 
7,2,,172164-03180,,"MARK,NO.1",1,,1,,,,,,,,,,,,,,,, 
8,2,,172147-03210,,"LABEL,2 SPEED",1,,1,,,,,,,,,,,,,,,, 
9,2,,172165-03261,,"LABEL, BOOM",1,,1,,,,,,,,,,,,,,,, 
10,2,,172176-03330,,"LABEL,GREASE FEED(E",1,,1,,,,,,,,,,,,,,,, 
11,2,,172141-03360,,"LABEL, START SWITCH",1,,1,,,,,,,,,,,,,,,, 
12,2,,172171-03400,,PLATE,1,,1,,,,,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,1,,1,,,,,,,,,,,,,,,, 
14,2,,172183-03450,,"LABEL,FUEL",1,,1,,,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",1,,1,,,,,,,,,,,,,,,, 
16,2,,172171-03700,,LABEL,1,,1,,,,,,,,,,,,,,,, 
17,2,,172171-03710,,LABEL,1,,1,,,,,,,,,,,,,,,, 
18,2,,172171-03720,,LABEL,1,,1,,,,,,,,,,,,,,,, 
19,2,,172171-03740,,LABEL,1,,1,,,,,,,,,,,,,,,, 
20,2,,172171-03750,,LABEL,2,,2,,,,,,,,,,,,,,,, 
21,2,,172171-03760,,LABEL,1,,1,,,,,,,,,,,,,,,, 
22,2,,172171-03770,,LABEL,1,,1,,,,,,,,,,,,,,,, 
23,2,,172171-03780,,LABEL,1,,1,,,,,,,,,,,,,,,, 
24,2,,172155-03790,,"LABEL,RE-FUELING",1,,1,,,,,,,,,,,,,,,, 
25,2,,172171-03790,,"LABEL, RADIATOR",1,,1,,,,,,,,,,,,,,,, 
26,2,,172171-03800,,LABEL,1,,1,,,,,,,,,,,,,,,, 
27,2,,172171-03810,,LABEL,1,,1,,,,,,,,,,,,,,,, 
28,2,,172125-03950,,"LABEL, AIR CLEANER",1,,1,,,,,,,,,,,,,,,, 
29,2,,124764-44810,,"LABEL,",1,,1,,,,,,,,,,,,,,,, 
30,2,,172183-03280,,"LABEL,LOCK",1,,1,,,,,,,,,,,,,,,, 
31,2,,172165-03460,,"LABEL, PATERN A",1,,1,,,,,,,,,,,,,,,, 
32,2,,172141-03501,,"LABEL(ADJUST CRAWLER",1,,1,,,,,1,,,,,,,,,,, 
33,2,,172165-03231,,"LABEL, P.T.O.",1,,1,,,,,2,,,,,,,,,,, 
34,2,,172164-03700,,"LABEL,WIPER",1,,1,,,,,,,,,,,,,,,, 
35,2,,172164-03710,,"LABEL,BREAKER",1,,1,,,,,,,,,,,,,,,, 
36,2,,172164-03200,,"LABEL,BRAND",1,,1,,,,,,,,,,,,,,,, 
37,2,,172164-03210,,"LABEL, CAB.",1,,1,,,,,,,,,,,,,,,, 
38,1,,172440-03210,,"LABEL,CAUTION CL",,,1,,,,,3,,,,,,,,,,, 
39,1,,172440-03200,,LABEL,,,1,,,,W,,,,,,72438006,M/#11197,,,,, 
40,1,,172438-03300,,LABEL,,,1,,,,W,2,,,,,72438011,M/#15125,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

2 itii (=t-vl::Y) (EX. AS) 
Fi g. LABEL (CAB [ N) (EX I AS) 

~~~No. 1~.~~~No.2~&37~*~*~-
1 in C. 2 ~ 37 . 

" 
38 25 

-@t:l'S5!i5 
VI EWED FROM @ 

14 

(G)tJ•SJii5 
VIEWED FROM @ 

I • 
De iNOT op•r- ■ t • 
n: :r·1.•a:•~::.~~ 1:.::1,1.u:, 

12 

i'IC,.1 ~ 'Y r-- F"lB 
BONNET INSIDE 

36 

llf.t, lllllNO. rr.,H:ita 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

5 

19 13 16 31 22 

(A)tJ•S§!i5 
Vi EWED FROM @ 

11 1 0 3 32 
®t.ts~:5 
VIEWED FROM @ 

/'i,•')7IJ 
BATTERY 

1a-~ 

24 ~ 
~ 

IJ"ij-/i_ 
RESERVOR 

(
-~£iti ~ IN THE OPERATION 
MANUAL CASE 8 

33 

9 

39 34 35 

(D)t:J'SJi~ 
VIEWED FROM @ 

20 

silv
erh

orn
.co

.uk



1,1,,772425-03100,,"LABEL SET (CANOPY)",,1,,,,,,,,,,,,,,,,, 
2,2,,172425-03110,,"LABEL, SPECIFICATION",,1,,,,,,,,,,,,,,,,, 
2-1,2,,172425-03111,,"LABEL, 
SPECIFICATION",,1,,,,,S,7,,,72422137,M/#15112,,,,,,, 
3,2,,172425-03120,,"LABEL,FEED WATER",,1,,,,,,,,,,,,,,,,, 
4,2,,172164-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,,, 
5,2,,172176-03151,,"LABEL (VIO50",,2,,,,,,,,,,,,,,,,, 
5-1,2,,172425-03150,,LABEL,,2,,,,,N,,,,72421044,M/#10740,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,,, 
8,2,,172164-03171,,"EMBLEM, REAR",,1,,,,,,,,,,,,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",,1,,,,,,,,,,,,,,,,, 
10,2,,172165-03261,,"LABEL, BOOM",,1,,,,,,,,,,,,,,,,, 
11,2,,172164-03560,,LABEL,,1,,,,,,,,,,,,,,,,, 
12,2,,172141-03202,,"LABEL,CAUTION",,1,,,,,,,,,,,,,,,,, 
13,2,,172147-03210,,"LABEL,2 SPEED",,1,,,,,,,,,,,,,,,,, 
14,2,,172165-03220,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,,, 
15,2,,172519-04180,,"LABEL,WARNING",,1,,,,,,,,,,,,,,,,, 
16,2,,172164-03350,,"LABEL,LIFTING",,1,,,,,,,,,,,,,,,,, 
17,2,,172142-03302,,"LABEL,CAUTION",,1,,,,,,,,,,,,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",,1,,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,,, 
20,2,,172964-03610,,"LABEL A",,1,,,,,,,,,,,,,,,,, 
21,2,,172164-03500,,LABEL,,1,,,,,,,,,,,,,,,,, 
22,2,,172165-03661,,"LABEL,DANGER",,1,,,,,,,,,,,,,,,,, 
23,2,,121470-44540,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,,, 
24,2,,172183-03250,,LABEL,,1,,,,,,,,,,,,,,,,, 
25,2,,172164-03140,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,,, 
26,2,,172151-03540,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,,, 
27,2,,172183-03280,,"LABEL,LOCK",,2,,,,,,,,,,,,,,,,, 
28,2,,172164-03510,,LABEL,,1,,,,,,,,,,,,,,,,, 
29,2,,172164-03520,,"LABEL,DANGER",,1,,,,,,,,,,,,,,,,, 
30,2,,172164-03540,,LABEL,,1,,,,,,,,,,,,,,,,, 
31,2,,172964-03370,,LABEL,,1,,,,,,,,,,,,,,,,, 
32,2,,172964-03390,,"LABEL,ADJUST",,1,,,,,,,,,,,,,,,,, 
33,2,,172964-03481,,LABEL,,1,,,,,,,,,,,,,,,,, 
34,2,,172519-04290,,"LABEL,WARNING",,1,,,,,,,,,,,,,,,,, 
35,2,,172519-04300,,LABEL,,1,,,,,,,,,,,,,,,,, 
36,2,,172173-03250,,LABEL,,1,,,,,,,,,,,,,,,,, 
37,1,,172165-03240,,LABEL,,1,,,,,,1,,,,,,,,,,, 
38,1,,172425-03200,,LABEL,,1,,,,,,2,,,,,,,,,,, 
39,1,,172151-03550,,"LABEL,PATTERN B",,1,,,,,,2,,,,,,,,,,, 
39-1,1,,172151-03551,,LABEL,,1,,,,,R,2,,,72458237,M/#15554,,,,,,,,,I 
40,1,,172173-03550,,"LABEL (2-WAY",,1,,,,,,3,,,,,,,,,,, 
41,1,,172173-03560,,"LABEL (YANMAR",,1,,,,,,3,,,,,,,,,,, 
42,1,,172173-03570,,"LABEL (KOMATSU",,1,,,,,,3,,,,,,,,,,, 
43,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,,4,,,,,,,,,,, 
44,1,,172168-03401,,LABEL,,1,,,,,,5,,,,,,,,,,, 
45,1,,172151-03050,,LABEL,,1,,,,,,5,,,,,,,,,,, 
46,1,,172187-03711,,LABEL,,1,,,,,,6,,,,,,,,,,, 
47,1,,172425-03740,,LABEL,,1,,,,,,6,,,,,,,,,,, 
48,1,,172187-03750,,LABEL,,1,,,,,,6,,,,,,,,,,, 
49,1,,172187-03760,,LABEL,,1,,,,,,6,,,,,,,,,,, 
49-1,1,,172425-03760,,LABEL,,1,,,,,N,6,,,72425039,M/#15110,,,,,,, 
50,1,,172187-03781,,LABEL,,1,,,,,,6,,,,,,,,,,, 
51,1,,172425-03720,,LABEL,,1,,,,,,6,,,,,,,,,,, 
52,1,,172187-63510,,LABEL,,1,,,,,,6,,,,,,,,,,, 
54,1,,172425-03350,,LABEL,,2,,,,,W,6,,,72425054,M/#15234,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

35 

~ 
@t.l'6Je~ 
VIEWED FROM@ 

9 

lj'tf-/\ 
RESERVOR 

3 ~i ( *,, / t:) ( J p ) 
Fig. LABEL (CANOPY) (JP) 

33 22--tt1• 

~ 

19 

16 4 3 
OOtrs~ ~ 
VIEWED FROM @ 

~~5451 

37 

32 

54 

~ 

(~~~riAT I ON1 
MANUAL CASE ) 

24 

/\':!Tl) 
BATTERY 

(D)tf~MJI 
DETAIL@ 

25 50~ ~
27 

--@29 28 31 7 20 ~ 

~21 ~!'It'@ 

5 

2 

lift, WrJG NO . rr~J1Jia 
MACHJNE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

2 r:J I -f H)l, 7'~ 
DETAIL 2 WAY VALVE 

·~ 

~ 42 41 

r···1~30 
@t.re,~~ 
VI EWED FROM @ 

45 

/('77f.J ,?~Jl!.J:O);!;I 
"'"2'tttUIJI JMI-J:•6.:f'N•Jl:iHll 

3)5 ~t l .. N¥■l ~..-• 
._,.,.,-.,~:1-,7i;::.i:•1'Mi'ft■re-T. 
~liRH::ti,• 
(3nN9a.l:.~ar---1-Jt . .l!:m••~..t ..... 

"•i:a1:~:r:-• ....... .r._PT9:c-._.i..-r'"'• 
~n.ri:11. 
~■,:,1,->">"'=0,,..,.,111,~t"~CII", -~I.ft 
n,•r . .-,:r,a4;11i:">!.tt1,. 
1..,..,.,.n,.c:•-,:c-< ttu1 

43 

®fJ'S~~ 
VIEWED FROM @ 

lift N O . ff~l1JI■ 
MACHINE SERIAL NO. 
IS STAMPED INTO 
TH IS LOCA Tl ON 
□ --$1 IJ r,Jt, 7'ii' 
DETAIL ROTALLY VALVE 

silv
erh

orn
.co

.uk



1,1,,772440-03100,,"LABEL SET (EX,AS",,1,,1,,,,,,,,,,,,,,, 
2,2,,172440-03110,,"LABEL,SPEC. E",,1,,1,,,,,,,,,,,,,,, 
3,2,,172440-03130,,"LABEL,OIL & WATER",,1,,1,,,,,,,,,,,,,,, 
4,2,,172440-03150,,"LABEL,VIO50 EX",,2,,2,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",,1,,1,,,,,,,,,,,,,,, 
6,2,,172164-03171,,"EMBLEM, REAR",,1,,1,,,,,,,,,,,,,,, 
7,2,,172164-03180,,"MARK,NO.1",,1,,1,,,,,,,,,,,,,,, 
8,2,,172147-03210,,"LABEL,2 SPEED",,1,,1,,,,,,,,,,,,,,, 
9,2,,172165-03261,,"LABEL, BOOM",,1,,1,,,,,,,,,,,,,,, 
10,2,,172176-03330,,"LABEL,GREASE FEED(E",,1,,1,,,,,,,,,,,,,,, 
11,2,,172141-03360,,"LABEL, START SWITCH",,1,,1,,,,,,,,,,,,,,, 
12,2,,172171-03400,,PLATE,,1,,1,,,,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,,1,,1,,,,,,,,,,,,,,, 
14,2,,172183-03450,,"LABEL,FUEL",,1,,1,,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,1,,1,,,,,,,,,,,,,,, 
16,2,,172171-03700,,LABEL,,1,,1,,,,,,,,,,,,,,, 
17,2,,172171-03710,,LABEL,,1,,1,,,,,,,,,,,,,,, 
18,2,,172171-03720,,LABEL,,1,,1,,,,,,,,,,,,,,, 
19,2,,172171-03740,,LABEL,,1,,1,,,,,,,,,,,,,,, 
20,2,,172171-03750,,LABEL,,2,,2,,,,,,,,,,,,,,, 
21,2,,172171-03760,,LABEL,,1,,1,,,,,,,,,,,,,,, 
22,2,,172171-03770,,LABEL,,1,,1,,,,,,,,,,,,,,, 
23,2,,172171-03780,,LABEL,,1,,1,,,,,,,,,,,,,,, 
24,2,,172155-03790,,"LABEL,RE-FUELING",,1,,1,,,,,,,,,,,,,,, 
25,2,,172171-03790,,"LABEL, RADIATOR",,1,,1,,,,,,,,,,,,,,, 
26,2,,172171-03800,,LABEL,,1,,1,,,,,,,,,,,,,,, 
27,2,,172171-03810,,LABEL,,1,,1,,,,,,,,,,,,,,, 
28,2,,172125-03950,,"LABEL, AIR CLEANER",,1,,1,,,,,,,,,,,,,,, 
29,2,,124764-44810,,"LABEL,",,1,,1,,,,,,,,,,,,,,, 
30,2,,172183-03280,,"LABEL,LOCK",,2,,2,,,,,,,,,,,,,,, 
31,2,,172164-03140,,"LABEL,FRONT",,1,,1,,,,,,,,,,,,,,, 
32,2,,172151-03540,,"LABEL,PATTERN A",,1,,1,,,,,,,,,,,,,,, 
33,2,,172141-03501,,"LABEL(ADJUST CRAWLER",,1,,1,,,,1,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",,1,,1,,,,2,,,,,,,,,,, 
35,1,,172438-03300,,LABEL,,,,1,,,W,2,,,,,,,72438011,M/#15125,,, 

silv
erh

orn
.co

.uk



YOOK3493 

4 Ii ( =t: i7 J t:) ( EX , AS) 
Fi. g. LABEL (CANOPY) (EX I AS) 

~W~No. 1~.~W~No.2~634~*b*~• 
linc.2 34 

"-
1a-~ 

16 19 

35 

24 rf1!' 
~ 

IJtf-/\ 
RESERVOR 

. ~ l(q 

}\';}71) 
BATTERY 

Wit, WOQN O . rr~J-iltS 
MACHJNE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

. ' 
De NQT •••" ■ t ■ 
r.:; :~•i.•i::•.i:.:;:~,.;"~, 

12 

11 10 3 33 

(A)iJ•6~l> 
VIEWED FROM @ 

~ 30 
13 17 ~ 

r I~ ~ 
22 

(E)iJ'6~l> 
VIEWED FROM @ 

25 

~ 
(F)iJ•i:,~l, 
VIEWED FROM ® 

(C}:ilJtUB 
DETAIL@ 

(D)BJ~~ 
DETAIL@ 

8 34 32 

2 

4 

silv
erh

orn
.co

.uk



1,1,,172964-03610,,"LABEL A",1,1,,,,,,,,,,,,,,,,, 
2,1,,172164-03500,,LABEL,1,1,,,,,,,,,,,,,,,,, 
3,1,,172164-03540,,LABEL,1,1,,,,,,,,,,,,,,,,, 
4,1,,172964-03370,,LABEL,1,1,,,,,,,,,,,,,,,,, 
5,1,,172164-03510,,LABEL,1,1,,,,,,,,,,,,,,,,, 
6,1,,172164-03520,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,,, 
7,1,,172964-03390,,"LABEL,ADJUST",1,1,,,,,,,,,,,,,,,,, 
8,1,,172519-04180,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,,, 
9,1,,172519-04290,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,,, 
10,1,,172519-04300,,LABEL,1,1,,,,,,,,,,,,,,,,, 
11,1,,172164-03560,,LABEL,1,1,,,,,,,,,,,,,,,,, 
12,1,,172165-03661,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,,, 
13,1,,172142-03302,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,,, 
14,1,,172141-03202,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,,, 
15,1,,172164-03530,,"LABEL,WARNING",2,,,,,,,,,,,,,,,,,, 
16,1,,172964-03481,,LABEL,1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

COUNTRY JP AS EX 
APPL! - 0 - -CATION 

l ..... .................. .....,. ............ c.-..... -----
5 

-
13 

10-

5 ~~tMi 
Fig. SAFETY LABEL 

2 

~ -
•cu11• 

-• wacuc -~r!'III.I. 
---~'t1'tl,1, ... ~, ... ~ 
afl,~11,alHH, 
't"NI,,. 

14 

3 

• • 

7 
I 

A • • .-.u:.s,_sc ,~ 
l!Oaft', 
wwww»m,,._ ---~--.,... ---- -=-:. 
--->71111&1:(I! -~ --

15 

5 415 

4 

8 

A•• 
=•1uu1-e•-l: 
(,:OC.1,, 

~iu. 
07>'~~ 

~,.:co 

12 

C 
~Zt~~-i;t:itECll J 
[N THE OPERATION 
MANUAL CASE 

silv
erh

orn
.co

.uk



1,1,,772425-05100,,"TOOL  SET0",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,933110-90000,,"BAG, TOOL",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172614-38300,,"PIN 5X45, LOCK",2,2,2,2,,,,,,,,,,,,,,, 
4,2,,104200-92350,,"DRIVER, SCREW",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,119640-92750,,"WRENCH, FILTER",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172122-05101,,NOZZLE,1,1,1,1,,,,,,,,,,,,,,, 
7,2,,28110-080100,,"WRENCH  8X10",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,28110-120140,,"WRENCH 12X14",2,2,2,2,,,,,,,,,,,,,,, 
9,2,,28110-170190,,"WRENCH 17X19",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,28110-220240,,"WRENCH 22X24",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,28110-270300,,"WRENCH 27X30",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,28150-140000,,"BAR WRENCH 14",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,28150-080000,,"BAR WRENCH  8",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,28227-271400,,"BOX WRENCH 27X140",1,1,1,1,,,,,,,,,,,,,,, 
15,2,,28230-120250,,"TURNING HANDLE",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,933110-09701,,"HOSE, GREASE",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,933110-09801,,"GUN 800, GREASE",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,933171-00470,,"PLIERS 200",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172176-07330,,"BAG, MANUAL",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

BI~ 
Fig. TOOL 

~W~No. 1~.~~~No.2~61B•t~*Y. 
linc.2~18 

' 

3 
2 

5 

15 

17 

~ 
6 silv

erh
orn

.co
.uk



1,1,,121120-13580,,CLAMP,1,1,1,1,,,,,,,,,,,,,,, 
2,1,,26106-100652,,"BOLT M10X 65 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,26706-100002,,"NUT M10",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,23000-070000,,"CLAMP 70",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,172164-11400,,"HOSE, AIR CLEANER",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172164-11290,,"PIPE, EXH.",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172164-11310,,MAT,1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 

5---

A----@ 

I 

L 

silv
erh

orn
.co

.uk



1,1,,172165-12100,,"LEVER ASSY,ACCEL.",1,1,1,1,,,,,,,,,,,,,,, 
1-1,1,,172165-12101,,"LEVER 
ASSY,ACCEL.",1,1,1,1,,,R,,72445245,M/#11197,72445245,M/#11197,72445245,M/#11197,
72445245,M/#11197,,, 
2,2,,172165-12140,,GRIP(RED,1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172147-12100,,SUPPORT,1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172170-12110,,CABLE,1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,,,,,,,,,,, 
6-1,1,,172113-
12522,,PIN,1,1,1,1,,,N,,72426072,M/#15125,72426072,M/#15125,72426072,M/#15125,72
426072,M/#15125,,, 
7,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,1A1040-56900,,"PIN  6X 17",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 "P:J~JL, 
Fig. ACCELERATOR 

7 

6~ 

~ ~ll 
.. t 0 

1 3 

'- ~ ~-

-.. 5 ~ 
4 

silv
erh

orn
.co

.uk



1,1,,172176-08200,,"DECELERATE KIT",,1,,,,,,1,,,,,,,,,,, 
2,1,,172176-08210,,"DECELERATE(C) KIT",1,,,,,,,1,,,,,,,,,,, 
2-1,1,,172176-08200,,"DECELERATE KIT",1,,,,,,N,1,72423081,M/#10526,,,,,,,,, 
3,2,,172164-12110,,"BASE CMP",1,1,,,,,,,,,,,,,,,,, 
4,3,,24550-014200,,"BUSH 14X20",1,1,,,,,,,,,,,,,,,,, 
5,2,,172176-14600,,STAY,1,1,,,,,,,,,,,,,,,,, 
6,2,,172176-12110,,CABLE(ACCELERATOR200,1,1,,,,,,,,,,,,,,,,, 
7,2,,172190-12130,,"CABLE(ACCELERATOR OD",1,1,,,,,,,,,,,,,,,,, 
8,2,,172164-12160,,"LINK B CMP",1,1,,,,,,,,,,,,,,,,, 
10,3,,24550-014200,,"BUSH 14X20",1,1,,,,,,,,,,,,,,,,, 
11,2,,172164-12200,,"SHAFT CMP",1,1,,,,,,,,,,,,,,,,, 
12,2,,172175-12230,,"LINK A",1,1,,,,,,,,,,,,,,,,, 
13,2,,933166-17730,,"WASHER 10.5X30",1,1,,,,,,,,,,,,,,,,, 
14,2,,172175-12350,,"SPRING, RETURN",1,1,,,,,,,,,,,,,,,,, 
15,2,,172175-12370,,PLATE,1,1,,,,,,,,,,,,,,,,, 
16,2,,172113-12521,,"PIN, CABLE",1,1,,,,,,,,,,,,,,,,, 
16-1,1,,172113-12522,,PIN,1,1,,,,,N,,72426072,M/#15125,72426072,M/#15125,,,,,,, 
17,2,,1C6281-52310,,"PIN 6,COME-OFF SNAP",6,6,,,,,,,,,,,,,,,,, 
18,2,,1A1040-56900,,"PIN  6X 17",1,1,,,,,,,,,,,,,,,,, 
19,2,,1A3809-56915,,"PIN 6X 20",1,1,,,,,,,,,,,,,,,,, 
20,2,,119620-66820,,JOINT,1,1,,,,,,,,,,,,,,,,, 
21,2,,22137-060000,,"WASHER 6, POLISHED",7,7,,,,,,,,,,,,,,,,, 
22,2,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
23,2,,22351-040025,,"PIN 4X25,SPRING",1,1,,,,,,,,,,,,,,,,, 
24,2,,24311-000210,,"O-RING 1A P-21.0",4,4,,,,,,,,,,,,,,,,, 
25,2,,26013-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,,, 
26,2,,26716-060002,,"NUT 6",1,1,,,,,,,,,,,,,,,,, 
27,2,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,,, 
28,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
29,1,,172137-12270,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,,, 
30,1,,172165-12100,,"LEVER ASSY,ACCEL.",1,1,,,,,,,,,,,,,,,,, 
30-1,1,,172165-12101,,"LEVER 
ASSY,ACCEL.",1,1,,,,,R,,72445245,M/#11197,72445245,M/#11197,,,,,,, 
31,2,,172165-12140,,GRIP(RED,1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

9 ?-?~Jl,, ('JY'571f--F~Jt,,) 
Fig. ACCELERATOR (ONE TOUCH DECEL) 

19 
r:,;v::..,ffl!Biti§a 
ENGINE SIDE PART 

24 

1 1 / 

-=====~--~ ~ 
21 f) 

I 
2 

'J./'-'.>''JTTiZ)IA·'Y r­
ONE TOUCH DECEL KIT 
( 172176-08200) 

17~o 

Fig.9 REF.No.1,2 
inc.F g. 9 REF.No. 3~27 

F g. 11 REF. No. 51~53 
F g. 15 REF. No. 52~70 
F g.20 REF.No.20. 21 
F g.2~ REF.No. 57~62 

~ 

18 

1 

; 
17 

27 
2 

COUNTRY 
APPL! -

CATION 

JP AS EX 
0 - -

25 

5 

silv
erh

orn
.co

.uk



1,1,,172165-13130,,"BRACKET RF CMP",2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172165-13160,,"BRACKET LR ASSY",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172162-13170,,WASHER,2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172162-13190,,"BOLT M16X150",4,4,4,4,,,,,,,,,,,,,,, 
5,1,,172165-13191,,"BRACKET RR CMP",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172162-13200,,"BOLT M10X30",12,12,12,12,,,,,,,,,,,,,,, 
7,1,,172165-13241,,"STOPPER ASSY",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,172165-13270,,MOUNT.ENGINE,8,8,8,8,,,,,,,,,,,,,,, 
9,1,,26076-120352,,"BOLT M12X 35",8,8,8,8,,,,,,,,,,,,,,, 
10,1,,172137-46040,,"SEAT, SPRING",12,12,12,12,,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",12,12,12,12,,,,,,,,,,,,,,, 
12,1,,22217-120000,,"SPRING WASHER",8,8,8,8,,,,,,,,,,,,,,, 
13,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,,,,,,,,,,,,,,, 
14,1,,172165-13220,,WASHER,8,8,8,8,,,,,,,,,,,,,,, 
15,1,,172162-13200,,"BOLT M10X30",10,,10,,,,,1,,,,,,,,,,, 
16,1,,172165-13610,,"BOLT M10X 40",1,,1,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

-? - 5 -'f- '.11'·· 
COOLER KIT 
( 172425-08100) 
Fig. 22 REF. No. 1 

inc. Fig.10 REF. 
Fig. 11 REF. 
Fig. 18 REF. 
Fig. 22 REF. 
Fig. 23 REF. 
Fig. 24 REF. 
F;g_ 35 REF. 
Fig. 39 REF. 
Fig. 41 REF. 
Fig. 43 REF. 

1 0 IY:JYy79::,,~ 
Fig. ENGINE MOUNT 

4-u 
7 ----------. 

8 

2----; 

No. 16 
No. 55~58 .. 
No. 1 ~11 
No. 2~28 
No. 1~63 
No. 1~48 
No. 64, 65 
No. 83~87 
No. 52~57 
No. 37, 38 

16 

11 " -
10~ 

-?-51±-11 
COOLER SPEC. 

silv
erh

orn
.co

.uk



1,1,,172164-13201,,"HOSE A",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172164-13210,,"HOSE B",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172122-13310,,"MOUNT, RADIATOR",4,4,4,4,,,,,,,,,,,,,,, 
4,1,,172423-13340,,"BRACKET A",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172423-13370,,"BRACKET B",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172423-13400,,SHROUD,1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172116-13410,,"HOSE(B), WATER DRAIN",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172164-13520,,"RUBBER, SEAL",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172423-13550,,"NET,WIRE",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172423-13570,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172423-13580,,"SEAL A",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172423-13660,,"SEAL B",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172423-13600,,"MOUNT L",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172423-13610,,"MOUNT R",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172423-13620,,PLATE,1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172423-13650,,SEAL,1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172734-14620,,"PIPE L=300, FUEL",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,129430-44520,,RADIATOR,1,1,1,1,,,,,,,,,,,,,,, 
19,2,,119259-44570,,"CAP, RADIATOR",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,171064-44510,,"SUB-TANK ASSY",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,171064-44520,,"BODY, SUB-TANK",1,1,1,1,,,,,,,,,,,,,,, 
22,2,,121450-44531,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
23,2,,124450-44560,,CLAMP,1,1,1,1,,,,,,,,,,,,,,, 
24,2,,121470-44581,,GASKET,1,1,1,1,,,,,,,,,,,,,,, 
25,2,,23065-070225,,"HOSE 7X 225",1,1,1,1,,,,,,,,,,,,,,, 
26,1,,124450-44550,,"CLAMP, SUB-TANK",1,1,1,1,,,,,,,,,,,,,,, 
27,1,,121256-44600,,"BRACKET, SUB-TANK",1,1,1,1,,,,,,,,,,,,,,, 
28,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,,,,,,,,,,,,,,, 
30,2,,121250-49121,,PLUG,1,1,1,1,,,,,,,,,,,,,,, 
31,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,,,,,,,,,,,,,, 
32,1,,124766-59050,,"CLAMP 12",2,2,2,2,,,,,,,,,,,,,,, 
33,1,,124766-59050,,"CLAMP 12",4,4,4,4,,,,,,,,,,,,,,, 
34,1,,172175-65770,,"SEAL (C)",2,2,2,2,,,,,,,,,,,,,,, 
35,1,,1E6451-77620,,"PIPE, FUEL",1,1,1,1,,,,,,,,,,,,,,, 
36,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
37,1,,23010-038000,,"CLAMP 38",4,4,4,4,,,,,,,,,,,,,,, 
38,1,,26013-060122,,"BOLT M 6X 12",4,4,4,4,,,,,,,,,,,,,,, 
39,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,,,,,,,,,,,,,, 
40,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,4,4,,,,,,,,,,,,,,, 
41,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,4,4,,,,,,,,,,,,,,, 
42,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,2,2,,,,,,,,,,,,,,, 
43,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,4,4,,,,,,,,,,,,,,, 
44,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,,, 
45,1,,26022-080162,,"SCREW M 8X 16",2,2,2,2,,,,,,,,,,,,,,, 
46,1,,26051-080002,,"NUT M 8",8,8,8,8,,,,,,,,,,,,,,, 
47,1,,933168-55770,,"BAND 146",1,1,1,1,,,,,,,,,,,,,,, 
48,1,,172423-74800,,"OIL COOLER",1,1,1,1,,,,,,,,,,,,,,, 
49,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
50,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,4,4,,,,,,,,,,,,,,, 
51,1,,172126-16540,,"CLAMP 10X70",1,1,,,,,,1,,,,,,,,,,, 
52,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,1,,,,,,,,,,, 
53,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,1,,,,,,,,,,, 
54,1,,172183-14650,,"CRAMP 26",1,1,1,1,,,,,,,,,,,,,,, 
55,1,,172164-13240,,HOSE,1,,1,,,,,2,,,,,,,,,,, 
56,1,,172122-13400,,"CLAMP,RADIATOR HOSE",1,,1,,,,,2,,,,,,,,,,, 
57,1,,194250-51660,,"BAND  250",2,,2,,,,,2,,,,,,,,,,, 
58,1,,26013-080162,,"BOLT W/WASHER M8X16",1,,1,,,,,2,,,,,,,,,,, 
silv

erh
orn

.co
.uk



YOOK3493 

~'J-2.,~tt~----~F i~g. 1 1 
COOLER SPEC. 

43 

43 

~fof A r6f 11 Jv1-5 & OIL COOLER 

48 34 

3
?~22 
2 @-24 

s;,l--23 
25 

") :,,, "9 'J =r 
ONE TOUCH 

DECEL SPEC. 

9 3J 
-r-,-·, 39 ...... ...,';./:;,/" 
TO ENGINE 

38------ ~~ 
if\. )5 33 

~~-;:::;:;::::;:::J==:;::::::::::::====::::::::::=': ~00~110 ) 72425-081 00) 
i~/2F~EF. No.1 

• 1 g 10 RE Fig: 11 RF. No.15 
F;g. 18 R~F- No. 55-58 3 

' '"JY"9 'Y'r-ONE TOU ,1:!JL,:\:' -YI--
~ f72 l 75~~8~58fl KIT 
• 1 g. g REF N 1nc.Fig.g • o.1 2 

~lig.11 ~~~-~o.3~27 
Q. 15 REF. a. 51~53 

~llg.20 REF. ~a. 52~70 
g.27 REF. No.20.21 · o.57~52 

$::-33 Fig. 22 REr No.1-11 
Fig.23 REF. No.2~28 
Fig.24 REF. No.1~53 
fig. 35 REF. No. 1~48 
F;g.39 REF. No.64,65 
F)g.41 REF. No.83~87, 
Fig. 43 REF. No. 52~5i'\. · No.37, 38 

28 

silv
erh

orn
.co

.uk



1,1,,772164-14100,,"TANK ASSY, FUEL",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172164-14171,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
5,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172162-14200,,GASKET,1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172141-14260,,FLOAT,1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172122-14301,,"CAP, FUEL TANK",1,1,1,1,,,,,,,,,,,,,,, 
9,3,,172122-14350,,GASKET,1,1,1,1,,,,,,,,,,,,,,, 
10,2,,172183-14250,,"FILTER (FUEL",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,22217-050000,,"SPRING WASHER  5",5,5,5,5,,,,,,,,,,,,,,, 
12,2,,23010-014000,,"CLAMP 14",2,2,2,2,,,,,,,,,,,,,,, 
13,2,,26557-050122,,"SCREW M 5X 12",5,5,5,5,,,,,,,,,,,,,,, 
14,2,,23080-013000,,"CLAMP 13,HOSE",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,22217-140000,,"SPRING WASHER 14",4,4,4,4,,,,,,,,,,,,,,, 
16,1,,22137-140000,,"WASHER 14,POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
17,1,,26116-140352,,"BOLT M14X 35 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
18,1,,172171-14300,,W-CLAMP,2,2,2,2,,,,,,,,,,,,,,, 
19,1,,172116-14620,,"PIPE, FUEL",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,172164-14620,,"HOSE 1200",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,172176-14620,,"HOSE 1360",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,129335-55700,,"SEPARATOR, WATER",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,104200-55321,,"VALVE, TAPER",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,1,1,,,,,,,,,,,,,,, 
25,2,,104200-55341,,"HANDLE, COCK",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,1,1,,,,,,,,,,,,,,, 
27,2,,102103-55520,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
28,2,,110250-55610,,"RING, RETAINING",1,1,1,1,,,,,,,,,,,,,,, 
29,2,,121257-55720,,"SPRING, SCREEN",1,1,1,1,,,,,,,,,,,,,,, 
30,2,,121257-55731,,FLOAT,1,1,1,1,,,,,,,,,,,,,,, 
32,2,,101720-55750,,"PLUG 6",2,2,2,2,,,,,,,,,,,,,,, 
33,2,,104200-55750,,"SCREW M 4",1,1,1,1,,,,,,,,,,,,,,, 
34,2,,171081-55910,,SCREEN,1,1,1,1,,,,,,,,,,,,,,, 
35,2,,23418-060000,,"GASKET 6, NYLON",2,2,2,2,,,,,,,,,,,,,,, 
36,2,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,,,,,,,,,,,,,,, 
37,1,,124766-59050,,"CLAMP 12",6,6,6,6,,,,,,,,,,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
39,1,,26116-080702,,"BOLT M 8X 70 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,933110-00301,,"KEY ASSY",1,1,1,1,,,,,,,,,,,,,,, 
41,1,,933152-09280,,"BAND 170",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

1 2 •fl9'JIJ &•fl/~17 
Fig. FUEL TANK & FUEL PIPE 

JP.ttH., No . 1 !:, JP.tt:1 Lt No . ( 1 ) f.t6 1 4~-a"'o'J£l". 
1 inc. (1)~ 1.4 

~ 

20 

17 ----;.:..._g 

15 II 1 

40 tf 

8~ 21 

10--j 
37 

~ 12 
16 ... ~~JJJ... ........ ~t"=======~ 

u 

2 

j,-14 
..,,~ 

4 ,,,-12 

22 

25 36 24 23 33 

\ 1/;22) 
32~ 
35 
34----i 
V'---.:::::--::;,,, 
29----tt"'EI 
26------1;-=-J 

30 ~ 
28~ silv

erh
orn

.co
.uk



1,1,,172423-16100,,"CORD(+), BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172165-16102,,BATTERY,1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172164-16110,,"CABLE (-), BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,26716-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,,, 
5,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,933171-15801,,"WIRE, EARTH",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172164-16340,,ANGLE,1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172164-16370,,ROD,2,2,2,2,,,,,,,,,,,,,,, 
15,1,,172164-16300,,"MOUNT, BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172164-16560,,CLAMP,1,1,1,1,,,,,,,,,,,,,,, 
17,1,,22157-080000,,"WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
18,1,,22217-060000,,"SPRING WASHER  6",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,,,,,,,,,,,,,,, 
20,1,,26116-060162,,"BOLT 6X16",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

· 1 a J'i.,:;,lj 
Fig. BATTERY 

4 
~17 

" .__,,,,..,_~ ......... , 

13 

silv
erh

orn
.co

.uk



1,1,,172976-16500,,"HARNESS A",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172964-16512,,"HARNESS B",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172164-16523,,"HARNESS C",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172151-16531,,"WIRE, LEAD",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172126-16540,,"CLAMP 10X70",3,3,3,3,,,,,,,,,,,,,,, 
6,1,,172137-16560,,BAND,5,5,5,5,,,,,,,,,,,,,,, 
7,1,,194250-51660,,"BAND  250",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,1,1,,,,,,,,,,,,,,, 
8-1,1,,933166-16110,,"GROMMET 
30X9.5",1,1,1,1,,,S,,72425036,M/#15110,72425036,M/#15110,72425036,M/#15110,72425
036,M/#15110,,, 
9,1,,22217-050000,,"SPRING WASHER  5",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,26716-050002,,"NUT M 5",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,933152-09280,,"BAND 170",5,5,,,,,,,,,,,,,,,,, 
13-1,1,,933152-09280,,"BAND 170",4,4,4,4,,,K,,72422107,"FROM 1ST",72422107,"FROM 
1ST",,,,,,, 
14,1,,172151-17100,,"LAMP, CHECKER",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172162-17101,,"BOX ASSY, INDICATOR",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172162-17270,,"COVER, FRONT",1,1,1,1,,,,,,,,,,,,,,, 
19,2,,172162-17240,,"METER ASSY, FUEL",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172162-17250,,HARNESS,1,1,1,1,,,,,,,,,,,,,,, 
21,2,,172162-17120,,VALVE,4,4,4,4,,,,,,,,,,,,,,, 
22,2,,172162-17130,,HOURMETER,1,1,1,1,,,,,,,,,,,,,,, 
23,1,,172164-17100,,"FUSE BOX",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,172164-17110,,"BOX, FESE",1,1,1,1,,,,,,,,,,,,,,, 
25,2,,29420-150000,,HUSE,7,7,7,7,,,,,,,,,,,,,,, 
26,2,,29420-300000,,"FUSE B30",3,3,3,3,,,,,,,,,,,,,,, 
27,1,,172141-17150,,BUZZER,1,1,1,1,,,,,,,,,,,,,,, 
28,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,1,1,,,,,,,,,,,,,,, 
29,2,,172141-17230,,"BULB 24V- 6W",1,1,1,1,,,,,,,,,,,,,,, 
30,1,,172164-17250,,"BRACKET, RELAY",1,1,1,1,,,,,,,,,,,,,,, 
31,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,1,1,,,,,,,,,,,,,,, 
32,2,,29220-788200,,BULB,1,1,1,1,,,,,,,,,,,,,,, 
33,1,,129136-77100,,"RELAY, SAFETY",1,1,1,1,,,,,,,,,,,,,,, 
34,1,,119650-77910,,"RELAY, GROW",1,1,1,1,,,,,,,,,,,,,,, 
37,1,,119632-77922,,TIMER,1,1,1,1,,,,,,,,,,,,,,, 
38,1,,22137-040000,,"WASHER 4, POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
39,1,,22137-060000,,"WASHER 6, POLISHED",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
42,1,,26013-060122,,"BOLT M 6X 12",2,2,2,2,,,,,,,,,,,,,,, 
43,1,,26022-050162,,"SCREW M 5X 16",2,2,2,2,,,,,,,,,,,,,,, 
44,1,,26022-060122,,"SCREW M 6X 12",1,1,1,1,,,,,,,,,,,,,,, 
45,1,,26022-060122,,"SCREW M 6X 12",2,2,2,2,,,,,,,,,,,,,,, 
46,1,,26022-060122,,"SCREW M 6X 12",2,2,2,2,,,,,,,,,,,,,,, 
47,1,,26022-060162,,"SCREW M 6X 16",1,1,1,1,,,,,,,,,,,,,,, 
48,1,,26022-060202,,"SCREW M 6X 20",2,2,2,2,,,,,,,,,,,,,,, 
49,1,,26116-080162,,"BOLT 8X16",2,2,2,2,,,,,,,,,,,,,,, 
50,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
51,1,,26589-040202,,"SCREW M4,BINDING",4,4,4,4,,,,,,,,,,,,,,, 
52,1,,26716-040002,,"NUT M 4",4,4,4,4,,,,,,,,,,,,,,, 
53,1,,172428-17100,,"SWITCH ASSY, STARTER",1,1,1,1,,,,,,,,,,,,,,, 
55,2,,933110-00301,,"KEY ASSY",1,1,1,1,,,,,,,,,,,,,,, 
56,2,,172165-16530,,"HARNESS D",1,1,1,1,,,,,,,,,,,,,,, 
57,2,,172187-17080,,"COVER M5",3,3,3,3,,,,,,,,,,,,,,, 
58,2,,172187-17090,,"COVER M4",2,2,2,2,,,,,,,,,,,,,,, 
59,1,,933110-05300,,HORN,1,1,1,1,,,,,,,,,,,,,,, 
59-1,1,,933110-
05301,,HORN,1,1,1,1,,,N,,72422128,M/#11222,72422128,M/#11222,72422128,M/#11222,7
2422128,M/#11222,,, 
60,1,,194464-52190,,"SWITCH, SAFETY START",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



61,1,,26776-180002,,"NUT M18,LOCK",1,1,1,1,,,,,,,,,,,,,,, 
62,1,,172164-17140,,SWITCH,1,2,1,2,,,,,,,,,,,,,,, 
63,1,,26776-160002,,"LOCK NUT M16 PLATED",1,2,1,2,,,,,,,,,,,,,,, 
64,1,,172190-16500,,HARNESS,1,,1,,,,,,,,,,,,,,,, 
65,1,,172422-16550,,"LINK,FUSIBLE",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

14 l~i(~?~Y,~~/~) 
Fig. ELECTRIC PART(CABIN,CANOPY) 

15 
~-22 

--20 
---,,__ __ .,, ... 

-~- .• 

· 38--u ~ 
62 ,' l ........... 

~_./'55 
\") 

23 25 fl X 
~ 

55 

=¥-vl:::'.Yttal 
CAB[N SPEC. 

~ 
64 

42 
59 ~ 

\ 
er 
32 

31 41 49 

30 

Vx::t-.v-~I\. 
TO GENERATOR 

y----11 
-10 

~3 

65 
-7-7"/I.,/\. 
TERY CABLE 

2 

63 

REFER TO Fig.32 

silv
erh

orn
.co

.uk



1,1,,172976-16500,,"HARNESS A",1,1,,,,,,,,,,,,,,,,, 
2,1,,172964-16512,,"HARNESS B",1,1,,,,,,,,,,,,,,,,, 
3,1,,172164-16523,,"HARNESS C",1,1,,,,,,,,,,,,,,,,, 
4,1,,172151-16531,,"WIRE, LEAD",1,1,,,,,,,,,,,,,,,,, 
5,1,,933110-05300,,HORN,1,1,,,,,,,,,,,,,,,,, 
5-1,1,,933110-05301,,HORN,1,1,,,,,N,,72422128,M/#11222,72422128,M/#11222,,,,,,, 
6,1,,172126-16540,,"CLAMP 10X70",3,3,,,,,,,,,,,,,,,,, 
7,1,,172137-16560,,BAND,5,5,,,,,,,,,,,,,,,,, 
8,1,,172422-16550,,"LINK,FUSIBLE",1,1,,,,,,,,,,,,,,,,, 
9,1,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,,, 
10,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,,,,,,,,,,,,,,,,, 
10-1,1,,933166-16110,,"GROMMET 
30X9.5",1,1,,,,,S,,72425036,M/#15110,72425036,M/#15110,,,,,,, 
11,1,,22217-050000,,"SPRING WASHER  5",1,1,,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
13,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
14,1,,26716-050002,,"NUT M 5",1,1,,,,,,,,,,,,,,,,, 
15,1,,933152-09280,,"BAND 170",5,5,,,,,,,,,,,,,,,,, 
15-1,1,,933152-09280,,"BAND 170",4,4,,,,,K,,72422107,"FROM 1ST",72422107,"FROM 
1ST",,,,,,, 
16,1,,172190-16500,,HARNESS,1,,,,,,,,,,,,,,,,,, 
17,1,,172164-17140,,SWITCH,1,2,,,,,,,,,,,,,,,,, 
18,1,,194464-52190,,"SWITCH, SAFETY START",1,1,,,,,,,,,,,,,,,,, 
19,1,,26776-160002,,"LOCK NUT M16 PLATED",1,2,,,,,,,,,,,,,,,,, 
20,1,,26776-180002,,"NUT M18,LOCK",1,1,,,,,,,,,,,,,,,,, 
21,1,,172151-17100,,"LAMP, CHECKER",1,1,,,,,,,,,,,,,,,,, 
22,1,,172164-17100,,"FUSE BOX",1,1,,,,,,,,,,,,,,,,, 
23,2,,172164-17110,,"BOX, FESE",1,1,,,,,,,,,,,,,,,,, 
24,2,,29420-150000,,HUSE,7,7,,,,,,,,,,,,,,,,, 
25,2,,29420-300000,,"FUSE B30",3,3,,,,,,,,,,,,,,,,, 
26,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,,, 
27,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,,,,,,,,,,,,,,,,, 
28,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,,,,,,,,,,,,, 
29,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,,,,,,,,,,,,,,,,, 
30,2,,29220-788200,,BULB,1,1,,,,,,,,,,,,,,,,, 
31,1,,129136-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,,, 
32,1,,119650-77910,,"RELAY, GROW",1,1,,,,,,,,,,,,,,,,, 
33,1,,119632-77922,,TIMER,1,1,,,,,,,,,,,,,,,,, 
34,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
36,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
37,1,,26013-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,,, 
38,1,,26022-050162,,"SCREW M 5X 16",2,2,,,,,,,,,,,,,,,,, 
39,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,,, 
40,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,,, 
41,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,,, 
42,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,,, 
43,1,,26022-060202,,"SCREW M 6X 20",2,2,,,,,,,,,,,,,,,,, 
44,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,,, 
45,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
46,1,,172428-17100,,"SWITCH ASSY, STARTER",1,1,,,,,,,,,,,,,,,,, 
47,2,,172165-16530,,"HARNESS D",1,1,,,,,,,,,,,,,,,,, 
48,2,,172187-17080,,"COVER M5",3,3,,,,,,,,,,,,,,,,, 
49,2,,172187-17090,,"COVER M4",2,2,,,,,,,,,,,,,,,,, 
51,2,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,,, 
52,1,,933152-09280,,"BAND 170",9,9,,,,,,,,,,,,,,,,, 
53,1,,172176-17100,,"BOX, INDICATOR",1,1,,,,,,,,,,,,,,,,, 
54,2,,172162-17120,,VALVE,5,5,,,,,,,,,,,,,,,,, 
55,2,,172176-17120,,"METER, FUEL",1,1,,,,,,,,,,,,,,,,, 
56,2,,172162-17130,,HOURMETER,1,1,,,,,,,,,,,,,,,,, 
57,2,,172176-17130,,HARNESS,1,1,,,,,,,,,,,,,,,,, 
58,2,,172162-17250,,HARNESS,1,1,,,,,,,,,,,,,,,,, 
59,2,,172162-17270,,"COVER, FRONT",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



62,1,,172162-17180,,SOLENOID,1,1,,,,,,,,,,,,,,,,, 
63,1,,172190-17220,,"RELEY, TIMER",1,1,,,,,,,,,,,,,,,,, 
64,1,,172164-17270,,"BRACKET, TIMER",1,1,,,,,,,,,,,,,,,,, 
65,1,,22137-040000,,"WASHER 4, POLISHED",4,4,,,,,,,,,,,,,,,,, 
66,1,,26013-060162,,"BOLT M 6X 16",2,2,,,,,,,,,,,,,,,,, 
67,1,,26022-060252,,"SCREW M 6X 25",2,2,,,,,,,,,,,,,,,,, 
68,1,,26589-040202,,"SCREW M4,BINDING",4,4,,,,,,,,,,,,,,,,, 
69,1,,26716-040002,,"NUT M 4",4,4,,,,,,,,,,,,,,,,, 
70,1,,172164-16650,,"HARNESS (DECEL",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

16 M~i (:f-;,~y, =t:;,Jt::/'JY9,-1-Ti!JL,) 
Fig. ELECTRIC PART(CABIN.CANOPY/ONE TOUCH DECEL) 

COUNTRY 
APPLI -

CATION 

JP 

0 
68 
27 

AS 

-
EX 
-

~..,.~::.,frU. 
CABIN SPEC. 

28 63~✓2 
~ ~-56 ~ 

5a I 
--=-----57 62 ...,~ 

<( .. 
Fig.2 

··55 -·~ 

69 i l' 
22 • ~ ....,/ 

9 
. ~ 

23 ,,~ 
51 

38 

52 

-7J 
ERY CAB 

REFER TO Fig.9 

2 

> ~ .. ~20 .. 
5 

~ ~-~ 5 

" ? ::.,~ •:., 7'Ti:Jl,4=, 'Y f-. 
ONE TOUCH DECEL KIT 
( 1 721 76-08200) 
Flg.9 REF.No.1 1,2 
inc.Flg.9 REF.NO. 3~27 

Fig. 1 I REF.No. 51~53 
Fig. 15 REF.No.52~70 
Flg.20 REF.No.20,21 
F!g.27 REF.No.57~62 

! , 11' I 

36 44 
29 

silv
erh

orn
.co

.uk



1,1,,172164-16601,,"HARNESS F",1,,1,,,,,,,,,,,,,,,, 
2,1,,22857-400100,,"SCREW 4X10",2,,2,,,,,,,,,,,,,,,, 
3,1,,933113-05150,,"LAMP, ROOM",1,,1,,,,,,,,,,,,,,,, 
4,2,,933113-05160,,"BULB (12V5W)",1,,1,,,,,,,,,,,,,,,, 
5,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,,1,,,,,,,,,,,,,,,, 
6,1,,172176-17150,,ASHTRAY,1,,1,,,,,,,,,,,,,,,, 
7,1,,172164-17200,,"MOTOR, WIPER",1,,1,,,,,,,,,,,,,,,, 
8,1,,172164-17210,,"ARM, WIPER",1,,1,,,,,,,,,,,,,,,, 
9,1,,172162-17320,,"BLADE 400,WIPER",1,,1,,,,,,,,,,,,,,,, 
10,1,,172162-17330,,"SWITCH,WIPER",1,,1,,,,,,,,,,,,,,,, 
11,1,,26013-060122,,"BOLT M 6X 12",3,,3,,,,,,,,,,,,,,,, 
12,1,,26022-050202,,"SCREW M 5X 20",1,,1,,,,,,,,,,,,,,,, 
13,1,,172164-16611,,"HARNESS M, WIRE",1,,1,,,,,,,,,,,,,,,, 
14,1,,119247-77100,,"RELAY, SAFETY",1,,1,,,,,,,,,,,,,,,, 
15,1,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,,, 
16,1,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,,, 
17,1,,172176-17160,,BEZEL,1,,1,,,,,,72176228,,,,72176228,,,,,,,,I 
18,1,,172187-17450,,BRAKER,1,,1,,,,,,,,,,,,,,,, 
19,1,,172422-08600,,"LAMP KIT, CABIN",1,,,,,,,1,,,,,,,,,,, 
20,2,,172422-16600,,"HARNESS, CABIN LAMP",1,,,,,,,1,,,,,,,,,,, 
21,2,,172187-17500,,"LAMP, CABIN",1,,,,,,,1,,,,,,,,,,, 
21A,3,,172187-17540,,"BULB (12V 55W",1,,,,,,,1,,,,,,,,,,,,,I 
22,2,,172187-17510,,"SWITCH, LAMP",1,,,,,,,1,,,,,,,,,,, 
23,2,,172187-17520,,"CLAMP 5X35",2,,,,,,,1,,,,,,,,,,, 
24,2,,119247-77100,,"RELAY, SAFETY",1,,,,,,,1,,,,,,,,,,, 
25,2,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,,1,,,,,,,,,,, 
26,2,,26022-060122,,"SCREW M 6X 12",1,,,,,,,1,,,,,,,,,,, 
27,2,,933152-09280,,"BAND 170",1,,,,,,,1,,,,,,,,,,, 
28,2,,933168-56000,,"GROMMET 17X 9",1,,,,,,,1,,,,,,,,,,, 
29,2,,22217-100000,,"SPRING WASHER 10",1,,,,,,,1,,,,,,,,,,, 
30,2,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,,1,,,,,,,,,,, 
31,1,,933152-09280,,"BAND 170",1,,,,,,W,,72422107,"FROM 1ST",,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

1 e llaa (=\:t,t:Y) 
Fig. ELECTRIC PART(CABIN) 

1::::-'9:V-'JI--
~W~No. 19~.~W~No.20~~30•~~~T. 
19inc.20~30· 

HEATER KIT 
(172425-08160) 

Fig. l6 REF.No. I 
inc.Fig.16 REF.No.13~16 

. " 

20 

24 

it 23 r 26 

) 
22 12 

•• 1)1..,--
POWER RELAY 

®-28 

::t7~3::,, 
OPTIONAL 

6 

Fig.20 REF.No. 1A~19A 
Fig.35 REF.No.53,55,56 

t7~ 11 
' 31 l 

8 , . .-.;:; 
o<./' 

u 

. 10 

c:! '!' '\ 
4 

Ys 
1s 1 

9 

- ,::::r~~-

' 

silv
erh

orn
.co

.uk



1,1,,172126-16540,,"CLAMP 10X70",1,1,,,,,,,,,,,,,,,,, 
2,1,,172137-16560,,BAND,1,1,,,,,,,,,,,,,,,,, 
3,1,,172732-16560,,"LINK, FUSIBLE",1,1,,,,,,,,,,,,,,,,, 
4,1,,172425-16700,,"HARNESS C-A",1,1,,,,,,,,,,,,,,,,, 
5,1,,172425-16710,,"HARNESS C-B",1,1,,,,,,,,,,,,,,,,, 
6,1,,22137-060000,,"WASHER 6, POLISHED",3,3,,,,,,,,,,,,,,,,, 
7,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,,, 
8,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,,, 
9,1,,933152-09280,,"BAND 170",4,4,,,,,,,,,,,,,,,,, 
10,1,,933152-09280,,"BAND 170",1,1,,,,,,,,,,,,,,,,, 
11,1,,172137-16560,,BAND,,1,,,,,,,,,,,,,,,,, 
12,1,,172647-16560,,"WIRE, EARTH",2,1,,,,,,,,,,,,,,,,, 
13,1,,172122-16590,,"BAND 200F",,1,,,,,,,,,,,,,,,,, 
14,1,,172425-16730,,"HARNESS C-D",,1,,,,,,,,,,,,,,,,, 
15,1,,172425-16740,,TUBE,,1,,,,,,,,,,,,,,,,, 
16,1,,172187-16780,,"PVC-TUBE 200",1,1,,,,,,,,,,,,,,,,, 
17,1,,172187-17520,,"CLAMP 5X35",2,1,,,,,,,,,,,,,,,,, 
18,1,,194440-51620,,"CLAMP, WIRE HARNESS",,1,,,,,,,,,,,,,,,,, 
19,1,,26116-060304,,"BOLT M 6X 30 PLATED",4,4,,,,,,,,,,,,,,,,, 
20,1,,26557-050122,,"SCREW M 5X 12",,2,,,,,,,,,,,,,,,,, 
21,1,,933152-09280,,"BAND 170",2,1,,,,,,,,,,,,,,,,, 
22,1,,172137-16560,,BAND,19,19,,,,,,,,,,,,,,,,, 
23,1,,26717-060002,,"NUT  6",4,4,,,,,,,,,,,,,,,,, 
24,1,,172425-16720,,"HARNESS C-C",1,1,,,,,,,,,,,,,,,,, 
25,1,,172183-46440,,"CLAMP WRC10",2,2,,,,,,,,,,,,,,,,, 
26,1,,172425-17860,,"CONTROLER,CRANE",1,1,,,,,,,,,,,,,,,,, 
27,1,,172187-17881,,"PANEL,CRANE",1,1,,,,,,,,,,,,,,,,, 
27-1,1,,172187-17882,,"PANEL ASSY, 
CRANE",1,1,,,,,R,,72187696,M/#15416,72187696,M/#15416,,,,,,,,,I 
28,1,,172164-45880,,"BOLT  6X 16",4,4,,,,,,,,,,,,,,,,, 
29,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,,, 
30,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,,, 
31,1,,194080-57202,,RELAY,1,1,,,,,,,,,,,,,,,,, 
32,1,,1E6910-82500,,"RELAY CA-1A",2,2,,,,,,,,,,,,,,,,, 
33,1,,26013-060122,,"BOLT M 6X 12",1,1,,,,,,,,,,,,,,,,, 
34,1,,26013-060122,,"BOLT M 6X 12",1,1,,,,,,,,,,,,,,,,, 
35,1,,1E6300-81050,,"LAMP,FLASHER",2,1,,,,,,,,,,,,,,,,, 
36,2,,172738-17120,,"WASHER  10",2,1,,,,,,,,,,,,,,,,, 
37,1,,172187-17730,,SENSOR,2,2,,,,,,,,,,,,,,,,, 
38,1,,172187-17740,,SENSOR,2,2,,,,,,,,,,,,,,,,, 
39,1,,26367-060002,,"NUT  6",4,2,,,,,,,,,,,,,,,,, 
40,1,,22137-080000,,"WASHER 8, POLISHED",2,1,,,,,,,,,,,,,,,,, 
41,1,,172187-61800,,"CASE CMP  (GREEN:97)",2,2,,,,,,,,,,,,,,,,, 
42,1,,172187-61840,,"COVER     (GREEN:97)",2,2,,,,,,,,,,,,,,,,, 
43,1,,22137-080000,,"WASHER 8, POLISHED",8,8,,,,,,,,,,,,,,,,, 
44,1,,22217-060000,,"SPRING WASHER  6",6,6,,,,,,,72488006,,72488006,,,,,,,,,,I 
45,1,,26013-080162,,"BOLT W/WASHER M8X16",8,8,,,,,,,,,,,,,,,,, 
46,1,,26116-060162,,"BOLT 6X16",6,6,,,,,,,,,,,,,,,,, 
47,1,,172187-63500,,PLATE,1,1,,,,,,,,,,,,,,,,, 
48,1,,172187-63510,,LABEL,1,1,,,,,,,,,,,,,,,,, 
49,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,,, 
50,1,,26117-100252,,"BOLT 10* 25",1,1,,,,,,,,,,,,,,,,, 
51,1,,26757-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,,, 
52,1,,172425-61220,,"BRACKET ASSY",,1,,,,,,,,,,,,,,,,, 
52-1,1,,172425-61221,,"BRACKET ASSY",,1,,,,,N,,,,72425036,M/#15110,,,,,,, 
53,1,,172425-61260,,PLATE,,1,,,,,W,,,,72425036,M/#15110,,,,,,, 
54,1,,26013-080162,,"BOLT W/WASHER M8X16",,2,,,,,,,,,,,,,,,,, 
54-1,1,,26116-080302,,"BOLT 8X30",,2,,,,,N,,,,72425036,M/#15110,,,,,,, 
55,1,,26716-080002,,"NUT M 8",,2,,,,,W,,,,72425036,M/#15110,,,,,,, 
56,1,,172425-61230,,PLATE,,1,,,,,,,,,,,,,,,,, 
57,1,,172187-63400,,"LEVEL GUAGE",1,1,,,,,,,,,,,,,,,,, 
58,1,,26013-060252,,"BOLT M 6X 25",,3,,,,,W,,,,72425036,M/#15110,,,,,,, 
59,1,,26557-030202,,"SCREW M 3X 20",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



60,1,,26716-030002,,"NUT M3",,2,,,,,,,,,,,,,,,,, 
61,1,,26716-060002,,"NUT 6",,6,,,,,,,,,,,,,,,,, 
61-1,1,,26716-060002,,"NUT 6",,9,,,,,K,,,,72425036,M/#15110,,,,,,, 
62,1,,172187-16750,,"HARNESS,C-F",1,,,,,,,,,,,,,,,,,,,,I 
63,1,,172187-16761,,HARNESS,1,,,,,,,,,,,,,,,,,,,,I 
64,1,,933152-09280,,"BAND 170",2,,,,,,,,,,,,,,,,,,,,I 
65,1,,933168-56000,,"GROMMET 17X 9",2,,,,,,,,,,,,,,,,,,,,I 
66,1,,172187-17721,,"STAY,LAMP",1,,,,,,,,,,,,,,,,,,,,I 
67,1,,22217-100000,,"SPRING WASHER 10",1,,,,,,,,,,,,,,,,,,,,I 
68,1,,26117-100202,,"BOLT 10* 20",1,,,,,,,,,,,,,,,,,,,,I 
69,1,,172187-17910,,"BRACKET,PANEL-C",1,,,,,,,,,,,,,,,,,,,,I 
70,1,,26013-080122,,"BOLT M 8X 12",4,,,,,,,,,,,,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

68 
67 

't'i' t'Yf±ffl: 
CABIN SPEC. 

1 7 llioa (-?v-Yfrtl) 
Fig. ELECTRIC PART(CRANE SPEC.) 

REFER TO 
Flg.45 

IBM 59 
PREV [OUS 5 

Ati 52 

37 

COUNTRY 

35 APPL! -
CAT[ON 

REFER TO 
Fi . 13 

JP AS EX 
0 - -

3 

. 36 

silv
erh

orn
.co

.uk



1,2,,172126-11510,,"BAND 300",1,,1,,,,,,,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",2,,2,,,,,,,,,,,,,,,, 
3,2,,172164-16702,,"HARNESS,WIRE(COOL A",1,,1,,,,,,,,,,,,,,,, 
4,2,,172164-16710,,"HARNESS, WIRE",1,,1,,,,,,,,,,,,,,,, 
5,2,,172164-16750,,"HARNESS,WIRE(COOL C",1,,1,,,,,,,,,,,,,,,, 
6,2,,172164-16770,,BRACKET,1,,1,,,,,,,,,,,,,,,, 
7,2,,119247-77100,,"RELAY, SAFETY",5,,5,,,,,,,,,,,,,,,, 
8,2,,22137-060000,,"WASHER 6, POLISHED",5,,5,,,,,,,,,,,,,,,, 
9,2,,22857-400120,,"SCREW 4X12",2,,2,,,,,,,,,,,,,,,, 
10,2,,26022-060122,,"SCREW M 6X 12",5,,5,,,,,,,,,,,,,,,, 
11,2,,933168-55770,,"BAND 146",2,,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

1 8 tlli ( :J-51±1) 
Fig. ELECTRIC PART(COOLER SPEC.) 

-?-5:f •;; t-­
COOLER KIT 
( 172425-08 l 00) 
Fig. 22 REF. No. 1 

inc. Fig.10 REF. No.16 
Fig. 11 REF. No. 55~58 
Fig. 18 REF. No. 1~11 
Fig.22 REF. No.2~28 
Fig.23 REF. No.1~63 
Fig. 24 REF. No. 1~48 
Fig. 35 REF. No.64, 65 
Fig. 39 REF. No. 83~87 
Fig. 41 REF. No.52~57 
Fig. 43 REF. No. 37, 38 

" 

3 

COUNTRY 
APPL! -

7 CATION 

JP AS EX 
0 0 -

silv
erh

orn
.co

.uk



1,1,,172141-17201,,"LAMP, WORK",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172141-17211,,"BULB 12V55W",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172137-17401-4,,"COVER, WORK LAMP",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,26013-120252,,"BOLT M12X 25",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,22137-130000,,"WASHER 13",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

1 e r"J-IJ-"J'Y7 
Fig. WORK LAMP 

REFER TO Fi g. 1 4. 1 5 

~ 
I 

~ 
/-- .. 

~-~--

silv
erh

orn
.co

.uk



1,1,,172425-08160,,"HEATER KIT",1,1,,,,,,3,,,,,,,,,,, 
1A,2,,772164-17600,,"HEATER ASSY.",1,1,1,,,,,1,,,,,,,,,,, 
2,2,,772164-17610,,"HEATER ASSY, OD",1,,,,,,,2,,,,,,,,,,, 
3,3,,172312-17600,,HEATER,1,1,1,,,,,,,,,,,,,,,, 
4,3,,172162-17610,,"SWITCH,HEATER",1,1,1,,,,,,,,,,,,,,,, 
5,3,,172164-17610,,"HOSE, HEATER",2,2,2,,,,,,,,,,,,,,,, 
6,4,,172164-17630,,"HOSE, HEATER",2,2,2,,,,,,,,,,,,,,,, 
7,4,,172164-17620,,TUBE,2,2,2,,,,,,,,,,,,,,,, 
8,3,,172124-17630,,"VALVE, MINIATURE",1,1,,,,,,,,,,,,,,,,, 
8-1,3,,172425-17630,,"VALVE ASSY, 
HEATER",1,1,1,,,,S,,72426055,M/#10832,72426055,M/#10832,,,,,,, 
9,3,,172124-17640,,"JOINT 3/8",2,2,,,,,,,,,,,,,,,,, 
9-1,3,,172124-17640,,"JOINT 
3/8",1,1,1,,,,K,,72426055,M/#10832,72426055,M/#10832,,,,,,, 
10,3,,23392-030000,,JOINT,1,1,1,,,,,,,,,,,,,,,, 
11,3,,172168-79520,,ELBOW,1,1,1,,,,,,,,,,,,,,,, 
12,3,,172135-76100,,"ELBOW 3/8",1,1,1,,,,,,,,,,,,,,,, 
13,3,,22137-100000,,"WASHER 10,POLISHED",4,4,4,,,,,,,,,,,,,,,, 
14,3,,23000-022000,,"CLAMP 22",4,4,4,,,,,,,,,,,,,,,, 
15,3,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,,,,,,,,,,,,,,,, 
16,3,,933152-09280,,"BAND 170",3,3,3,,,,,,,,,,,,,,,, 
17,3,,933171-15680,,"GROMMET 40X13",2,2,2,,,,,,,,,,,,,,,, 
17-1,3,,933171-15680,,"GROMMET 
40X13",3,3,3,,,,K,,72437046,M/#15062,72437046,M/#15062,72437046,M/#15062,,,,, 
18,3,,172165-18770,,"GUIDE, HOSE",1,1,1,,,,,,,,,,,,,,,, 
19,3,,26013-080252,,"BOLT M 8X 25",2,2,2,,,,,,,,,,,,,,,, 
19A,3,,172162-03180,,"LABEL,HEATER SWITCH",1,1,,,,,,,,,,,,,,,,, 
20,3,,172164-17670,,"GUIDE, HOSE",1,,,,,,,2,,,,,,,,,,, 
21,3,,26013-080122,,"BOLT M 8X 12",2,,,,,,,2,,,,,,,,,,, 
22,1,,772164-17701,,"DEFROSTER ASSY",1,,,,,,,,,,,,,,,,,, 
23,2,,172164-17640,,HOSE,1,,,,,,,,,,,,,,,,,, 
24,2,,172164-17701,,BRACKET(DEFROSTER,1,,,,,,,,,,,,,,,,,, 
25,2,,172120-17710,,"NOZZLE, DEFROSTER",1,,,,,,,,,,,,,,,,,, 
26,2,,172122-17730,,"COVER, DEFROSTER",1,,,,,,,,,,,,,,,,,, 
27,2,,172164-61560,,COVER,1,,,,,,,,,,,,,,,,,, 
28,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,,, 
29,2,,26557-050102,,"SCREW M 5X 10",2,,,,,,,,,,,,,,,,,, 
30,2,,172158-78250,,"CLAMP 45",1,,,,,,,,,,,,,,,,,, 
31,2,,22137-100000,,"WASHER 10,POLISHED",1,,,,,,,,,,,,,,,,,, 
32,2,,26013-100202,,"BOLT W/WASHER M10X20",1,,,,,,,,,,,,,,,,,, 
33,2,,933110-58400,,"GROMMET 43",1,,,,,,W,,72423115,M/#10975,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

20 t-9&T7□A9(~7~~Y) 
Fig. HEATER & DEFROSTER(OPTIONAL) 

~WvNo.2~.~WvNo.3~621~*b£T. 
2inc. 3 ~ 21 

. " 'J ::.,-9 'J-r-r1z11.,tt~ 
ONE TOUCH DECEL SPEC. 

~WvNo. 1A~.~WvNo.3"619A~-~*9· 
1 Ai n c. 3 ~ 1 9A 

" 

4 
1 

t:--9::f'.," 
HEATER KIT 
(172425-08160) 
Fig. 20 REF. No. I 
inc.Fig.16 REF.No.13~16 

Fig. 20 REF. No. 1A~19A 
Fig.35 REF.No. 53, 55. 56 

25 

30 

'J :-,.,,s, ,_,-f--r~Jt,=ta ,_, I--
ONE TOUCH DECEL K!T 
( 172176-08200) 
Fig.9 REF.No. 11,2 
inc.F g.9 REF.No. 3-27 

F g. 11 REF. No. 51~53 
F g. 15 REF. No. 52~70 
F g. 20 AEF.No.20, 21 
F g. 27 REF.No.57~62 

( 

REFER TO Fi~.9 

'J :-,.,-9 -.:.i 77~/L,ff:~ 

21 

20 

ONE TOUCH DECEL SPEC. silv
erh

orn
.co

.uk



1,1,,772176-17800,,"RADIO W/CASSETTE",1,,,,,,,,,,,,,,,,,, 
2,2,,172112-17190,,"ANTENNA (NCP-314)",1,,,,,,,,,,,,,,,,,, 
3,2,,172176-17801,,"RADIO CASSETTE",1,,,,,,,,,,,,,,,,,, 
3-1,2,,172176-17802,,"RADIO CASSETTE",1,,,,,,F,1,72425015,M/#10740,,,,,,,,, 
4,2,,172176-17811,,"HARNESS, RADIO",1,,,,,,,,,,,,,,,,,, 
5,2,,172176-17821,,SPEAKER,2,,,,,,,,,,,,,,,,,, 
6,2,,172176-17830,,"STAY A, SPEAKER",2,,,,,,,,,,,,,,,,,, 
7,2,,26013-080252,,"BOLT M 8X 25",8,,,,,,,,,,,,,,,,,, 
8,2,,172176-17850,,"STAY B, SPEAKER",2,,,,,,,,,,,,,,,,,, 
9,2,,172176-17870,,MOUNT,2,,,,,,,,,,,,,,,,,, 
10,2,,197821-89270,,"COVER,SPEAKER",2,,,,,,,,,,,,,,,,,, 
11,2,,22117-060000,,"WASHER  6",8,,,,,,,,,,,,,,,,,, 
12,2,,26013-080162,,"BOLT W/WASHER M8X16",8,,,,,,,,,,,,,,,,,, 
13,2,,26557-040102,,"SCREW M 4X 10",8,,,,,,,,,,,,,,,,,, 
14,2,,26557-040202,,"SCREW M 4X 20",2,,,,,,,,,,,,,,,,,, 
15,2,,26557-050102,,"SCREW M 5X 10",4,,,,,,,,,,,,,,,,,, 
16,2,,26589-060162,,"SCREW M6,BINDING",8,,,,,,,,,,,,,,,,,, 
17,2,,26716-040002,,"NUT M 4",2,,,,,,,,,,,,,,,,,, 
18,2,,26716-060002,,"NUT 6",8,,,,,,,,,,,,,,,,,, 
19,2,,172176-17890,,"CORD,ANTENNA",1,,,,,,,,,,,,,,,,,, 
19-1,2,,172176-17891,,"CORD,ANTENNA",1,,,,,,S,,72425015,M/#10740,,,,,,,,, 
20,1,,172422-08220,,"RADIO KIT",1,,,,,,,,,,,,,,,,,, 
21,2,,172422-16580,,"HARNESS, RADIO",1,,,,,,,,,,,,,,,,,, 
22,2,,172187-17802,,RADIO,1,,,,,,,,,,,,,,,,,, 
22-1,2,,172187-17803,,RADIO,1,,,,,,R,,72187691,M/#15390,,,,,,,,,,,I 
23,2,,172162-17810,,ANTENNA,1,,,,,,,,,,,,,,,,,, 
24,2,,22217-050000,,"SPRING WASHER  5",4,,,,,,,,,,,,,,,,,, 
25,2,,26557-040202,,"SCREW M 4X 20",2,,,,,,,,,,,,,,,,,, 
26,2,,26557-050082,,"SCREW M 5X  8",4,,,,,,,,,,,,,,,,,, 
27,2,,26716-040002,,"NUT M 4",2,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

21 5Vtn~,~ (t7Y~~) 
Fig. RADIO CASSETTE(OPTIONAL) 

!8~ 
PREVIOUS 

' 

I 

19 

5 :;:i,t;'.f •;, t-­
RAD [ O KIT 

3 

~WL,No. 1~.~WL,No.2~619•-~*~-
1 inc.2 ~ 19 

' 

~!±it., No. 2 Ola:. fll±JL, No. 2 1~62 7~*ih-*1". 
201nc.21 ~ 27 

" 
25 

27 

23 

COUNTRY 
APPL( -

CATION 

JP AS EX 
0 - -

silv
erh

orn
.co

.uk



1,1,,172425-08100,,"COOLER KIT",1,,1,,,,,1,,,,,,,,,,, 
2,2,,172164-18261,,"COVER ASSY, PULLEY",1,,1,,,,,,,,,,,,,,,, 
3,2,,172164-18350,,"BRACKET ASSY",1,,1,,,,,,,,,,,,,,,, 
4,2,,172165-18751,,PLATE,1,,1,,,,,,,,,,,,,,,, 
5,2,,22217-080000,,"SPRING WASHER  8",2,,2,,,,,,,,,,,,,,,, 
6,2,,26013-080252,,"BOLT M 8X 25",4,,4,,,,,,,,,,,,,,,, 
7,2,,26106-080552,,"BOLT M 8X 55 PLATED",1,,1,,,,,,,,,,,,,,,, 
8,2,,26106-080552,,"BOLT M 8X 55 PLATED",2,,2,,,,,,,,,,,,,,,, 
9,2,,26116-080202,,"BOLT M 8X 20 PLATED",2,,2,,,,,,,,,,,,,,,, 
10,2,,172162-18020,,COMPRESSOR,1,,1,,,,,,,,,,,,,,,, 
11,2,,172165-18601,,"BRACKET ASSY",1,,1,,,,,,,,,,,,,,,, 
12,2,,172165-18630,,"ADJUSTER ASSY",1,,1,,,,,,,,,,,,,,,, 
13,2,,172165-18670,,BOSS,1,,1,,,,,,,,,,,,,,,, 
14,2,,172165-18680,,PULLEY,1,,1,,,,,,,,,,,,,,,, 
15,2,,172165-18690,,V-BELT,1,,1,,,,,,,,,,,,,,,, 
16,2,,172165-18930,,"PULLEY, TENSION",1,,1,,,,,,,,,,,,,,,, 
17,2,,172164-19310,,NUT,1,,1,,,,,,,,,,,,,,,, 
18,2,,129155-42350,,"V-PULLEY, C.W. PUMP",1,,1,,,,,,,,,,,,,,,, 
19,2,,1A1040-43900,,"SPRING WASHER",1,,1,,,,,,,,,,,,,,,, 
20,2,,22190-080002,,"SEAL WASHER  8S",4,,4,,,,,,,,,,,,,,,, 
21,2,,22217-060000,,"SPRING WASHER  6",1,,1,,,,,,,,,,,,,,,, 
22,2,,22217-080000,,"SPRING WASHER  8",1,,1,,,,,,,,,,,,,,,, 
23,2,,22252-000400,,"CIRCLIP   40",1,,1,,,,,,,,,,,,,,,, 
24,2,,24104-062034,,"BALL BEARING",1,,1,,,,,,,,,,,,,,,, 
25,2,,26013-100252,,"BOLT W/WASHER M10X25",3,,3,,,,,,,,,,,,,,,, 
26,2,,26106-080202,,"BOLT M 8X 20 PLATED",4,,4,,,,,,,,,,,,,,,, 
27,2,,26716-060002,,"NUT 6",1,,1,,,,,,,,,,,,,,,, 
28,2,,26716-080002,,"NUT M 8",1,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

2 2 :iY7v1it&V7-1J {1-5fr~l 
Fig. COMPRESSOR & V PULLEY(COOLER SPEC.} 

10 

6 

G:'1}--
®---21 

w}--11 
1 

I 
I 

L ___ 
-------

---- A 

18 

15 

r 
25 

' 

COUNTRY JP AS EX 
APPL! - Q Q 

CATION 

2 

l ~ REFER TO 
' ~ 
' ' 

rYVYI'\. 
TO ENGINE 

:r:::,,v::,," 
TO ENGINE 

:r::.,,v::.,-"­
TO ENGINE 

~ 
1 

-?-5 CF ,y I-­
COOLER KIT 

3 

( 172425-08100) 
Fig. 22 REF. No. 1 

inc. F,g.10 REF. 
Fig. 11 REF. 
Fig. 18 REF. 
Fig. 22 REF. 
F,g. 23 REF. 
Fig.24 REF. 
Fig.35 REF. 
Fig. 39 REF. 
Fig. 41 REF. 
F,g. 43 REF. 

No. 16 
No.55--58 
No. 1~11 
No.2~28 
No. 1~63 
No. 1 .... 49 
No. 64,65 
No. 83..,87 
No.52~57 
No.37,38 

silv
erh

orn
.co

.uk



1,2,,194145-04810,,"WASHER 10",4,,4,,,,,,,,,,,,,,,, 
2,2,,172126-11510,,"BAND 300",2,,2,,,,,,,,,,,,,,,, 
3,2,,172122-13310,,"MOUNT, RADIATOR",4,,4,,,,,,,,,,,,,,,, 
4,2,,172183-13480,,"RUBBER,SEAL",1,,1,,,,,,,,,,,,,,,, 
5,2,,172164-18000,,"COOLER (A) ASSY",1,,1,,,,,,,,,,,,,,,, 
6,3,,172162-18040,,BRACKET,1,,1,,,,,,,,,,,,,,,, 
7,3,,172162-18070,,"PLUG, DRAIN",2,,2,,,,,,,,,,,,,,,, 
8,3,,172164-18080,,MOTOR,1,,1,,,,,,,,,,,,,,,, 
9,3,,172165-18080,,CONNECTOR,1,,1,,,,,,,,,,,,,,,, 
10,3,,172164-18700,,HOSE,1,,1,,,,,,,,,,,,,,,, 
11,3,,172164-18710,,HOSE,1,,1,,,,,,,,,,,,,,,, 
12,3,,172164-18720,,HOSE,1,,1,,,,,,,,,,,,,,,, 
13,3,,172164-18730,,TUBE,1,,1,,,,,,,,,,,,,,,, 
14,3,,172164-18740,,HOSE,1,,1,,,,,,,,,,,,,,,, 
15,3,,172164-18780,,CONDENSER,1,,1,,,,,,,,,,,,,,,, 
16,3,,172164-18790,,FAN,1,,1,,,,,,,,,,,,,,,, 
17,3,,172164-18800,,CLIP,1,,1,,,,,,,,,,,,,,,, 
18,3,,172164-18810,,CLIP,1,,1,,,,,,,,,,,,,,,, 
19,3,,172164-18820,,GROMMET,1,,1,,,,,,,,,,,,,,,, 
20,3,,1E8080-79430,,"SWITCH ASSY, CONTROL",1,,1,,,,,,,,,,,,,,,, 
21,3,,1E8080-79450,,"KNOB,FAN",2,,2,,,,,,,,,,,,,,,, 
22,3,,933171-17770,,"SHIM SET",1,,1,,,,,,,,,,,,,,,, 
23,3,,198325-87110,,DRYER,1,,1,,,,,,,,,,,,,,,, 
24,3,,198325-87200,,"CASE,LOWER",1,,1,,,,,,,,,,,,,,,, 
25,3,,197830-87910,,GRILLE,2,,2,,,,,,,,,,,,,,,, 
26,3,,197821-88380,,INSULATOR,1,,1,,,,,,,,,,,,,,,, 
27,3,,197830-88611,,GRILLE,2,,2,,,,,,,,,,,,,,,, 
28,3,,1E8080-79470,,"NUT 4,JN",3,,3,,,,,,,,,,,,,,,, 
29,2,,172164-18400,,"COVER ASSY",1,,1,,,,,,,,,,,,,,,, 
30,2,,172164-18530,,"BRACKET ASSY",1,,1,,,,,,,,,,,,,,,, 
31,2,,172164-18750,,"HOSE, DRAIN",1,,1,,,,,,,,,,,,,,,, 
32,2,,172164-18760,,"HOSE, DRAIN",1,,1,,,,,,,,,,,,,,,, 
33,2,,172164-18770,,"HOSE, DRAIN",1,,1,,,,,,,,,,,,,,,, 
34,2,,172164-18850,,GROMMET,1,,1,,,,,,,,,,,,,,,, 
35,2,,172164-18860,,"GUIDE ASSY, HOSE",2,,2,,,,,,,,,,,,,,,, 
36,2,,172164-19190,,PLATE,1,,1,,,,,,,,,,,,,,,, 
37,2,,172164-19200,,RUBBER,1,,1,,,,,,,,,,,,,,,, 
38,2,,172164-19230,,EV,2,,2,,,,,,,,,,,,,,,, 
39,2,,172164-19240,,SPONGE,1,,1,,,,,,,,,,,,,,,, 
40,2,,1A1380-59480,,"CLAMP A,SM.&DYN.CORD",2,,2,,,,,,,,,,,,,,,, 
41,2,,172137-62970,,"GROMMET 16",2,,2,,,,,,,,,,,,,,,, 
42,2,,172164-66640,,"RUBBER, SEAL 400",1,,1,,,,,,,,,,,,,,,, 
43,2,,22137-060000,,"WASHER 6, POLISHED",4,,4,,,,,,,,,,,,,,,, 
44,2,,22137-060000,,"WASHER 6, POLISHED",2,,2,,,,,,,,,,,,,,,, 
45,2,,22137-080000,,"WASHER 8, POLISHED",2,,2,,,,,,,,,,,,,,,, 
46,2,,22157-100000,,"WASHER 10",2,,2,,,,,,,,,,,,,,,, 
47,2,,22217-060000,,"SPRING WASHER  6",4,,4,,,,,,,,,,,,,,,, 
48,2,,22217-080000,,"SPRING WASHER  8",8,,8,,,,,,,,,,,,,,,, 
49,2,,22869-400160,,SCREW,12,,12,,,,,,,,,,,,,,,, 
50,2,,26013-060162,,"BOLT M 6X 16",2,,2,,,,,,,,,,,,,,,, 
51,2,,26013-060252,,"BOLT M 6X 25",2,,2,,,,,,,,,,,,,,,, 
52,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,2,,,,,,,,,,,,,,,, 
53,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,2,,,,,,,,,,,,,,,, 
54,2,,26013-080252,,"BOLT M 8X 25",2,,2,,,,,,,,,,,,,,,, 
55,2,,26013-100252,,"BOLT W/WASHER M10X25",2,,2,,,,,,,,,,,,,,,, 
56,2,,26013-100302,,"BOLT M10X 30",4,,4,,,,,,,,,,,,,,,, 
57,2,,26023-050122,,"SCREW M 5X 12",3,,3,,,,,,,,,,,,,,,, 
58,2,,26116-060602,,"BOLT M 6X 60 PLATED",4,,4,,,,,,,,,,,,,,,, 
59,2,,26367-050002,,"NUT M 5",1,,1,,,,,,,,,,,,,,,, 
60,2,,26716-080002,,"NUT M 8",8,,8,,,,,,,,,,,,,,,, 
61,2,,933166-16110,,"GROMMET 30X9.5",1,,1,,,,,,,,,,,,,,,, 
61-1,2,,933171-15680,,"GROMMET 
40X13",1,,1,,,,S,,72425036,M/#15110,,,72425036,M/#15110,,,,, 

silv
erh

orn
.co

.uk



62,2,,172164-18100,,"MOUNT ASSY",1,,1,,,,,,,,,,,,,,,, 
63,2,,172164-07321,,"MANUAL, COOLER",1,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

23 1,11:::::.;-:1 (1-51±11) 
Fig. P[PING(COOLER SPEC.) 

60 

42 

56---;-i-,~.L-liil 

1 

22 -
6" 16 

38~ 

!;:> 
63 

4' 
-?-5:f '.!I I-­
COOLER KIT 
(172425-08100) 
Fig, 22 REF. No. 1 

inc. Fig. JO REF. No.16 
Fig. 11 REF. No. 55~58 
Fig. 18 REF. No. l ~ 11 
Fig.22 REF. No.2~28 
Fig.23 REF. No.1~63 
Fig.24 REF. No. 1~48 
Fig. 35 REF. No. 64,65 
Fig.39 REF. No.83~87 
Fig.41 REF. No.52~57 
FiQ.43 REF. No.37,38 

59 

COUNTRY JP AS EX 
APPLI - 0 0 -CATION 

silv
erh

orn
.co

.uk



1,2,,172122-13310,,"MOUNT, RADIATOR",3,,3,,,,,,,,,,,,,,,, 
2,2,,172176-17870,,MOUNT,2,,2,,,,,,,,,,,,,,,, 
3,2,,172164-18300,,"COVER ASSY",1,,1,,,,,,,,,,,,,,,, 
4,2,,172164-18550,,"BRACKET ASSY",1,,1,,,,,,,,,,,,,,,, 
5,2,,172164-18650,,PLATE,1,,1,,,,,,,,,,,,,,,, 
6,2,,172164-18830,,MOUNT,2,,2,,,,,,,,,,,,,,,, 
7,2,,172164-18900,,DUCT,1,,1,,,,,,,,,,,,,,,, 
8,2,,172164-18910,,PLATE,1,,1,,,,,,,,,,,,,,,, 
9,2,,172164-18920,,FILTER,1,,1,,,,,,,,,,,,,,,, 
10,2,,172164-18960,,"PANEL ASSY",1,,1,,,,,,,,,,,,,,,, 
11,2,,172164-19100,,"SWITCH W/LAMP",1,,1,,,,,,,,,,,,,,,, 
12,2,,172164-19110,,PLATE,2,,2,,,,,,,,,,,,,,,, 
13,2,,172164-19130,,"BOLT M10X 25",4,,4,,,,,,,,,,,,,,,, 
14,2,,172164-19150,,BRACKET,1,,1,,,,,,,,,,,,,,,, 
15,2,,172164-19170,,"PLATE ASSY",2,,2,,,,,,,,,,,,,,,, 
16,2,,172164-19210,,"RUBBER SEAL",1,,1,,,,,,,,,,,,,,,, 
17,2,,172164-19220,,"RUBBER SEAL",1,,1,,,,,,,,,,,,,,,, 
18,2,,172164-19260,,SEAL,1,,1,,,,,,,,,,,,,,,, 
19,2,,172164-19270,,SEAL,1,,1,,,,,,,,,,,,,,,, 
20,2,,172164-19300,,"COVER ASSY",1,,1,,,,,,,,,,,,,,,, 
21,2,,194167-61650,,"NUT 5008",4,,4,,,,,,,,,,,,,,,, 
22,2,,194940-61790,,"SCRFW 5X16",5,,5,,,,,,,,,,,,,,,, 
23,2,,194940-61790,,"SCRFW 5X16",4,,4,,,,,,,,,,,,,,,, 
24,2,,172151-62240,,GROMMET,1,,1,,,,,,,,,,,,,,,, 
25,2,,172519-63240,,"BOLT  8X 16",2,,2,,,,,,,,,,,,,,,, 
26,2,,172164-65640,,"WASHER 32X11X2.3",4,,4,,,,,,,,,,,,,,,, 
27,2,,172164-65710,,"RUBBER, SEAL B",2,,2,,,,,,,,,,,,,,,, 
28,2,,172165-66980,,"BOLT M 8X 25",3,,3,,,,,,,,,,,,,,,, 
29,2,,172176-68200,,WASHER,2,,2,,,,,,,,,,,,,,,, 
30,2,,1E8385-79310,,"WASHER 8",3,,3,,,,,,,,,,,,,,,, 
31,2,,22137-080000,,"WASHER 8, POLISHED",4,,4,,,,,,,,,,,,,,,, 
32,2,,22217-080000,,"SPRING WASHER  8",1,,1,,,,,,,,,,,,,,,, 
33,2,,22217-080000,,"SPRING WASHER  8",5,,5,,,,,,,,,,,,,,,, 
34,2,,26013-080202,,"BOLT W/WASHER M8X20",4,,4,,,,,,,,,,,,,,,, 
35,2,,26013-080202,,"BOLT W/WASHER M8X20",4,,4,,,,,,,,,,,,,,,, 
36,2,,26013-080202,,"BOLT W/WASHER M8X20",6,,6,,,,,,,,,,,,,,,, 
37,2,,26013-080252,,"BOLT M 8X 25",2,,2,,,,,,,,,,,,,,,, 
38,2,,26589-060162,,"SCREW M6,BINDING",2,,2,,,,,,,,,,,,,,,, 
39,2,,933152-09280,,"BAND 170",1,,1,,,,,,,,,,,,,,,, 
40,2,,26716-080002,,"NUT M 8",6,,6,,,,,,,,,,,,,,,, 
41,2,,22137-050000,,"WASHER 5, POLISHED",4,,4,,,,,,,,,,,,,,,, 
42,2,,172164-03300,,"LABEL, CONTROL PANEL",1,,1,,,,,,,,,,,,,,,, 
43,2,,172162-03510,,"LABEL, CAUTION",1,,1,,,,,,,,,,,,,,,, 
44,2,,22137-080000,,"WASHER 8, POLISHED",1,,1,,,,,,,,,,,,,,,, 
45,2,,172164-66150,,"SPONGE, RUBBER",1,,1,,,,,,,,,,,,,,,, 
46,2,,22217-050000,,"SPRING WASHER  5",4,,4,,,,,,,,,,,,,,,, 
47,2,,26116-050162,,"BOLT M 5X 16 PLATED",4,,4,,,,,,,,,,,,,,,, 
48,2,,22157-080000,,"WASHER  8",4,,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

COUNTRY JP 
APPLI - 0 CATION 

?-5=f ~ I-­
COOLER KIT 

AS 

0 

( 172425-08100) 
Fig.22 REF. No.1 

,nc. fig.10 REF. 
Fig. 11 REF. 
Fig. 18 REF. 
Fig. 22 REF. 
Fig.23 REF. 
Fig. 24 REF. 
Fig. 35 REF. 
Fig. 39 REF. 
Fig. 41 REF. 
Fig. 43 REF. 

"-

16 

24 fJJ,- (1-5f±~) 
Fig. COVER(COOLER SPEC.) 

EX 
-

No. 16 
No.55~58 
No. 1 ~11 
No.2~28 
No. 1~63 
No. 1~48 
No. 64,65 
No.83~87 
No. 52~57 
No.37,38 

12 

~ ~21 

I ., 
tt 

< 403;6 I 1 
I ,44 

' =-----1 3 
~ 2 

37 
~ .. 

4 6 j 
a , I 

s 5 r~ --31 2 
I 41.i6 \ i--35 
~ 47 ? 

43 

silv
erh

orn
.co

.uk



1,1,,172119-35010-2,,SPROKET,2,2,2,2,,,,,,,,,,,,,,, 
2,1,,22217-140000,,"SPRING WASHER 14",18,18,18,18,,,,,,,,,,,,,,, 
3,1,,26116-140352,,"BOLT M14X 35 PLATED",18,18,18,18,,,,,,,,,,,,,,, 
4,1,,772147-37300,,"ROLLER ASSY,TRACK",8,8,,,,,,,,,,,,,,,,, 
4-1,1,,772423-37310,,"ROLLER 
ASSY,TRACK",8,8,8,8,,,F,2,72423100,M/#10794,72423100,M/#10774,,,,,,, 
5,2,,172147-37300-2,,ROLLER,8,8,8,8,,,,,,,,,,,,,,, 
6,3,,172124-37310,,"BUSH, ROLLER",16,16,16,16,,,,,,,,,,,,,,, 
8,2,,172147-37320-2,,"SHAFT,ROLLER",8,8,,,,,,,,,,,,,,,,, 
8-1,2,,172423-
37430,,SHAFT,8,8,8,8,,,S,,72423100,M/#10774,72423100,M/#10774,,,,,,, 
11,2,,172147-37340-2,,"COVER,SEAL",,8,8,8,,,,,,,,,,,,,,, 
12,2,,22242-000300,,"CIRCLIP   30",8,8,8,8,,,,,,,,,,,,,,, 
13,2,,24321-000350,,"O-RING 1A G-35.0",8,8,8,8,,,,,,,,,,,,,,, 
14,2,,933112-00400,,"SEAL 64 78 25",16,16,16,16,,,,,,,,,,,,,,, 
15,2,,933171-13691,,"PLUG PT1/8",8,8,8,8,,,,,,,,,,,,,,, 
16,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,2,2,,,,,,,,,,,,,,, 
17,2,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 
18,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
19,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,,, 
19-1,1,,22217-160000,,"SPRING WASHER 
16",16,16,16,16,,,K,,72423100,M/#10774,72423100,M/#10774,,,,,,, 
20,1,,26657-160002,,"CAP NUT 
M16",8,8,,,,,Z,,72423100,M/#10774,72423100,M/#10774,,,,,,, 
21,1,,172425-37500,,"ROLLER ASSY,CARRIER",2,2,2,2,,,,,,,,,,,,,,, 
23,2,,172187-37521,,SHAFT,2,2,2,2,,,,,,,,,,,,,,, 
24,2,,172187-37530,,"WASHER, CARRIER",2,2,2,2,,,,,,,,,,,,,,, 
25,2,,172187-37540,,"CAP, CARRIER ROLLER",2,2,2,2,,,,,,,,,,,,,,, 
26,2,,172187-37550,,SEAL,2,2,2,2,,,,,,,,,,,,,,, 
27,2,,22242-000300,,"CIRCLIP   30",2,2,2,2,,,,,,,,,,,,,,, 
28,2,,22252-000621,,"CIRCLIP   62",2,2,2,2,,,,,,,,,,,,,,, 
29,2,,24105-062064,,"BALL BEARING",4,4,4,4,,,,,,,,,,,,,,, 
30,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,,,,,,,,,,,,,,, 
31,1,,22217-160000,,"SPRING WASHER 
16",2,2,2,2,,,,,72423135,,72423135,,72423135,,72423135,,,,,,I 
32,1,,26116-160702,,"BOLT M16X 70 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
33,1,,26716-160002,,"NUT M16",2,2,2,2,,,,,,,,,,,,,,, 
34,1,,772124-37100,,"IDLER ASSY",2,2,2,2,,,,,,,,,,,,,,, 
35,1,,772423-37100,,"IDLER ASSY,",2,2,2,2,,,,1,,,,,,,,,,, 
36,2,,172124-99490,,"KIT, FRONT IDLER",2,2,2,2,,,,,,,,,,,,,,, 
37,3,,172124-37130,,"SHAFT, IDLER",2,2,2,2,,,,,,,,,,,,,,, 
38,3,,172124-37160,,PIN,2,2,2,2,,,,,,,,,,,,,,, 
39,3,,22242-000350,,"CIRCLIP   35",2,2,2,2,,,,,,,,,,,,,,, 
40,3,,24321-000350,,"O-RING 1A G-35.0",4,4,4,4,,,,,,,,,,,,,,, 
41,3,,933112-00500,,"SEAL 66 86 28",4,4,4,4,,,,,,,,,,,,,,, 
42,3,,172124-37120,,"BUSH 40",4,4,4,4,,,,,,,,,,,,,,, 
43,2,,172124-37100-2,,"IDLER ASSY",2,2,2,2,,,,,,,,,,,,,,, 
44,2,,172423-37100,,IDLER(R),2,2,2,2,,,,1,,,,,,,,,,, 
45,2,,172124-37140,,"COVER(A),IDLER SEAL",2,2,2,2,,,,,,,,,,,,,,, 
46,2,,172124-37150,,"COVER(B),IDLER SEAL",2,2,2,2,,,,,,,,,,,,,,, 
47,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,,,,,,,,,,,,,,, 
48,1,,26013-120402,,"BOLT M12X 40",8,8,8,8,,,,,,,,,,,,,,, 
49,1,,26013-120502,,"BOLT M12X 50",8,8,8,8,,,,1,,,,,,,,,,, 
50,1,,172124-37700,,"SPRING, ADJUSTING",2,2,2,2,,,,,,,,,,,,,,, 
51,1,,172122-37710,,"HOLDER, ADJUSTER",2,2,2,2,,,,,,,,,,,,,,, 
52,1,,172122-37752,,"ADJUST CYLINDER",2,2,2,2,,,,,,,,,,,,,,, 
53,2,,172122-37782,,"ADJUST TUBE",2,2,2,2,,,,,,,,,,,,,,, 
54,2,,172122-37810,,PISTON,2,2,2,2,,,,,,,,,,,,,,, 
55,2,,172122-37820,,"ADJUST SEAL SET",2,2,2,2,,,,,,,,,,,,,,, 
56,1,,172147-37700,,PLAET,4,4,4,4,,,,1,,,,,,,,,,, 
57,1,,172113-36050,,"BOLT, ROLLER ADJUST",8,8,,,,,,,,,,,,,,,,, 
57-1,1,,172162-82980,,"BOLT M16X 
35",16,16,16,16,,,S,,72423100,M/#10774,72423100,M/#10774,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

51!'! 
19-1 

48 49 

51 

3 ' ~o 7 ~ '/ fb JOi I 
7

43 / / / 
2 1 

5 
3 

8 

18% 
PREVIOUS 

201" 7 
57 

silv
erh

orn
.co

.uk



1,1,,772425-38100,,"SHOE 400L ASSY,TRACK",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172425-38100,,"SHOE 400L ASSY,TRACK",1,1,1,1,,,,,,,,,,,,,,, 
3,3,,172425-38110,,"SHOE PLATE 400L",40,40,40,40,,,,,,,,,,,,,,, 
4,3,,172425-38120,,"LINK ASSY",1,1,1,1,,,,,,,,,,,,,,, 
5,4,,172112-38041,,"LINK (L), TRACK",39,39,39,39,,,,,,,,,,,,,,, 
6,4,,172112-38051,,"LINK (R), TRACK",39,39,39,39,,,,,,,,,,,,,,, 
7,4,,172425-38150,,BUSH,40,40,40,40,,,,,,,,,,,,,,, 
8,4,,172425-38160,,"PIN, TRACK",39,39,39,39,,,,,,,,,,,,,,, 
9,4,,172425-38170,,"LINK (L), MASTER",1,1,1,1,,,,,,,,,,,,,,, 
10,4,,172425-38180,,"LINK (R), MASTER",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,172112-38140,,"NUT, SHOE",160,160,160,160,,,,,,,,,,,,,,, 
12,3,,172112-38130,,"BOLT, SHOE",160,160,160,160,,,,,,,,,,,,,,, 
13,2,,172614-38300,,"PIN 5X45, LOCK",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,172425-38190,,"PIN, MASTER",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,772425-38130,,"SHOE 400R ASSY,TRUCK",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172425-38130,,"SHOE 400R ASSY,TRUCK",1,1,1,1,,,,,,,,,,,,,,, 
17,3,,172425-38140,,"SHOE PLATE 400R",40,40,40,40,,,,,,,,,,,,,,, 
18,3,,172425-38120,,"LINK ASSY",1,1,1,1,,,,,,,,,,,,,,, 
19,4,,172112-38041,,"LINK (L), TRACK",39,39,39,39,,,,,,,,,,,,,,, 
20,4,,172112-38051,,"LINK (R), TRACK",39,39,39,39,,,,,,,,,,,,,,, 
21,4,,172425-38150,,BUSH,40,40,40,40,,,,,,,,,,,,,,, 
22,4,,172425-38160,,"PIN, TRACK",39,39,39,39,,,,,,,,,,,,,,, 
23,4,,172425-38170,,"LINK (L), MASTER",1,1,1,1,,,,,,,,,,,,,,, 
24,4,,172425-38180,,"LINK (R), MASTER",1,1,1,1,,,,,,,,,,,,,,, 
25,3,,172112-38140,,"NUT, SHOE",160,160,160,160,,,,,,,,,,,,,,, 
26,3,,172112-38130,,"BOLT, SHOE",160,160,160,160,,,,,,,,,,,,,,, 
27,2,,172614-38300,,"PIN 5X45, 
LOCK",1,1,1,1,,,,,72460300,,72460300,,72460300,,72460300,,,,,,I 
28,2,,172425-38190,,"PIN, 
MASTER",1,1,1,1,,,,,72460300,,72460300,,72460300,,72460300,,,,,,I 
29,1,,172425-38600,,"CRAWLER, RUBBER",2,2,2,2,,,,1,,,,,,,,,,, 
30,1,,172425-38260,,"MUSTER TRACK 400L",1,1,1,1,,,,2,,,,,,,,,,, 
31,1,,172425-38270,,"MUSTER TRACK 400R",1,1,1,1,,,,2,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

~1ffl 
RIGHT SIDE 

3 

12 __ -.l?,I, 
26 

2 
16 

26 ,:70-5 
Fig. CRAWLER 

::l'L.-;7 □ -5-t±;jjjl 
RUBBER CRAWLER SPEC. 

4 11 
18 25 
I 

29 

Mi.ffliii 
REPAIR PARTS 

30 

silv
erh

orn
.co

.uk



1,1,,172151-45010,,"BOOT P,LEVER",2,2,,,,,,,,,,,,,,,,, 
2,1,,172164-45010,,"LEVER (R) ASSY",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172164-45011,,"LEVER R 
ASSY",1,1,,,,,N,,72458238,M/#15554,72458238,M/#15554,,,,,,,,,I 
3,1,,172164-45880,,"BOLT  6X 16",4,4,,,,,,,,,,,,,,,,, 
4,1,,172165-47871,,"KNOB (A) ASSY",1,1,,,,,,,,,,,,,,,,, 
5,1,,172165-45071,,"KNOB (L) ASSY",1,1,,,,,,,,,,,,,,,,, 
6,1,,26116-100504,,"BOLT M10X 50 PLATED",4,4,,,,,,,,,,,,,,,,, 
7,1,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,,, 
8,1,,26587-040062,,"SCREW M 4X  6",2,2,,,,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
11,1,,194145-04810,,"WASHER 10",1,1,,,,,,,,,,,,,,,,, 
12,1,,172165-45620,,"COVER, SUPPORT",1,1,,,,,,,,,,,,,,,,, 
13,1,,172164-45801,,SUPPORT,1,1,,,,,,,,,,,,,,,,, 
14,1,,172164-45841,,COVER,1,1,,,,,,,,,,,,,,,,, 
15,1,,172164-45452,,"STAND(R),LEVER",1,1,,,,,,,,,,,,,,,,, 
16,2,,172164-62260,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,,, 
18,2,,172164-64400,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,,, 
19,1,,172164-45600,,"STAND (L) ASSY,LEVER",1,1,,,,,,,,,,,,,,,,, 
20,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
22,2,,24550-025150,,"BUSH 25X15",2,2,,,,,,,,,,,,,,,,, 
23,1,,172165-47711,,PLATE,2,2,,,,,,,,,,,,,,,,, 
24,1,,172164-45920,,"GUIDE L, HOSE",1,1,,,,,,,,,,,,,,,,, 
25,1,,172164-45790,,COVER,1,1,,,,,,,,,,,,,,,,, 
26,1,,172151-53430,,GROMMET,1,1,,,,,,,,,,,,,,,,, 
27,1,,194630-62360,,GROMMET,7,7,,,,,,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",5,5,,,,,,,,,,,,,,,,, 
29,1,,172165-47990,,WASHER,1,1,,,,,,,,,,,,,,,,, 
30,1,,26013-080162,,"BOLT W/WASHER M8X16",8,8,,,,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",5,5,,,,,,,,,,,,,,,,, 
32,1,,22242-000250,,"CIRCLIP 25S",1,1,,,,,,,,,,,,,,,,, 
33,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,,, 
34,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,,, 
35,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,,, 
36,1,,26116-100902,,"BOLT M10X 90 PLATED",1,1,,,,,,,,,,,,,,,,, 
37,1,,24311-000340,,"O-RING 1A P-34.0",2,2,,,,,,,,,,,,,,,,, 
38,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
39,1,,172165-47980,,"SHIM 42X25.5X0.5",2,2,,,,,,,,,,,,,,,,, 
40,1,,26736-140002,,"NUT M14",2,2,,,,,,,,,,,,,,,,, 
41,1,,172164-45041,,HINGE,1,1,,,,,,,,,,,,,,,,, 
42,1,,172164-45050,,"PIN 8X 22",1,1,,,,,,,,,,,,,,,,, 
43,1,,172164-45061,,PIN,1,1,,,,,,,,,,,,,,,,, 
44,1,,172164-45070,,SPRING,1,1,,,,,,,,,,,,,,,,, 
45,1,,172164-45080,,"SCREW M6",1,1,,,,,,,,,,,,,,,,, 
46,1,,172165-47851,,"LEVER L, SI",1,1,,,,,,,,,,,,,,,,, 
47,1,,22272-000060,,"CIRCLIP E- 6",1,1,,,,,,,,,,,,,,,,, 
48,1,,172157-58830,,"KNOB 6.5X18X35",1,1,,,,,,,,,,,,,,,,, 
49,1,,26116-060202,,"BOLT M 6X 20",2,2,,,,,,,,,,,,,,,,, 
50,1,,26716-060002,,"NUT 6",2,2,,,,,,,,,,,,,,,,, 
51,1,,172164-45861,,"COVER, LINK",1,1,,,,,,,,,,,,,,,,, 
53,2,,172164-45870,,"SEAL 155, RUBBER",2,2,,,,,,,,,,,,,,,,, 
54,2,,172164-66670,,"RUBBER, SEAL  60",2,2,,,,,,,,,,,,,,,,, 
55,1,,172164-45090,,CAP,1,1,,,,,,,,,,,,,,,,, 
56,1,,933168-55770,,"BAND 146",2,2,,,,,,,,,,,,,,,,, 
57,1,,172176-47870,,KNOB,1,1,,,,,,1,,,,,,,,,,, 
58,1,,26587-040062,,"SCREW M 4X  6",2,2,,,,,,1,,,,,,,,,,, 
59,1,,172165-47711,,PLATE,1,1,,,,,,1,,,,,,,,,,, 
60,1,,26736-140002,,"NUT M14",1,1,,,,,,1,,,,,,,,,,, 
61,1,,172190-45080,,"LEVER L CMP(DECEL",1,1,,,,,,1,,,,,,,,,,, 
62,1,,933168-55770,,"BAND 146",2,2,,,,,,1,,,,,,,,,,, 
63,1,,172165-46630,,PIN,1,1,,,,,,,,,,,,,,,,, 
64,1,,26013-100202,,"BOLT W/WASHER M10X20",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

2 7 tlit~■ (fF.Ld,-&J.1Yr:) 
Fig. CONTROL EQUIP. {OPERATION LEVER & STAND) 

COUNTRY JP AS EX 
Fig. No. 27 28 27 

4 8 

48 45 ~.l 
55 
2 15 

42 47 
44__ 43 1816 

~ 4 5 4 __ .JI;....,, • 8 
46 

3 

9 
23 

i-----+-51 · 

~53 
54 

r::i :;,,$7 'Y "TTi:?11,=¥ 'Y r-
ONE TOUCH OECEL K!T 
( 172 l 76-08200) 
Fig.9 REF.No. l 2 
inc.Flg.9 REF.No.3~27 

Fig.11 REF.No.51-53 
Fig. 15 REF.No.52~70 
Fig.20 REF.No.20.2! 
fig.27 REF.No.57~62 

> 

'J :;,,$7 'Y 77izJ!,frtl 
ONE TOUCH OECEL SPEC. 

57 

REFER TO 
Fl g. l 5 

silv
erh

orn
.co

.uk



1,1,,172187-47010,,"BRACKET R,EP",,,1,1,,,,,,,,,,,,,,, 
2,1,,172187-47020,,"BRACKET L,EP",,,1,1,,,,,,,,,,,,,,, 
3,1,,172164-45880,,"BOLT  6X 16",,,4,4,,,,,,,,,,,,,,, 
4,1,,26116-100504,,"BOLT M10X 50 PLATED",,,4,4,,,,,,,,,,,,,,, 
5,1,,26716-100002,,"NUT 10",,,4,4,,,,,,,,,,,,,,, 
6,1,,26013-100202,,"BOLT W/WASHER M10X20",,,3,3,,,,,,,,,,,,,,, 
7,1,,26013-100202,,"BOLT W/WASHER M10X20",,,4,4,,,,,,,,,,,,,,, 
8,1,,194145-04810,,"WASHER 10",,,1,1,,,,,,,,,,,,,,, 
9,1,,172165-45620,,"COVER, SUPPORT",,,1,1,,,,,,,,,,,,,,, 
10,1,,172164-45801,,SUPPORT,,,1,1,,,,,,,,,,,,,,, 
11,1,,172164-45841,,COVER,,,1,1,,,,,,,,,,,,,,, 
12,1,,172164-45452,,"STAND(R),LEVER",,,1,1,,,,,,,,,,,,,,, 
13,2,,172164-62260,,"RUBBER, SEAL",,,1,1,,,,,,,,,,,,,,, 
15,2,,172164-64400,,"RUBBER, SEAL",,,1,1,,,,,,,,,,,,,,, 
16,1,,172164-45600,,"STAND (L) ASSY,LEVER",,,1,1,,,,,,,,,,,,,,, 
17,2,,172141-41370,,"BUSH 2015",,,2,2,,,,,,,,,,,,,,, 
19,2,,24550-025150,,"BUSH 25X15",,,2,2,,,,,,,,,,,,,,, 
20,1,,172164-45920,,"GUIDE L, HOSE",,,1,1,,,,,,,,,,,,,,, 
21,1,,172164-45790,,COVER,,,1,1,,,,,,,,,,,,,,, 
22,1,,172151-53430,,GROMMET,,,1,1,,,,,,,,,,,,,,, 
23,1,,194630-62360,,GROMMET,,,7,7,,,,,,,,,,,,,,, 
24,1,,172519-63240,,"BOLT  8X 16",,,5,5,,,,,,,,,,,,,,, 
25,1,,172165-47990,,WASHER,,,1,1,,,,,,,,,,,,,,, 
26,1,,26013-080162,,"BOLT W/WASHER M8X16",,,6,6,,,,,,,,,,,,,,, 
26-1,1,,26450-080162,,"BOLT M 8X 
16",,,6,6,,,N,,,,,,72989021,M/#15098,72989021,M/#15098,,, 
26-2,1,,172165-46340,,BOLT,,,6,6,,,N,,,,,,72989025,M/#15110,72989025,M/#15110,,, 
27,1,,22217-100000,,"SPRING WASHER 10",,,5,5,,,,,,,,,,,,,,, 
28,1,,22242-000250,,"CIRCLIP 25S",,,1,1,,,,,,,,,,,,,,, 
29,1,,26013-080202,,"BOLT W/WASHER M8X20",,,2,2,,,,,,,,,,,,,,, 
30,1,,172519-63240,,"BOLT  8X 16",,,2,2,,,,,,,,,,,,,,, 
31,1,,26116-100202,,"BOLT M10X 20 PLATED",,,4,4,,,,,,,,,,,,,,, 
32,1,,26116-100902,,"BOLT M10X 90 PLATED",,,1,1,,,,,,,,,,,,,,, 
33,1,,24311-000340,,"O-RING 1A P-34.0",,,2,2,,,,,,,,,,,,,,, 
34,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,,2,2,,,,,,,,,,,,,,, 
35,1,,172165-47980,,"SHIM 42X25.5X0.5",,,2,2,,,,,,,,,,,,,,, 
36,1,,26116-060202,,"BOLT M 6X 20",,,2,2,,,,,,,,,,,,,,, 
37,1,,26716-060002,,"NUT 6",,,2,2,,,,,,,,,,,,,,, 
38,1,,172164-45861,,"COVER, LINK",,,1,1,,,,,,,,,,,,,,, 
40,2,,172164-45870,,"SEAL 155, RUBBER",,,2,2,,,,,,,,,,,,,,, 
41,2,,172164-66670,,"RUBBER, SEAL  60",,,2,2,,,,,,,,,,,,,,, 
42,1,,172165-46630,,PIN,,,1,1,,,,,,,,,,,,,,, 
43,1,,26013-100202,,"BOLT W/WASHER M10X20",,,1,1,,,,,,,,,,,,,,, 
44,1,,26013-060202,,"BOLT M 6X 20",,,8,8,,,,,,,,,,,,,,, 
45,1,,22217-080000,,"SPRING WASHER  
8",,,6,6,,,W,,,,,,72989021,M/#15098,72989021,M/#15098,,, 

silv
erh

orn
.co

.uk



YOOK3493 

2 8 t•til {fFlvJ,-&J.-9Y~) (AS) 
Fig. CONTROL EQUIP. (OPERATION LEVER & STAND) (AS) 

12 

1513 

~ 
('-

•, 

/! 

7 .. 

REFER TO Fig.63 

COUNTRY JP AS EX 
Fig. No. 27 28 27 

. . 

---38 ·-~1 6 
~40 23 3 
~41 37 

ii . . 28 

24~~~ 

9 

43 

silv
erh

orn
.co

.uk



1,1,,172141-41340,,BOOTS,2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172164-45951,,"GRIP L, DRIV.",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172423-45100,,"LEVER(L),TRACK",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,172423-45120,,"LEVER(R),TRACK",1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,,, 
9,1,,26756-100002,,"LOCK NUT M10 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,172164-45961,,"GRIP R, DRIV.",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,172423-45620,,"SHAFT ASSY,TRACK",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172124-46200,,"O-RING 27X5.7",3,3,3,3,,,,,,,,,,,,,,, 
14,1,,24761-050000,,"NIPPLE C,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
15,1,,26013-060302,,"BOLT M 6X 30",4,4,4,4,,,,,,,,,,,,,,, 
16,1,,172165-46100,,"PEDAL L ASSY",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172165-46150,,"PEDAL R COMP",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,933110-54100,,"PIN 4.75X14",2,2,2,2,,,,,,,,,,,,,,, 
19,1,,172164-45230,,"ROD 135 ASSY",2,2,2,2,,,,,,,,,,,,,,, 
20,1,,172122-46590,,"ELBALL 8",2,2,2,2,,,,,,,,,,,,,,, 
21,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
22,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,2,2,,,,,,,,,,,,,,, 
23,1,,26051-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

Fi g · 2 9 fjl~g ( >EE~6 Ip. (TRAVEU CONTROL 

10~ 

9 G) 0--2 
---1!\ @ 9 1~~ A--, 

··~~ 

c~--
0-~ 

f'-...... .. .. I'-~ 

12 

1 
.,,,,-_ILc--;_, 

0 

i QI 
0' :::---_ 

~19 °
00

~ 

21 ~ 22 

\~ 19 
\ 23 
21 

20 

silv
erh

orn
.co

.uk



1,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172124-46200,,"O-RING 27X5.7",2,2,2,2,,,,,,,,,,,,,,, 
3,1,,172165-46300,,"LINK W/BUSH",1,1,1,1,,,,,,,,,,,,,,, 
3-1,1,,172165-46301,,"LINK 
W/BUSH",1,1,1,1,,,R,,72450002,M/#11197,72450002,M/#11197,72450002,M/#11197,72450
002,M/#11197,,, 
4,2,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172146-41910,,"PIN 14-100",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172165-46800,,SHAFT,1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172175-45650,,"BOSS ASSY, SWING",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,,, 
18,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,172165-46230,,"SHAFT, SWING",2,2,2,2,,,,,,,,,,,,,,, 
21,1,,172165-46261,,"COVER, PEDAL",2,2,2,2,,,,,,,,,,,,,,, 
22,1,,172165-46281,,"PEDAL ASSY, SWING",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,172165-46340,,BOLT,2,2,2,2,,,,,,,,,,,,,,, 
24,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
25,1,,22351-040020,,"SPRING PIN 4X20",2,2,2,2,,,,,,,,,,,,,,, 
26,1,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
27,1,,26716-080002,,"NUT M 8",2,2,2,2,,,,,,,,,,,,,,, 
28,1,,26716-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,,, 
29,1,,194200-37780,,"LS-NUT 8",1,1,1,1,,,,,,,,,,,,,,, 
30,1,,172150-42600,,ROD(RA),1,1,1,1,,,,,,,,,,,,,,, 
31,1,,172147-45620,,"ROD, LINK 215",1,1,1,1,,,,,,,,,,,,,,, 
32,1,,172162-46210,,"ROD 98.5",1,1,1,1,,,,,,,,,,,,,,, 
33,1,,172122-46590,,"ELBALL 8",3,3,3,3,,,,,,,,,,,,,,, 
34,1,,172165-46860,,"TURNBUCKLE  M8",1,1,1,1,,,,,,,,,,,,,,, 
35,1,,22137-080000,,"WASHER 8, POLISHED",3,3,3,3,,,,,,,,,,,,,,, 
36,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,,,,,,,,,,,,,, 
37,1,,26051-080002,,"NUT M 8",6,6,6,6,,,,,,,,,,,,,,, 
38,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
39,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,,, 
41,1,,172068-28490,,"SPRING  8",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

. 3 0 ltliil C:Z1Y~) 
Fig. CONTROL EQUIP. (SWING) 

:::J::,, t-- □ -Jl,J,JL, 7' 
CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,172164-45180,,"LEVER ASSY, BLADE",1,1,,,,,,,,,,,,,,,,, 
2,1,,172164-45970,,"GRIP, BLADE",1,1,,,,,,,,,,,,,,,,, 
3,1,,22351-050032,,"SPRING PIN 5X32",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172165-45140,,"LINK, BLADE",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172164-46440,,"BRACKET ASY",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172141-41360,,"BUSH 1415",4,4,4,4,,,,,,,,,,,,,,, 
8,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,,,,,,,,,,,,,,, 
10,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,26716-100002,,"NUT 10",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,172141-42950,,"CABLE, BLADE",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172141-42960,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172423-45641,,"SUPPORT,BR CABLE",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172142-45670,,"ROD, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172122-46590,,"ELBALL 8",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
19,1,,26051-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,22351-030032,,"SPRING PIN 3X32",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,1D4070-23580,,"GRIP,RED ROUND",,1,,1,,,,,,,,,,,,,,, 
24,1,,172165-45970,,SPRING,,1,,1,,,,,,,,,,,,,,, 
25,1,,172164-46400,,"BRACKET CMP",,1,,1,,,,,,,,,,,,,,, 
26,1,,172164-46421,,"LEVER CMP,ROCK",,1,,1,,,,,,,,,,,,,,, 
27,1,,172164-46481,,"LINK CMP,ROCK",,1,,1,,,,,,,,,,,,,,, 
28,1,,22137-080000,,"WASHER 8, POLISHED",,2,,2,,,,,,,,,,,,,,, 
29,1,,22351-030032,,"SPRING PIN 3X32",,1,,1,,,,,,,,,,,,,,, 
30,1,,22351-050032,,"SPRING PIN 5X32",,1,,1,,,,,,,,,,,,,,, 
31,1,,24311-000210,,"O-RING 1A P-21.0",,1,,1,,,,,,,,,,,,,,, 
32,1,,26013-080202,,"BOLT W/WASHER M8X20",,2,,2,,,,,,,,,,,,,,, 
33,1,,172439-45100,,"LEVER ASSY,BLADE EP",,,1,1,,,,,,,,,,,,,,, 
34,1,,172964-12140,,GRIP(BLACK,,,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

R_E F--=-E !..!....R ...!....::T 0~ ;· F,g.27 

25 

_____ .,,.---·~ 

irlO 
A-"11 
I 
I s 
6 

---
14 

i 18 I 

2 • / 

X 
.. 17 / 12 

,' 

.-~ :::JYr- □ Iv 
------ CONTROL-V:~~~7 

silv
erh

orn
.co

.uk



1,1,,172164-17150,,"BRACKET, SWITCH",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,1D4070-23580,,"GRIP,RED ROUND",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172124-46200,,"O-RING 27X5.7",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172165-47450,,"LEVER (L), LOCK",1,1,,,,,,,,,,,,,,,,, 
5,1,,172165-47500,,"ARM ASSY, LOCK",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172165-47550,,BUSH,1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172165-47801,,"SPRING,GAS",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,1A1380-56661,,"SPRING,ROTARY RETURN",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,22272-000070,,"CIRCLIP E- 7",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,22351-060040,,"SPRING PIN 6X40",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,,,,,,,,,,,,,,, 
15,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,2,2,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
17,1,,172122-45830,,"PAD, METAL",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,,, 
20,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
21,1,,26116-100504,,"BOLT M10X 50 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,26716-100002,,"NUT 10",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,22351-035040,,"SPRING PIN 3.5X40",1,1,1,1,,,,,,,,,,,,,,, 
24,1,,172162-46690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
25,1,,172176-46400,,BRACKET,1,1,1,1,,,,,,,,,,,,,,, 
26,2,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,,, 
28,1,,172176-46450,,"PADAL ASSY, LOW-HIGH",1,1,1,1,,,,,,,,,,,,,,, 
29,1,,172176-46480,,LINK,1,1,1,1,,,,,,,,,,,,,,, 
30,1,,22351-050025,,"SPRING PIN 5X25",1,1,1,1,,,,,,,,,,,,,,, 
31,1,,26716-060002,,"NUT 6",1,1,1,1,,,,,,,,,,,,,,, 
32,1,,26911-060202,,"SCREW M 6X 20",1,1,1,1,,,,,,,,,,,,,,, 
33,1,,172165-47680,,"LEVER L",,,1,1,,,,,,,,,,,,,,, 
33-1,1,,172165-47681,,"LEVER 
L",,,1,1,,,N,,,,,,72426066,M/#11071,72426066,M/#11071,,, 

silv
erh

orn
.co

.uk



YOOK3493 

3 2 lliil ( tJ 1 I'- t 71/ I, - & □-1 \ 1 "'~ J~) 
Fi g. CONTROL EQUIP. (CUT OFF LEVER & LOW-HIGH PEDAL) 

ASfr~ 
AS SPEC. 

REFER TO Fig. 27 

silv
erh

orn
.co

.uk



1,1,,172425-74500,,"PTO KIT,FRAME END",1,1,,,,,,1,,,,,,,,,,, 
2,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,1C6141-35370,,"SPRING,LOCK",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,26716-080002,,"NUT M 8",2,2,2,2,,,,,,,,,,,,,,, 
6,2,,172165-45260,,CABLE(2300,1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172165-46281,,"PEDAL ASSY, SWING",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,172165-46340,,BOLT,2,2,2,2,,,,,,,,,,,,,,, 
11,2,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172146-41910,,"PIN 14-100",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172165-46450,,"LOCK CMP",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,172165-46480,,BOLT,1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172165-46490,,SHIM,5,5,5,5,,,,,,,,,,,,,,, 
16,2,,172165-46500,,BRACKET,1,1,1,1,,,,,,,,,,,,,,, 
17,2,,172122-46590,,"ELBALL 8",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,172165-46600,,"LINK, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
19,3,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,,, 
21,2,,26716-080002,,"NUT M 8",2,2,2,2,,,,,,,,,,,,,,, 
22,2,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
23,2,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
24,2,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,,,,,,,,,,,,,,, 
25,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,,, 
27,2,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
28,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
29,2,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
30,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
31,2,,26051-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
32,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,,,,,,,,,,,, 
33,2,,172165-03231,,"LABEL, P.T.O.",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

33 IW~il (PTO::JY~D-Jv) 
Fig. CONTROL EQU [ P. (P. T. 0. CONTROL) 

silv
erh

orn
.co

.uk



1,1,,172423-50100,,"FRAME ASSY, LOWER",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172423-50810,,"GUARD,CRAWLER",4,4,4,4,,,,1,,,,,,,,,,, 
3,1,,22217-160000,,"SPRING WASHER 16",12,12,12,12,,,,1,,,,,,,,,,, 
4,1,,26116-160352,,"BOLT M16X 35 PLATED",12,12,12,12,,,,1,,,,,,,,,,, 
5,1,,172176-53300-1,,"WEIGHT,CENTER",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172165-53500,,WASHER,3,3,3,3,,,,,,,,,,,,,,, 
7,1,,22217-160000,,"SPRING WASHER 16",3,3,3,3,,,,,,,,,,,,,,, 
8,1,,26076-161702,,"BOLT 10.9 16X170",2,2,2,2,,,,,,,,,,,,,,, 
9,1,,172425-54100,,"FRAME,TURNING",1,1,1,1,,,,,,,,,,,,,,, 
9-1,1,,172440-
54100,,"FRAME,TURNING",,,1,1,,,S,,,,,,72438011,M/#15125,72438011,M/#15125,,, 
10,1,,172164-54780,,"PLUG,RUBBER",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172124-57602,,"BEARING, TURNING",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172124-57620,,"SEAL, UPPER",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172124-57630,,"SEAL, LOWER",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172124-57610,,"BOLT M16X80",20,20,20,20,,,,,,,,,,,,,,, 
15,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,4,4,,,,,,,,,,,,,,, 
16,1,,172162-57650,,"BOLT M16X90",20,20,20,20,,,,,,,,,,,,,,, 
17,1,,172151-53430,,GROMMET,3,3,3,3,,,,,,,,,,,,,,, 
18,1,,172165-67480,,CLIP,1,1,,,,,,,,,,,,,,,,, 
18-1,1,,172176-68210,,TREE-CLIP,1,1,1,1,,,N,,72176175,"FROM 1ST",72176175,"FROM 
1ST",,,,,,, 
19,1,,26076-162002,,"BOLT 10.9 16X200",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,172164-54870,,TREE-CLIP,1,1,1,1,,,,,,,,,,,,,,, 
21,1,,172122-17190,,CLIP,1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172141-50890,,GROMMET,2,2,2,2,,,,,,,,,,,,,,, 
23,1,,172425-54900,,"FRAME,TURNING",1,1,,,,,,2,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

silv
erh

orn
.co

.uk



1,1,,172164-61101,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172164-61140,,"COVER (D)",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172164-61150,,"COVER E",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172164-61160,,"COVER,LAMP(GREEN:97)",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172164-61181,,"COVER F",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172164-61250,,"RUBBER, SEAL",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172423-61510,,"COVER(L),TRAVEL",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172423-61520,,"COVER(R),TRAVEL",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172164-61280,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172164-61530,,SPONGE,1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172164-61342,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172164-61350,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172164-61360,,"COVER (J)",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172164-61370,,"COVER ASSY",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,172164-61380,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,172164-61390,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,,,,,,,,,,,,,,, 
20,1,,172147-61450-2,,"COVER,UNDER",1,1,1,1,,,,,,,,,,,,,,, 
20-1,1,,172445-61260-
1,,"COVER,UNDER",1,1,1,1,,,S,,72445073,M/#11033,72445073,M/#11033,72445073,M/#11
033,72445073,M/#11033,,, 
21,1,,172164-61481,,COVER(B),1,1,1,1,,,,,,,,,,,,,,, 
22,2,,172164-61121,,"COVER (B)",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,172164-61460,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
24,1,,172164-61490,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
25,2,,172164-61130,,COVER(C),1,1,1,1,,,,,,,,,,,,,,, 
26,2,,172164-61470,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
27,1,,172165-61660-1,,"COVER K",1,1,1,1,,,,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,,,,,,,,,,,,,,, 
29,1,,172519-63240,,"BOLT  8X 16",2,2,2,2,,,,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,,,,,,,,,,,,,,, 
31,1,,26116-100202,,"BOLT M10X 20 PLATED",10,10,10,10,,,,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",10,10,10,10,,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,,, 
35,1,,22217-100000,,"SPRING WASHER 10",5,5,5,5,,,,,,,,,,,,,,, 
36,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,,,,,,,,,,,,,,, 
37,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
38,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,,,,,,,,,,,,,, 
39,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,26116-120252,,"BOLT M12X 25 PLATED",6,6,6,6,,,,,,,,,,,,,,, 
40-1,1,,26116-120302,,"BOLT M12X 30 
PLATED",4,4,4,4,,,N,,72445073,M/#11033,72445073,M/#11033,72445073,M/#11033,72445
073,M/#11033,,, 
41,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
42,1,,22217-120000,,"SPRING WASHER",6,6,6,6,,,,,,,,,,,,,,, 
42-1,1,,22217-120000,,"SPRING 
WASHER",4,4,4,4,,,K,,72445073,M/#11033,72445073,M/#11033,72445073,M/#11033,72445
073,M/#11033,,, 
43,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
44,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,5,5,,,,,,,,,,,,,,, 
45,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
46,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
47,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,5,5,,,,,,,,,,,,,,, 
48,1,,26116-100202,,"BOLT M10X 20 PLATED",6,6,6,6,,,,,,,,,,,,,,, 
49,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
50,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,,,,,,,,,,,,,,, 
51,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
52,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
53,1,,172732-11510,,GROMMET,1,,1,,,,,,,,,,,,,,,, 
54,1,,172176-61100,,"EV, TURNING",1,,1,,,,,,,,,,,,,,,, 
55,1,,172176-61180,,"COVER ASSY",1,,1,,,,,,,,,,,,,,,, 
56,1,,172164-61510,,"COVER, HEATER",1,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



57,1,,172164-61300,,"COVER, FRONT",,1,,,,,,,,,,,,,,,,, 
57-1,1,,172175-61500-4,,"FRONT COVER",,1,,1,,,R,,,,72423114,M/#10975,,,,,,, 
58,1,,172164-61401,,"COVER L COMPL.",,1,,1,,,,,,,,,,,,,,, 
59,1,,22217-100000,,"SPRING WASHER 10",,4,,4,,,,,,,,,,,,,,, 
60,1,,26116-100252,,"BOLT M10X 25 PLATED",,4,,4,,,,,,,,,,,,,,, 
61,1,,26116-120302,,"BOLT M12X 30 PLATED",,2,,2,,,,,,,,,,,,,,, 
62,1,,172164-61210,,"COVER (G)",,1,,1,,,,,,,,,,,,,,, 
63,1,,172164-61690,,COVER,1,,1,,,,,1,,,,,,,,,,, 
64,1,,172164-61700,,COVER,1,,1,,,,,1,,,,,,,,,,, 
65,1,,172164-03130,,"LABEL,GREASE FEED",1,,1,,,,,1,,,,,,,,,,, 
66,1,,172162-
61500,,RUBBER,4,4,4,4,,,W,,72445073,M/#11033,72445073,M/#11033,72445073,M/#11033
,72445073,M/#11033,,, 
67,1,,22157-120000,,"WASHER 
12",4,4,4,4,,,W,,72445073,M/#11033,72445073,M/#11033,72445073,M/#11033,72445073,
M/#11033,,, 
68,1,,172187-16560,,GROMMET,1,1,,,,,,2,,,,,,,,,,, 
69,1,,172425-61100,,"FRONT COVER",,1,,,,,,2,,,,,,,,,,, 
69-1,1,,172425-61101,,"FRONT COVER",,1,,,,,N,2,,,72425036,M/#15110,,,,,,, 
70,1,,172425-61160,,"COVER ASSY,LAMP",1,1,,,,,,2,,,,,,,,,,, 
71,1,,172425-61180,,"COVER ASSY,LAMP",1,1,,,,,,2,,,,,,,,,,, 
72,1,,172425-61280,,"COVER I",1,1,,,,,,2,,,,,,,,,,, 
73,1,,172425-61360,,"COVER J",1,1,,,,,,2,,,,,,,,,,, 
74,1,,172165-62800,,"GROMMET 26",1,1,,,,,,2,,,,,,,,,,, 
75,1,,29321-255050,,"GROMMET, RUBBER",1,1,,,,,,2,,,,,,,,,,, 
76,1,,172519-63240,,"BOLT  8X 16",5,5,,,,,,2,,,,,,,,,,, 
77,1,,172425-
61150,,"EV,TURNING",1,1,,,,,N,2,72425053,M/#15234,72425053,M/#15234,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

/J L,,-:::,,frli 
CRANE SPEC. 

69-1 

6 9 1am 

42---l 
40-----i 

66 
67-

42-1-
40-1-! 20-1 

PREVIOUS 

silv
erh

orn
.co

.uk



1,1,,194300-21460,,CAP,1,1,,,,,,,,,,,,,,,,, 
2,1,,172164-63100,,"PANEL(L), INSTRUMENT",1,1,,,,,,,,,,,,,,,,, 
3,1,,172164-63111,,"PANEL(R),INST(SI",1,1,,,,,,,,,,,,,,,,, 
4,1,,172164-63150,,"SEAL, PANEL",1,1,,,,,,,,,,,,,,,,, 
5,1,,172519-63240,,"BOLT  8X 16",16,16,,,,,,,,,,,,,,,,, 
6,1,,172165-63600,,"COVER (R)",1,1,,,,,,,,,,,,,,,,, 
7,1,,172165-63620,,"COVER (L)",1,1,,,,,,,,,,,,,,,,, 
8,1,,172165-63650,,"PLUG 10,HOLE",1,1,,,,,,,,,,,,,,,,, 
9,1,,172165-63660,,CAP,2,2,,,,,,,,,,,,,,,,, 
10,1,,172422-64200,,SEAT,1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172422-64201,,SEAT,1,1,,,,,N,,72445260,M/#11175,72445260,M/#11175,,,,,,, 
11,1,,172212-61230,,"FASTENER, DIAL",1,1,,,,,,,,,,,,,,,,, 
12,1,,172164-64190,,"MOUNT, SEAT",1,1,,,,,,,,,,,,,,,,, 
13,1,,172164-64350,,"COVER, MOUNT",1,1,,,,,,,,,,,,,,,,, 
14,1,,172164-64370,,"PLATE, SEAT",1,1,,,,,,,,,,,,,,,,, 
15,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
18,1,,26577-050122,,"SCREW M 5X 12",2,2,,,,,,,,,,,,,,,,, 
19,1,,26716-050002,,"NUT M 5",2,2,,,,,,,,,,,,,,,,, 
20,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
21,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
22,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
23,1,,172176-61110,,ABSORBER,1,,,,,,,,,,,,,,,,,, 
24,1,,172165-62800,,"GROMMET 26",1,1,,,,,,1,,,,,,,,,,, 
25,1,,172425-64200,,"MOUNT ASSY,SEAT",1,1,,,,,,1,,,,,,,,,,, 
25-1,1,,172425-64190,,"MOUNT,SEAT 
ASSY",1,1,,,,,N,1,72425049,M/#15137,72425049,M/#15137,,,,,,,,,I 
26,1,,172425-64320,,BRACKET,1,1,,,,,,1,,,,,,,,,,, 
26-1,1,,172425-64321,,BRACKET,1,1,,,,,N,1,,,72425039,M/#15110,,,,,,, 
27,1,,172425-64340,,COVER,1,1,,,,,,1,,,,,,,,,,, 
28,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,1,,,,,,,,,,, 
29,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,1,,,,,,,,,,, 
30,1,,172425-
63660,,CAP,1,1,,,,,W,1,72425053,M/#15197,72425053,M/#15197,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

UNTRY JP AS ~ 
. No 36 37 I g. . 

28 

Fig· 
:: -r-v9Yr-3 8 :1-1'- &::,;SEAT MOUNT SEAT & 

i 29 

27~~24 

0 8 
.3 I 

9 ~ 9 ~ . 

23 

4 

~ --

6 

18 

)·'------ ~ 
/ 

5 

silv
erh

orn
.co

.uk



1,1,,194300-21460,,CAP,,,1,1,,,,,,,,,,,,,,, 
2,1,,172164-63100,,"PANEL(L), INSTRUMENT",,,1,1,,,,,,,,,,,,,,, 
3,1,,172164-63111,,"PANEL(R),INST(SI",,,1,1,,,,,,,,,,,,,,, 
4,1,,172164-63150,,"SEAL, PANEL",,,1,1,,,,,,,,,,,,,,, 
5,1,,172519-63240,,"BOLT  8X 16",,,16,16,,,,,,,,,,,,,,, 
6,1,,172165-63600,,"COVER (R)",,,1,1,,,,,,,,,,,,,,, 
7,1,,172165-63620,,"COVER (L)",,,1,1,,,,,,,,,,,,,,, 
8,1,,172165-63650,,"PLUG 10,HOLE",,,1,1,,,,,,,,,,,,,,, 
9,1,,172165-63660,,CAP,,,2,2,,,,,,,,,,,,,,, 
10,1,,172162-62540,,"SEAL,STEP L",,,2,2,,,,,,,,,,,,,,, 
11,1,,172212-61230,,"FASTENER, DIAL",,,1,1,,,,,,,,,,,,,,, 
12,1,,172164-64190,,"MOUNT, SEAT",,,1,1,,,,,,,,,,,,,,, 
13,1,,172164-64350,,"COVER, MOUNT",,,1,1,,,,,,,,,,,,,,, 
14,1,,172439-64370,,"PLATE,SEAT",,,1,1,,,,,,,,,,,,,,, 
15,1,,22217-080000,,"SPRING WASHER  8",,,4,4,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",,,4,4,,,,,,,,,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER M10X20",,,4,4,,,,,,,,,,,,,,, 
18,1,,26577-050122,,"SCREW M 5X 12",,,2,2,,,,,,,,,,,,,,, 
19,1,,26716-050002,,"NUT M 5",,,2,2,,,,,,,,,,,,,,, 
20,1,,26716-080002,,"NUT M 8",,,4,4,,,,,,,,,,,,,,, 
21,1,,172439-63301,,COVER,,,2,2,,,,,,,,,,,,,,, 
22,1,,172162-68370,,BOLT,,,6,6,,,,,,,,,,,,,,, 
23,1,,172176-61110,,ABSORBER,,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

r:'.JYI--- (AS) a 7 :;A~ iouNT (AS) Fig. SE 

silv
erh

orn
.co

.uk



1,1,,172164-62190,,"STEP C",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172164-62300,,"MAT,FLOOR",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172164-62340,,"PLATE B",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172164-62370,,BRACKET,1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172164-62420,,"SHEET, FRAME",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172164-62430,,"SEAT, SWING",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172164-62450,,"STEP ASSY",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172164-62270,,STEP,1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172164-62460,,"NOISE ABSORBER A",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,172164-62470,,"NOISE ABSORBER B",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,172164-62480,,"NOISE ABSORBER C",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,26013-100202,,"BOLT W/WASHER M10X20",9,9,9,9,,,,,,,,,,,,,,, 
13,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,,,,,,,,,,,,,,, 
14,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,,,,,,,,,,,,,,, 
15,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,,,,,,,,,,,,,,, 
16,1,,172151-62240,,GROMMET,,3,,3,,,,,,,,,,,,,,, 
17,1,,172164-62310,,"BRACKET A",,1,,1,,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",,3,,3,,,,,,,,,,,,,,, 
19,1,,172164-62490,,"SEAT, STEP",,1,,1,,,,,,,,,,,,,,, 
20,1,,172164-62502,,"PLATE B",1,1,,,,,,1,,,,,,,,,,, 
21,1,,172164-62531,,COVER,1,1,,,,,,1,,,,,,,,,,, 
22,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,1,,,,,,,,,,, 
23,1,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,1,,,,,,,,,,, 
24,1,,172164-62600,,PLATE,1,1,1,,,,,2,,,,,,,,,,, 
25,1,,172164-62622,,"PLATE B",1,1,1,,,,,3,,,,,,,,,,, 
26,1,,172131-78350,,"GROMMET 13.5",1,1,,,,,,4,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

7 

j 

3 8 7-. =f 1Y7 
Fig. STEP 

8 

11 

~ 1:~ 

7 )[,77 ::t :.,,:::;fr~ 
MULT1 CHANGE SPEC. 

23---t, 
22---

21--"'"" 

25 

-?-5tt~ 
COOLER SPEC. 

1 
'i 

.... 

4 

7Jl,77I:.,,Vtf:~ 
MULT! CHANGE SPEC. 

23 'a 
22---a, 

21 • 

20 

9--1a 

-?-5t!:* 
COOLER SPEC. 

26 silv
erh

orn
.co

.uk



1,1,,172164-66150,,"SPONGE, RUBBER",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,1A1040-43900,,"SPRING WASHER",2,2,2,2,,,,,,,,,,,,,,, 
3,1,,1A1040-45890,,"WASHER 10 36 4.5",8,8,8,8,,,,,,,,,,,,,,, 
4,1,,1A1040-45890,,"WASHER 10 36 4.5",4,4,4,4,,,,,,,,,,,,,,, 
5,1,,172164-45980,,"GRIP, BONNET",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172168-46760,,"BOLT M10X20",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,26557-060102,,"SCREW 6X10",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,172164-65100,,"BONNET, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,172164-65700,,"RUBBER, SEAL A",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,172164-65710,,"RUBBER, SEAL B",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172164-65750,,"RUBBER, SEAL E",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172164-65760,,"SEAL A",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,172164-65770,,SEAL,1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172164-65780,,SEAL,1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172164-65870,,"BONNET A, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,172164-65880,,"BONNET B, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,172164-65890,,"BONNET C, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
19,2,,172164-65900,,"BONNET D, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172164-66290,,"PAD, (RUBBER)",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,172734-65260,,"PIN, BONNET LEVER",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172734-65270,,"SPRING, CATCH",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,172164-65280,,"LINK 165",2,2,2,2,,,,,,,,,,,,,,, 
24,1,,172164-65291,,"LINK 110",2,2,2,2,,,,,,,,,,,,,,, 
25,1,,172164-65300,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,172164-61390,,"COVER, ABSORBER",1,1,1,1,,,,,,,,,,,,,,, 
28,2,,172164-65721,,"RUBBER,SEAL C",1,1,1,1,,,,,,,,,,,,,,, 
29,2,,172164-65740,,"RUBBER, SEAL E",1,1,1,1,,,,,,,,,,,,,,, 
30,2,,172164-65760,,"SEAL A",1,1,1,1,,,,,,,,,,,,,,, 
31,2,,172164-65770,,SEAL,1,1,1,1,,,,,,,,,,,,,,, 
32,2,,172164-65780,,SEAL,1,1,1,1,,,,,,,,,,,,,,, 
33,2,,172164-65910,,"BONNET COVER,ABSORB.",1,1,1,1,,,,,,,,,,,,,,, 
34,2,,172164-65920,,"RUBBER, SEAL F",1,1,1,1,,,,,,,,,,,,,,, 
35,2,,172164-65930,,"BONNET COVER,ABSORB.",1,1,1,1,,,,,,,,,,,,,,, 
36,2,,172164-65940,,"BONNET COVER,ABSORB.",1,1,1,1,,,,,,,,,,,,,,, 
37,2,,172164-66110,,"BONNET COVER,ABSORB.",1,1,1,1,,,,,,,,,,,,,,, 
38,2,,172164-66620,,"RUBBER, SEAL 320",1,1,1,1,,,,,,,,,,,,,,, 
39,1,,26557-080202,,"SCREW M 8X 20",2,2,2,2,,,,,,,,,,,,,,, 
40,1,,172164-65450,,"SPRING,GAS",2,2,2,2,,,,,,,,,,,,,,, 
41,1,,172164-65460,,"SEAL,DUCT",1,1,1,1,,,,,,,,,,,,,,, 
42,1,,172124-65490,,"PLATE,CATCH",1,1,1,1,,,,,,,,,,,,,,, 
43,1,,172164-65510,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
44,1,,172164-65560,,HINGE,1,1,1,1,,,,,,,,,,,,,,, 
45,1,,172164-65580,,MOLDING,1,1,1,1,,,,,,,,,,,,,,, 
46,1,,172164-65590,,PLATE,1,1,1,1,,,,,,,,,,,,,,, 
47,1,,172164-65610,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
48,1,,172164-65640,,"WASHER 32X11X2.3",1,1,1,1,,,,,,,,,,,,,,, 
49,1,,172164-65670,,"BRACKET COMPL.",1,1,1,1,,,,,,,,,,,,,,, 
50,1,,172164-65801,,"HOOK COMP.,KEY",1,1,1,1,,,,,,,,,,,,,,, 
51,1,,172164-65840,,"LEVER, LOCK",1,1,1,1,,,,,,,,,,,,,,, 
52,1,,172164-65860,,CATCHER,1,1,1,1,,,,,,,,,,,,,,, 
53,1,,172164-66161,,"KEY ASSY, CYLINDER",1,1,1,1,,,,,,,,,,,,,,, 
54,2,,172164-66131,,"PLATE, LOCK",1,1,1,1,,,,,,,,,,,,,,, 
55,2,,172164-66170,,"KEY ASSY, CYLINDER",1,1,1,1,,,,,,,,,,,,,,, 
56,2,,26347-100002,,"U-NUT M10",1,1,1,1,,,,,,,,,,,,,,, 
57,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
58,1,,22157-100000,,"WASHER 10",3,3,3,3,,,,,,,,,,,,,,, 
59,1,,22217-060000,,"SPRING WASHER  6",2,2,2,2,,,,,,,,,,,,,,, 
60,1,,22217-060000,,"SPRING WASHER  6",2,2,2,2,,,,,,,,,,,,,,, 
61,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
62,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,,, 
63,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
64,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,,,,,,,,,,,,,,, 
65,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



66,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",12,12,12,12,,,,,,,,,,,,,,, 
67,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,,,,,,,,,,,,,,, 
68,1,,22487-080300,,"PIN  8X 30",2,2,2,2,,,,,,,,,,,,,,, 
69,1,,22487-100260,,"PIN 10X26",4,4,4,4,,,,,,,,,,,,,,, 
70,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,3,3,,,,,,,,,,,,,,, 
71,1,,26116-060122,,"BOLT 6X12",2,2,2,2,,,,,,,,,,,,,,, 
72,1,,26116-080162,,"BOLT 8X16",4,4,4,4,,,,,,,,,,,,,,, 
73,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
74,1,,26116-100252,,"BOLT M10X 25 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
75,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
76,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,8,8,,,,,,,,,,,,,,, 
77,1,,26557-060082,,"SCREW M 6X  8",2,2,2,2,,,,,,,,,,,,,,, 
78,1,,22137-100000,,"WASHER 10,POLISHED",8,8,8,8,,,,,,,,,,,,,,, 
79,1,,933110-00301,,"KEY ASSY",1,1,1,1,,,,,,,,,,,,,,, 
80,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
81,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
82,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
83,1,,194145-04810,,"WASHER 10",2,,2,,,,,1,,,,,,,,,,, 
84,1,,172164-66310,,"STOPPER, BONNET",1,,1,,,,,1,,,,,,,,,,, 
85,1,,172164-66320,,RUBBER,1,,1,,,,,1,,,,,,,,,,, 
86,1,,172164-66650,,"RUBBER, SEAL  95",1,,1,,,,,1,,,,,,,,,,, 
87,1,,26013-100202,,"BOLT W/WASHER M10X20",2,,2,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

-?-5:::ia-.:ir--
COOLER KIT 
(172425-08100) 
Fig. 22 REF. No. l 

inc. Fig. 10 REF. 
F; g. l 1 REF. 
Fig. 18 REF. 
F;g.22 REF. 
Fig.23 REF. 
Fig. 24 REF. 
Fig.35 REF. 
Fig. 39 REF. 
F;g. 41 REF. 
Fig.43 REF. 

3 9 jf{:,,i ':J 1---
Fig. BONNET 

,. 

,, I 
\.-.----------- I 

t.d~~=~~ 

- 54 
a -

56:0 
~- -1 49 

19-{1-:K 
6~::::~1~23 
76---6 41--<.Q/ 1,~ 

~~~ 1 t::i1 /~ J. 
71-d b~ 72668140 

74.............,_ 65---r 
4~ I 

·v3~?0 
~ {, ,. 

• I 
I 

15 

17 

REFER TO Fig.45 

JU:1:ll.,-N a. 2511. 
JU:i::JuNo. (25) tti::J 
3 a~~ih-£1". 
25 inc. (25) ~ 38 , 

(25) 

32_;;:--;::: ~~, ~ .. s 
: . =========~ I 

28 ----=·~~ 3 v· --\48 
I. soS 

35 
, ___ _r--

2 -0 

61 ::::1, 
i 

No. 16 
No.55~58 
No. l~l l 
No. 2~28 
No. 1 ~63 
No. 1~48 
No. 64,65 
No. 83~87 
No. 52~57 
No. 37, 38 

33 

86-rnJJ-84 
r42 

87--J"-a3 
-?-5-t±~ 
COOLER SPEC. 

I 
31~ 

\' 38 

t30 
36 

silv
erh

orn
.co

.uk



1,1,,172164-13660,,"SEAL(C), MOUNT R",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172164-54760,,"SEAL A, FRAME",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172164-54770,,"SEAL B, FRAME",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172168-65790,,RUBBER,1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172423-66440,,"DUCT A ASSY",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172164-66480,,"RUBBER 340, SEAL",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172423-66530,,"DUCT B ASSY",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172164-66600,,"SEAL (A)",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172423-66620,,"RUBBER, SEAL 435",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172164-66630,,"RUBBER, SEAL 530",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172164-66640,,"RUBBER, SEAL 400",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172164-66650,,"RUBBER, SEAL  95",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172164-66680-3,,PLATE,,1,1,1,,,,,,,,,,,,,,, 
14,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
15,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,26013-100162,,"BOLT M10X 16",4,4,4,4,,,,,,,,,,,,,,, 
17,1,,26013-100162,,"BOLT M10X 16",2,2,2,2,,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

40 5'1r-
Fig. DUCT 

6 
11 

.· --~. \ 
( ) ._ 

.. 

~16 

5 

10 

18 

~ ~ 
4 12 

7 

9 

' . ' ,." \; 
:-··: -.. 

____ffi ---""2-__ ~w=---
~ 8 

3 

r( ~4
11 

~7 

13 

2 

silv
erh

orn
.co

.uk



1,1,,772425-68400,,"CABIN ASSY",1,,1,,,,,1,,,,,,,,,,, 
1-1,1,,772425-68401,,"CABIN 
ASSY",1,,1,,,,S,1,72422138,M/#15275,,,72422138,M/#15448,,,,,,,I 
1A,1,,772425-68420,,"CABIN ASSY(CL)",1,,1,,,,,2,,,,,,,,,,, 
1A-1,1,,772425-68421,,"CABIN ASSY(CL)",1,,,,,,S,2,72422138,M/#15275,,,,,,,,,,,I 
1B,1,,772425-68410,,"CABIN ASSY",1,,,,,,W,5,72425046,M/#15137,,,,,,,,,,,I 
2,2,,172176-67040-1,,"COVER, LINK",1,,1,,,,,,,,,,,,,,,, 
3,2,,172176-67181,,GRIP,2,,2,,,,,,,,,,,,,,,, 
4,2,,172137-68120,,PIN,2,,2,,,,,,,,,,,,,,,, 
5,2,,172425-68400,,"CABIN ASSY",1,,1,,,,,,,,,,,,,,,, 
5-1,2,,172425-68401,,"CABIN 
ASSY",1,,1,,,,S,,72422138,M/#15275,,,72422138,M/#15448,,,,,,,I 
5A,2,,172425-68350,,"CABIN ASSY (CRANE",1,,,,,,W,,72425046,M/#15137,,,,,,,,,,,I 
6,2,,172176-69300,,"SEAL (A)",1,,1,,,,,,,,,,,,,,,, 
7,2,,172176-69310,,"SEAL (B)",1,,1,,,,,,,,,,,,,,,, 
8,2,,172176-69320,,"SEAL,DOOR",1,,1,,,,,,,,,,,,,,,, 
9,2,,172176-69890,,"LINK B",1,,1,,,,,,,,,,,,,,,, 
10,2,,172176-67780,,GROMMET,1,,1,,,,,,,,,,,,,,,, 
11,2,,22157-080000,,"WASHER  8",2,,2,,,,,,,,,,,,,,,, 
12,2,,22217-100000,,"SPRING WASHER 10",2,,2,,,,,,,,,,,,,,,, 
13,2,,172176-67260,,"STAY, RADIO",2,,2,,,,,,,,,,,,,,,, 
14,2,,26013-100302,,"BOLT M10X 30",4,,4,,,,,,,,,,,,,,,, 
15,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,2,,,,,,,,,,,,,,,, 
16,2,,26013-080252,,"BOLT M 8X 25",2,,2,,,,,,,,,,,,,,,, 
17,2,,26013-060162,,"BOLT M 6X 16",4,,4,,,,,,,,,,,,,,,, 
18,2,,26589-060162,,"SCREW M6,BINDING",4,,4,,,,,3,,,,,,,,,,, 
19,2,,26716-100002,,"NUT 10",2,,2,,,,,,,,,,,,,,,, 
20,2,,172176-67990-1,,"COVER ASSY,HARNESS",1,,1,,,,,3,,,,,,,,,,, 
21,3,,172176-68120,,"TRIM, HARNESS",1,,1,,,,,3,,,,,,,,,,, 
22,3,,172176-67910-1,,"COVER,HARNESS",1,,1,,,,,3,,,,,,,,,,, 
23,2,,194145-04810,,"WASHER 10",4,,4,,,,,,,,,,,,,,,, 
24,2,,172164-62490,,"SEAT, STEP",1,,1,,,,,,,,,,,,,,,, 
25,2,,172176-67740,,"SHIM T=0.8",5,,5,,,,,,,,,,,,,,,, 
26,2,,172176-67760,,"PANEL, FRONT",1,,1,,,,,,,,,,,,,,,, 
27,2,,172176-67780,,GROMMET,1,,1,,,,,,,,,,,,,,,, 
28,2,,172176-67790,,PLUG,2,,2,,,,,,,,,,,,,,,, 
29,2,,172176-67820,,"SEAL, PLATE",1,,1,,,,,,,,,,,,,,,, 
30,2,,172176-67830,,"BOLT 10X30",2,,2,,,,,,,,,,,,,,,, 
31,2,,172176-67870,,TRAY,1,,1,,,,,,,,,,,,,,,, 
32,2,,172176-67880,,HOLDER,1,,1,,,,,,,,,,,,,,,, 
33,2,,172176-68160,,GROMMET,1,,1,,,,,,,,,,,,,,,, 
34,2,,172176-68190,,"COVER, BONNET",1,,1,,,,,,,,,,,,,,,, 
35,2,,26450-080202,,"BOLT M 8X 20",4,,4,,,,,,,,,,,,,,,, 
36,2,,172176-67900,,"SEAL C",1,,1,,,,,,,,,,,,,,,, 
37,2,,172176-68080,,"SEAL D",2,,2,,,,,,,,,,,,,,,, 
38,2,,26022-050162,,"SCREW M 5X 16",4,,,,,,,,,,,,,,,,,, 
38-1,2,,26559-050162,,SCREW,4,,4,,,,R,,72425018,M/#10800,,,,,,,,, 
39,2,,172176-68131,,TRIM,1,,1,,,,,,,,,,,,,,,, 
40,2,,172176-68030,,WASHER,2,,2,,,,,,,,,,,,,,,, 
41,2,,172176-67341,,"LINK A",1,,1,,,,,,,,,,,,,,,, 
42,2,,172162-69071,,COATHANGER,1,,1,,,,,,,,,,,,,,,, 
43,2,,22867-300080,,"SCREW 3X 8",2,,2,,,,,,,,,,,,,,,, 
44,2,,172176-67741,,"SHIM T=1.2",5,,5,,,,,,,,,,,,,,,, 
45,2,,26022-060162,,"SCREW M 6X 16",4,,4,,,,,,,,,,,,,,,, 
46,2,,172176-69780,,SEAL,1,,1,,,,,,,,,,,,,,,, 
47,2,,172176-68090,,COLLAR,4,,4,,,,,,,,,,,,,,,, 
48,2,,172176-68140,,CIRCLIP,4,,4,,,,,,,,,,,,,,,, 
49,2,,22217-100000,,"SPRING WASHER 10",2,,2,,,,,,,,,,,,,,,, 
50,2,,172122-17190,,CLIP,1,,1,,,,,,,,,,,,,,,, 
51,2,,194145-04810,,"WASHER 10",2,,2,,,,,,,,,,,,,,,, 
52,2,,26589-060162,,"SCREW M6,BINDING",6,,6,,,,,4,,,,,,,,,,, 
53,2,,172164-69250-1,,COVER,1,,1,,,,,4,,,,,,,,,,, 
54,2,,172164-69310,,TRIM,1,,1,,,,,4,,,,,,,,,,, 

silv
erh

orn
.co

.uk



55,2,,172164-69290,,"COVER B",1,,1,,,,,4,,,,,,,,,,, 
56,2,,172164-69320,,TRIM,1,,1,,,,,4,,,,,,,,,,, 
57,2,,172164-69200,,TRIM,1,,1,,,,,4,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

41 =t-:-r l::/ ( 1 ) (t~) 
Fig. CABIN (l) (BODY) 

:f17 l::'.:-AS SY (?t.,.-:,,fr$} 
CABIN ASSY(CRANE SPEC.l 
(772425-684 l OJ · 
Fig.4I REF.No.18 
inc.Fig.4! REF.No.2~51 

Flg.42 REF.No. 1~50 
Fig.43 REF.No_ J .... 34 

iB '\ 

REFER 

REFER TO Fig.42 

?--3tUJ 
COOLER SPEC. 

Cfvt::'YASSY (flll.1l) 
CABIN ASSY(STANDAAD} 
(772425-68400) 

Fig.41 REF.No.1 
inc.f!g.41 REF.No.2~51 

.:t:1>t::::..,ASSY {?-5!±~) 
CABIN ASSYlCOOLER SPEC.) 
(772425-68420) 
Fig.41 REF.No.1A 
inc.Flg.41 REF.No.2--...57 

Fig.42 REF.No. 1~50 
Fig. 43 REF.No. 1~34 

Fig.42 REF.No. 1~50 
fig.43 REF.No. 1~38 

t 
17 IA 

~28 f 
~ --------- 43 

42 

34 --

45 
2 

-7-5 ~ 'Y t-­
COOLER K[T 

37 

33 

3 

46 

n 12425-oa 1 om 
Fig. 22 REF. No. 1 

inc. Fig.10 REF. /fo.16 
Fig. II REF. No.55~68 
Fig. 18 REF. No. 1--...11 
Flg.22 REF. No.2~28 
Fig.23 REF. No. 1~63 
Fig.24 REF. No. 1~48 
Fig.35 REF. No.64,65 
Fig.39 REF. No.83~07 
Fig.41 REF. No.52~57 
Fig.43 REF. No.37,38 

silv
erh

orn
.co

.uk



1,1,,172176-67050,,SASH,1,,1,,,,,1,,,,,,,,,,, 
2,2,,172176-66620,,"FRAME ASSY",1,,1,,,,,,,,,,,,,,,, 
4,3,,172176-66760,,"GLASS RUN",1,,1,,,,,,,,,,,,,,,, 
5,3,,172176-66770,,"GLASS RUN",1,,1,,,,,,,,,,,,,,,, 
6,3,,172176-66780,,"RUBBER STOPPER",1,,1,,,,,,,,,,,,,,,, 
7,3,,172176-66820,,"RUBBER STOPPER",1,,1,,,,,,,,,,,,,,,, 
8,2,,172176-66800,,GLASS,1,,1,,,,,,,,,,,,,,,, 
9,3,,172176-66600,,LOCK,1,,1,,,,,,,,,,,,,,,, 
12,4,,172176-66750,,SCREW,2,,2,,,,,,,,,,,,,,,, 
14,2,,172176-66810,,GLASS,1,,1,,,,,,,,,,,,,,,, 
15,3,,172176-66610,,LOCK,1,,1,,,,,,,,,,,,,,,, 
17,4,,172176-66750,,SCREW,2,,2,,,,,,,,,,,,,,,, 
19,3,,172176-66790,,"CHANNEL, CENTER",1,,1,,,,,,,,,,,,,,,, 
20,1,,172176-67060,,"WINDOW, FRONT",1,,1,,,,,1,,,,,,,,,,, 
21,2,,172176-66590,,"FRAME ASSY",1,,1,,,,,,,,,,,,,,,, 
23,3,,172176-66890,,"GLASS RUN",1,,1,,,,,,,,,,,,,,,, 
24,3,,172176-66990,,"GLASS RUN",1,,1,,,,,,,,,,,,,,,, 
25,3,,172176-66900,,"RUBBER STOPPER",2,,2,,,,,,,,,,,,,,,, 
26,2,,172176-66970,,GLASS,1,,1,,,,,,,,,,,,,,,, 
27,3,,172176-66550,,"LOCK ASSY (LH)",1,,1,,,,,,,,,,,,,,,, 
30,4,,172176-66950,,SCREW,2,,2,,,,,,,,,,,,,,,, 
31,4,,172176-66960,,SCREW,1,,1,,,,,,,,,,,,,,,, 
32,3,,172176-66560,,LOCK,1,,1,,,,,,,,,,,,,,,, 
35,4,,172176-66950,,SCREW,2,,2,,,,,,,,,,,,,,,, 
36,4,,172176-66960,,SCREW,1,,1,,,,,,,,,,,,,,,, 
38,2,,172176-66980,,GLASS,1,,1,,,,,,,,,,,,,,,, 
39,3,,172176-66570,,LOCK,1,,1,,,,,,,,,,,,,,,, 
41,4,,172176-66930,,SCREW,2,,2,,,,,,,,,,,,,,,, 
42,4,,172176-66940,,SCREW,1,,1,,,,,,,,,,,,,,,, 
43,3,,172176-66580,,"LOCK (RL)",1,,1,,,,,,,,,,,,,,,, 
45,4,,172176-66930,,SCREW,2,,2,,,,,,,,,,,,,,,, 
46,4,,172176-66940,,SCREW,1,,1,,,,,,,,,,,,,,,, 
48,3,,172176-66910,,"CHANNEL, CENTER",1,,1,,,,,,,,,,,,,,,, 
49,1,,172176-67200,,"RUBBER, FRONT",1,,1,,,,,1,,,,,,,,,,, 
50,1,,172176-67210,,"RUBBER, SIDE",1,,1,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 

23 

2 21 

4 2 =Fi't:Y {2) (-tt,:;:;) 
Fig. CABIN (2} (SASH) 

J.---19 14 

15 

49 

38 

::V-t>t:'.'.:IASSY (&•) 
CABIN ASSYiSTANOAROl 
(772425-88400) 
Flg.41 AEF.No.1 
inc.Fig.41 REF.No. 2~51 

Fig.42 REF.No. 1~so 
Fig.43 REF.No. 1~34 

:t'-t>t:YASSY ('.7-5frll) 
CASJN ASSY(COOLER SPEC J 
(772425-68420} . 
Flg.41 REF.No. IA 
inc.Flg.41 AEF.No.2~57 

Fig. 42 REF.No. 1~50 
Fig.43 REF.No. l-38 , 

REFER TO F,g.41 

4=-t' t:::,, ASS Y (-? v-::,,f±~) 
CABIN ASSYiCRANE SPEC.) 
(772425-68410) 
Fig.41 REF.No. IS 
inc.Fig.41 REF.No.2~51 

Fig. 42 REF. No. l ~50 
Flg.43 REF.No. 1~34 

silv
erh

orn
.co

.uk



1,2,,172176-67070,,"ACRYLIC, ROOF",1,,1,,,,,,,,,,,,,,,, 
2,2,,172176-67080-1,,"BRACKET,CABIN",1,,1,,,,,,,,,,,,,,,, 
3,2,,172176-67110,,"TRIM, ROOF",1,,1,,,,,,,,,,,,,,,, 
4,2,,172176-67141,,"TRIM, REAR",1,,1,,,,,,,,,,,,,,,, 
5,2,,172423-67160,,"COVER (A)",1,,1,,,,,,,,,,,,,,,, 
6,2,,26116-160902,,"BOLT M16X 90 PLATED",2,,2,,,,,,,,,,,,,,,, 
7,2,,172176-69820,,"COLLAR, GLASS",10,,10,,,,,,,,,,,,,,,, 
8,2,,172176-69830,,"GLASS, REAR",1,,1,,,,,,,,,,,,,,,, 
9,2,,172176-69860,,"LINK A",1,,1,,,,,,,,,,,,,,,, 
10,2,,22157-080000,,"WASHER  8",2,,2,,,,,,,,,,,,,,,, 
11,2,,22217-160000,,"SPRING WASHER 16",4,,4,,,,,,,,,,,,,,,, 
12,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,2,,,,,,,,,,,,,,,, 
13,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,2,,,,,,,,,,,,,,,, 
14,2,,172176-67290-1,,PLATE,1,,1,,,,,,,,,,,,,,,, 
15,2,,22137-160000,,"WASHER 16,POLISHED",4,,4,,,,,,,,,,,,,,,, 
16,2,,172176-68100-1,,"BRACKET B",1,,1,,,,,1,,,,,,,,,,, 
17,2,,172176-67380-1,,PLATE,1,,1,,,,,,,,,,,,,,,, 
18,2,,172176-67691,,"TRIM, SIDE",1,,1,,,,,,,,,,,,,,,, 
19,2,,172176-67710,,"GLASS L",1,,1,,,,,,,,,,,,,,,, 
20,2,,172176-67720,,"GLASS R",1,,1,,,,,1,,,,,,,,,,, 
21,2,,172176-67730,,RUBBER,1,,1,,,,,,,,,,,,,,,, 
22,2,,172176-67753,,"PANEL,FRONT IN",1,,1,,,,,1,,,,,,,,,,, 
23,2,,172176-67772,,"PANEL,ROOF",1,,1,,,,,1,,,,,,,,,,, 
24,2,,172176-67810,,RIVET,4,,4,,,,,,,,,,,,,,,, 
25,2,,26579-060202,,"SCREW 6X 20",10,,10,,,,,,,,,,,,,,,, 
26,2,,172176-68200,,WASHER,10,,10,,,,,,,,,,,,,,,, 
27,2,,26589-060162,,"SCREW M6,BINDING",10,,10,,,,,,,,,,,,,,,, 
28,2,,26013-100302,,"BOLT M10X 30",4,,4,,,,,,,,,,,,,,,, 
29,2,,172176-67810,,RIVET,4,,4,,,,,,,,,,,,,,,, 
30,2,,26116-160702,,"BOLT M16X 70 PLATED",2,,2,,,,,,,,,,,,,,,, 
31,2,,172176-69750,,SEAL,1,,1,,,,,,,,,,,,,,,, 
32,2,,172176-69770,,SEAL,1,,1,,,,,,,,,,,,,,,, 
33,2,,172147-61520,,SPACER,4,,4,,,,,,,,,,,,,,,, 
34,2,,172176-68210,,TREE-CLIP,2,,2,,,,,,,,,,,,,,,, 
35,2,,172176-67432,,"PANEL,FRONT (CL)",1,,1,,,,,2,,,,,,,,,,, 
36,2,,172164-69102,,"PANEL,ROOF CL",1,,1,,,,,2,,,,,,,,,,, 
37,2,,172164-18660-1,,"BRACKET ASSY",1,,1,,,,,2,,,,,,,,,,, 
38,2,,172164-69120,,"BRACKET ASSY",1,,1,,,,,2,,,,,,,,,,, 
39,1,,172176-67853,,"PANEL,FRONT RADIO",1,,,,,,,3,,,,,,,,,,, 
40,1,,172176-67862,,PANEL,1,,,,,,,3,,,,,,,,,,, 
41,1,,172176-67442,,"PANEL,FRONT R",1,,,,,,,4,,,,,,,,,,, 
42,1,,172164-69112,,"PANEL (ROOF CL",1,,,,,,,4,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

43 :t:vl:::Y (3) (Mlaa) 
Fig. CABIN(3) (FITTING) 

=F-1>~YASSY (82') 
CABIN ASSY(STANDARDJ 
(772425-68400) 
Fig.41 REF.No.I 
inc.Fig. 41 REF.No.2~51 

Fig.42 REF.No.1~50 
Fig.43 REF.No. 1~34 

=F--v~YASSY (-?-5frlf) 
CABIN ASSY(COOLER SPEC. l 
(772425-68420) 

Fig. 41 REF. No. IA 
inc. Fig.41 REF.No. 2~57 

Fig. 42 REF.No. 1~50 
Fig. 43 REF. No. 1~38 

38 

?-5tt• 
COOLER SPEC. 

"' -?-5:f-'JI--
COOLER KIT 
(172425-08100) 
Fig. 22 REF. No. I 

inc. Fig. 10 REF. 
Fig. 11 REF. 
Fig. 18 REF. 
Fig.22 REF. 
F;g.23 REF. 
Fig.24 REF. 
Fig.35 REF. 
Fig.39 REF. 
Fig.41 REF. 
Fig.43 REF. 

No. 16 
No. 55~58 
No. 1~11 
No.2~28 
No. 1~63 
No. 1~48 
No. 64. 65 
No.83~87 
No.52~57 
No. 37, 38 

22 
39 36 

42 

35 
41 

-?-5ttttf 
COOLER SPEC. 

=F-1>~YASSY (-?v-Ytt•) 
CAB!N ASSY(CRANE SPEC.) 
(772425-6841 OJ 
Fig.41 REF.No.IS 
inc.Fig. 41 REF.No.2~51 

Fig, 42 REF. No. 1 ~50 
Fig.43 REF.No.1~34 

8 

25 
5 7 j 

2 

EFER TO 
Fig.39 

silv
erh

orn
.co

.uk



1,1,,772176-68902-1,,"DOOR ASSY  (GRAY:73)",1,,1,,,,,,,,,,,,,,,, 
2,2,,172176-67000-1,,"COVER A,DOOR(GRAY:73",1,,1,,,,,,,,,,,,,,,, 
3,2,,172176-67400,,ROD,1,,1,,,,,,,,,,,,,,,, 
4,2,,172176-67090,,CATCH,1,,1,,,,,,,,,,,,,,,, 
5,2,,172176-67100,,"HANDLE ASSY.",1,,1,,,,,,,,,,,,,,,, 
6,2,,172176-67121,,"TRIM, DOOR UN",1,,1,,,,,,,,,,,,,,,, 
7,2,,172176-67131,,"TRIM, DOOR UP",1,,1,,,,,,,,,,,,,,,, 
8,2,,172176-68900-1,,"DOOR ASSY  (GRAY:73)",1,,1,,,,,,,,,,,,,,,, 
9,2,,172176-69340-1,,"BRACKET,DOOR U  (73)",2,,2,,,,,,,,,,,,,,,, 
10,2,,172176-69390-1,,"LINK ASSY,DOOR  (73)",1,,1,,,,,,,,,,,,,,,, 
11,3,,172141-41370,,"BUSH 2015",2,,2,,,,,,,,,,,,,,,, 
13,2,,172187-69350-1,,"LINK,DOOR(A)(GRAY:73",1,,1,,,,,,,,,,,,,,,, 
14,3,,172141-41370,,"BUSH 2015",2,,2,,,,,,,,,,,,,,,, 
16,2,,172187-69390,,"LINK, DOOR (B)",1,,1,,,,,,,,,,,,,,,, 
17,2,,172187-69420,,"BOLT M16X 90",1,,1,,,,,,,,,,,,,,,, 
18,2,,172187-69490,,"NUT 16",1,,1,,,,,,,,,,,,,,,, 
19,2,,26716-160002,,"NUT M16",1,,1,,,,,,,,,,,,,,,, 
20,2,,172176-69450,,"COVER U",2,,2,,,,,,,,,,,,,,,, 
21,2,,172162-69460,,"KEY ASSY, CYLINDER",1,,1,,,,,,,,,,,,,,,, 
22,2,,172176-69470,,"BRACKET A",1,,1,,,,,,,,,,,,,,,, 
23,2,,172162-69480,,"LOCK ASSY",1,,1,,,,,,,,,,,,,,,, 
24,2,,172162-69541,,"HANDLE,OUTER",1,,1,,,,,,,,,,,,,,,, 
25,2,,172176-69800,,"GLASS, DOOR",1,,1,,,,,,,,,,,,,,,, 
26,2,,172176-69810,,"SEAL, DOOR GLASS",1,,1,,,,,,,,,,,,,,,, 
27,2,,172176-69820,,"COLLAR, GLASS",4,,4,,,,,,,,,,,,,,,, 
28,2,,172176-67231-1,,"COVER B,DOOR(GRAY:73",1,,1,,,,,,,,,,,,,,,, 
29,2,,172176-69911,,PLATE,1,,1,,,,,,,,,,,,,,,, 
30,2,,172176-69931,,LEVER,1,,1,,,,,,,,,,,,,,,, 
31,2,,172176-69980-1,,"ARM W/BUSH,LINK (73)",1,,1,,,,,,,,,,,,,,,, 
33,3,,24550-014150,,"BUSH 14X15",4,,4,,,,,,,,,,,,,,,, 
34,2,,22137-060000,,"WASHER 6, POLISHED",3,,3,,,,,,,,,,,,,,,, 
35,2,,26716-080002,,"NUT M 8",4,,4,,,,,,,,,,,,,,,, 
36,2,,22217-100000,,"SPRING WASHER 10",4,,4,,,,,,,,,,,,,,,, 
37,2,,22217-100000,,"SPRING WASHER 10",4,,4,,,,,,,,,,,,,,,, 
38,2,,22252-000420,,"CIRCLIP   42",2,,2,,,,,,,,,,,,,,,, 
39,2,,22351-040032,,"SPRING PIN 4X32",2,,2,,,,,,,,,,,,,,,, 
40,2,,22351-040032,,"SPRING PIN 4X32",2,,2,,,,,,,,,,,,,,,, 
41,2,,172176-69760,,SEAL,1,,1,,,,,,,,,,,,,,,, 
42,2,,26013-100202,,"BOLT W/WASHER M10X20",2,,2,,,,,,,,,,,,,,,, 
43,2,,172164-03210,,"LABEL, CAB.",1,,1,,,,,,,,,,,,,,,, 
44,2,,26022-050102,,"SCREW M 5X 10",8,,8,,,,,,,,,,,,,,,, 
45,2,,26022-060122,,"SCREW M 6X 12",2,,2,,,,,,,,,,,,,,,, 
46,2,,26022-060162,,"SCREW M 6X 16",3,,3,,,,,,,,,,,,,,,, 
47,2,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,,, 
48,2,,26013-060302,,"BOLT M 6X 30",3,,3,,,,,,,,,,,,,,,, 
49,2,,26716-100002,,"NUT 10",4,,4,,,,,,,,,,,,,,,, 
50,2,,26716-100002,,"NUT 10",4,,4,,,,,,,,,,,,,,,, 
51,2,,22157-100000,,"WASHER 10",2,,2,,,,,,,,,,,,,,,, 
52,2,,172176-69990,,"BEARING 2542",2,,2,,,,,,,,,,,,,,,, 
53,2,,172176-67800,,BOLT,1,,1,,,,,,,,,,,,,,,, 
54,2,,172176-68390,,BOLT,8,,8,,,,,,,,,,,,,,,, 
55,2,,172176-69600-1,,"BRACKET    (GRAY:73)",1,,1,,,,,,,,,,,,,,,, 
56,2,,172176-69790,,SHAFT,2,,2,,,,,,,,,,,,,,,, 
57,2,,933171-21630,,"PIN, SWING LINK",1,,1,,,,,,,,,,,,,,,, 
58,2,,172176-69560,,PIN,1,,1,,,,,,,,,,,,,,,, 
59,2,,172176-67891,,"MOLD, DOOR",1,,1,,,,,,,,,,,,,,,, 
60,2,,172176-68240,,"CORD, RUBBER",1,,1,,,,,,,,,,,,,,,, 
61,2,,172176-67150,,RUBBER,2,,2,,,,,,,,,,,,,,,, 
62,2,,172176-68170,,"RUBBER, STOPPER",2,,2,,,,,,,,,,,,,,,, 
63,2,,172176-69960-1,,"BRACKET (B)",1,,1,,,,,,,,,,,,,,,, 
64,2,,24321-000350,,"O-RING 1A G-35.0",2,,2,,,,,,,,,,,,,,,, 
65,2,,26716-080002,,"NUT M 8",2,,2,,,,,,,,,,,,,,,, 
66,2,,22417-200200,,"COTTER PIN 2.0X20",1,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



67,2,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,,, 
68,2,,26716-060002,,"NUT 6",1,,1,,,,,,,,,,,,,,,, 
69,2,,26013-100252,,"BOLT W/WASHER M10X25",3,,3,,,,,,,,,,,,,,,, 
70,2,,22137-100000,,"WASHER 10,POLISHED",4,,4,,,,,,,,,,,,,,,, 
71,2,,22137-100000,,"WASHER 10,POLISHED",4,,4,,,,,,,,,,,,,,,, 
72,2,,26579-060202,,"SCREW 6X 20",4,,4,,,,,,,,,,,,,,,, 
73,2,,26013-100352,,"BOLT M10X 35",2,,2,,,,,,,,,,,,,,,, 
74,2,,172176-67250,,"PIPE 15",2,,2,,,,,,,,,,,,,,,, 
75,2,,22137-100000,,"WASHER 10,POLISHED",3,,3,,,,,,,,,,,,,,,, 
76,2,,172176-67410,,BOLT,1,,1,,,,,,,,,,,,,,,, 
77,2,,26716-080002,,"NUT M 8",1,,1,,,,,,,,,,,,,,,, 
78,2,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,,, 
79,2,,194145-04810,,"WASHER 10",2,,2,,,,,,,,,,,,,,,, 
80,1,,933110-00301,,"KEY ASSY",1,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

· 4 4 =f-p l:::/f-:J' 
Fig. CABIN DOOR 

49//?7-...,;; 
36 39 

71 
6 23 

44 68 
54 6 67 

20 10 , 2 
61 

4 -. 

4/f : . 
367l . 

79 

63 -51~· 
'-42 

62 
35 

8 

,,~~~21!,r:~No.2~679•~~*~• , 

25 

26 

silv
erh

orn
.co

.uk



1,1,,172423-68100,,"ROOF,CANOPY",,1,,1,,,,,,,,,,,,,,, 
2,1,,172164-68112-1,,"POLE, CANOPY",,1,,1,,,,,,,,,,,,,,, 
3,1,,172164-68190,,"BOOT, CANOPY",,1,,1,,,,,,,,,,,,,,, 
4,1,,172164-68250,,"PLATE ASSY",,2,,2,,,,,,,,,,,,,,, 
5,1,,172164-68270,,SPACER,,12,,12,,,,,,,,,,,,,,, 
6,1,,172164-68290,,PLATE,,2,,2,,,,,,,,,,,,,,, 
7,1,,22217-160000,,"SPRING WASHER 16",,4,,4,,,,,,,,,,,,,,, 
8,1,,26013-120302,,"BOLT W/WASHER M12X30",,6,,6,,,,,,,,,,,,,,, 
9,1,,26076-160402,,"BOLT 10.9 16X40",,4,,4,,,,,,,,,,,,,,, 
10,1,,26589-060252,,"SCREW M6X25,BIND.HD.",,16,,16,,,,,,,,,,,,,,, 
11,1,,172730-05250,,"WASHER 12",,6,,6,,,,,,,,,,,,,,, 
12,1,,172730-05250,,"WASHER 12",2,2,2,2,,,,,,,,,,,,,,, 
13,1,,172165-68180,,"BOLT, M14X 35",3,3,3,3,,,,,,,,,,,,,,, 
14,1,,172164-68200,,"BRACKET COMPL.",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172423-68300,,"BRACKET,CANOPY",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172164-68500-3,,"BRACKET ASSY",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172164-68511,,"BRACKET F",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,172164-68641,,"BRACKET (R) ASSY",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172110-36010,,COLLAR,4,4,4,4,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
21,1,,22217-140000,,"SPRING WASHER 14",3,3,3,3,,,,,,,,,,,,,,, 
22,1,,22217-160000,,"SPRING WASHER 16",5,5,5,5,,,,,,,,,,,,,,, 
23,1,,26013-100302,,"BOLT M10X 30",4,4,4,4,,,,,,,,,,,,,,, 
24,1,,26013-120402,,"BOLT M12X 40",4,4,4,4,,,,,,,,,,,,,,, 
25,1,,26116-100504,,"BOLT M10X 50 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
26,1,,26116-160402,,"BOLT M16X 40 PLATED",5,5,5,5,,,,,,,,,,,,,,, 
27,1,,26716-100002,,"NUT 10",2,2,2,2,,,,,,,,,,,,,,, 
28,1,,172164-68470,,"COVER ASSY",,2,,2,,,,1,,,,,,,,,,, 
29,1,,172425-68110,,"POLE ASSY",,1,,,,,,2,,,,,,,,,,, 
29-1,1,,172425-68111,,"POLE ASSY",,1,,,,,N,2,,,72425036,M/#15110,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

29 

· 45 =fi')t:&~i'/t:"JL,,-~ 
Fig. CANOPY & CANOPY FRAME 

·'.;7L,-:,,t.t:;!:I 
CRANE SPEC. 

~28 
7:,: =I :,, 

PT!ONAL 

10 

< ~ ·, 

13--lf 
21----0 

TO 

2 

lf-26 
<.a>-22 

-~ 

silv
erh

orn
.co

.uk



1,1,,172148-71102,,"COVER, FLYWHEEL",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",6,6,6,6,,,,,,,,,,,,,,, 
3,1,,26450-120402,,"BOLT M12X 40",3,3,3,3,,,,,,,,,,,,,,, 
4,1,,172165-71200,,COUPLING,1,1,1,1,,,,,,,,,,,,,,, 
5,1,,26013-120352,,"BOLT M12X 35",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,172425-73100,,"PUMP ASSY,HYD OIL",1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172425-73110,,"SEAL KIT,CASE",1,1,1,1,,,,,,,,,,,,,,, 
8,3,,172425-73220,,"LING,BACK UP",3,3,3,3,,,,,,,,,,,,,,, 
9,3,,172176-73271,,"SEAL, OIL",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,,,,,,,,,,,,,,, 
11,3,,24321-000500,,"O-RING 1A G-50.0",1,1,1,1,,,,,,,,,,,,,,, 
12,3,,24321-000700,,"O-RING 1A G-70.0",2,2,2,2,,,,,,,,,,,,,,, 
13,2,,172425-73120,,"SEAL KIT",1,1,1,1,,,,,,,,,,,,,,, 
14,3,,172176-73471,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
15,3,,24315-000060,,"O-RING 1B P-6.0",2,2,2,2,,,,,,,,,,,,,,, 
16,3,,24315-000080,,"O-RING 1B P-8.0",2,2,2,2,,,,,,,,,,,,,,, 
17,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
18,3,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
19,3,,24321-000850,,"O-RING 1A G-85.0",1,1,1,1,,,,,,,,,,,,,,, 
20,3,,172425-73260,,GASKET,1,1,1,1,,,,,,,,,,,,,,, 
21,2,,172425-73130,,"PLATE KIT",1,1,1,1,,,,,,,,,,,,,,, 
22,2,,172425-73140,,VALVE,1,1,1,1,,,,,,,,,,,,,,, 
23,2,,172425-73150,,"BOLT,SOCKET HEAD",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,172425-73160,,BEARING,1,1,1,1,,,,,,,,,,,,,,, 
25,2,,172425-73170,,"SHEET,SPRING",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,172425-73180,,"SET SCREW",1,1,1,1,,,,,,,,,,,,,,, 
27,2,,172425-73190,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
28,2,,172425-73200,,BUSH,1,1,1,1,,,,,,,,,,,,,,, 
29,2,,172425-73210,,ORIFICE,3,3,3,3,,,,,,,,,,,,,,, 
30,2,,172176-73220,,"PLATE, VALVE",1,1,1,1,,,,,,,,,,,,,,, 
31,2,,172176-73230,,"PLATE, THRUST",1,1,1,1,,,,,,,,,,,,,,, 
32,2,,172425-73230,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
33,2,,172176-73240,,SHAFT,1,1,1,1,,,,,,,,,,,,,,, 
34,2,,172425-73240,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
35,2,,172176-73250,,"PUMP, GEAR",1,1,1,1,,,,,,,,,,,,,,, 
36,2,,172425-73250,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
37,2,,172176-73260,,BEARING,1,1,1,1,,,,,,,,,,,,,,, 
38,2,,172425-73270,,STOPPER,1,1,1,1,,,,,,,,,,,,,,, 
39,2,,172176-73280,,PIN,2,2,2,2,,,,,,,,,,,,,,, 
40,2,,172425-73280,,CLAMP,1,1,1,1,,,,,,,,,,,,,,, 
41,2,,172176-73290,,"SHEET,SPRING",1,1,1,1,,,,,,,,,,,,,,, 
42,2,,172176-73390,,"SET SCREW",1,1,1,1,,,,,,,,,,,,,,, 
43,2,,172176-73400,,"BOLT, SOCKET HEAD",2,2,2,2,,,,,,,,,,,,,,, 
44,2,,172176-73410,,"BOLT, SOCKET HEAD",4,4,4,4,,,,,,,,,,,,,,, 
45,2,,172176-73440,,PIN,2,2,2,2,,,,,,,,,,,,,,, 
46,2,,172176-73450,,"COVER, TRUNNION",1,1,1,1,,,,,,,,,,,,,,, 
47,2,,172176-73460,,"SPRING PIN",1,1,1,1,,,,,,,,,,,,,,, 
48,2,,172176-73480,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
49,2,,172176-73490,,BUSH,1,1,1,1,,,,,,,,,,,,,,, 
50,2,,172176-73500,,"DRIVE SCREW",2,2,2,2,,,,,,,,,,,,,,, 
51,2,,172176-73510,,"BOLT, SOCKET HEAD",3,3,3,3,,,,,,,,,,,,,,, 
52,2,,172176-73530,,BUSH,1,1,1,1,,,,,,,,,,,,,,, 
53,2,,172176-73540,,"THRUST WASHER",1,1,1,1,,,,,,,,,,,,,,, 
54,2,,172176-73551,,PLATE,1,1,1,1,,,,,,,,,,,,,,, 
55,2,,172176-73560,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
56,2,,172176-73580,,PLUG;SHIPPING,2,2,2,2,,,,,,,,,,,,,,, 
57,2,,172176-73590,,SHIM,2,2,2,2,,,,,,,,,,,,,,, 
58,2,,172176-73600,,PLUG,1,1,1,1,,,,,,,,,,,,,,, 
59,2,,172176-73620,,SPRING,2,2,2,2,,,,,,,,,,,,,,, 
60,2,,172176-73630,,PLATE,1,1,1,1,,,,,,,,,,,,,,, 
61,2,,172176-73640,,SCREW,2,2,2,2,,,,,,,,,,,,,,, 
62,2,,172176-73650,,"COVER, TRUNNION",1,1,1,1,,,,,,,,,,,,,,, 
63,2,,172176-73670,,BUSH,1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,2,,172176-73690,,"BREEDER, AIR",1,1,1,1,,,,,,,,,,,,,,, 
65,2,,172176-73700,,"BOLT, SOCKET HEAD",2,2,2,2,,,,,,,,,,,,,,, 
66,2,,172176-73710,,"FILTER, DISC",1,1,1,1,,,,,,,,,,,,,,, 
67,2,,172176-73720,,"SNAP RING",1,1,1,1,,,,,,,,,,,,,,, 
68,2,,172176-73730,,WASHER,2,2,2,2,,,,,,,,,,,,,,, 
69,2,,172176-73750,,WASHER,1,1,1,1,,,,,,,,,,,,,,, 
70,2,,172176-73770,,WASHER,1,1,1,1,,,,,,,,,,,,,,, 
71,2,,172176-73830,,"CYLINDER BLOCK KIT",1,1,1,1,,,,,,,,,,,,,,, 
72,2,,172176-73840,,"RETAINER KIT",1,1,1,1,,,,,,,,,,,,,,, 
73,2,,172176-73880,,"ROTOR ASSY,TROCHOID",1,1,1,1,,,,,,,,,,,,,,, 
74,2,,172176-73890,,NUT,1,1,1,1,,,,,,,,,,,,,,, 
75,2,,172176-73900,,BOLT,4,4,4,4,,,,,,,,,,,,,,, 
76,2,,172176-73910,,"THRUST WASHER",1,1,1,1,,,,,,,,,,,,,,, 
77,2,,172176-73930,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
78,2,,172176-73940,,POPPET,1,1,1,1,,,,,,,,,,,,,,, 
79,2,,22351-040020,,"SPRING PIN 4X20",1,1,1,1,,,,,,,,,,,,,,, 
80,2,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

4 8 ~Jiift-Y7 &fm&-f 
Fig. HYO.OIL PUMP & JOINT 

3 

5 

l 

4 
2 

~~ 
6 

~~~No.7~.~W~No.8~&12-~h£~. 
7inc.8~12 

77 

55 

78 

29 

57 58 10 10 66 69 67 20 8 36 49 62 , 

1 5--1-1..... Lt..i----_11--.-Iii 
63 

75 
11 
39 

43 l:9-~=',....-~,L.j...__,..J..__45 ---=!:,==::=~ ~,11U>--"'"""' 12 
75 

19 

14....il:~--!l-'.Fl=EHtffE:W 

41~tl~ti=ll.~~~,~~;~~:!F~::::: 
16 n1-

51 

26 

40 70 23 

~ 
(A)t.,•6~gS 
V! EWED FROM @ 

silv
erh

orn
.co

.uk



1,1,,172165-72201-4,,"CYLINDER,BOOM(GREEN)",1,,1,,,,,,,,,,,,,,,, 
2,2,,172165-72610-4,,"TUBE, BOOM(C)(GREEN)",1,,1,,,,,,,,,,,,,,,, 
4,3,,172165-72300,,"PINBUSH 50X60",1,,1,,,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",2,,2,,,,,,,,,,,,,,,, 
6,2,,172165-72630,,"ROD W/BUSH, BOOM",1,,1,,,,,,,,,,,,,,,, 
8,3,,172165-72300,,"PINBUSH 50X60",1,,1,,,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",2,,2,,,,,,,,,,,,,,,, 
10,2,,172151-72220,,"HEAD 100 55",1,,1,,,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",1,,1,,,,,,,,,,,,,,,, 
13,2,,172165-72640,,"CYLINDER KIT, BOOM",1,,1,,,,,,,,,,,,,,,, 
14,3,,172151-71810,,"SEAL SET, HEAD",1,,1,,,,,,,,,,,,,,,, 
21,3,,933126-00500,,"RING 72, SPRING",1,,1,,,,,,,,,,,,,,,, 
22,3,,172151-72290,,"LOCK WASHER",1,,1,,,,,,,,,,,,,,,, 
23,3,,22252-000800,,"CIRCLIP   80",1,,1,,,,,,,,,,,,,,,, 
24,3,,172151-71800,,"SEAL SET, PISTON",1,,1,,,,,,,,,,,,,,,, 
28,2,,172151-72330,,"CUSHION RING 62",1,,1,,,,,,,,,,,,,,,, 
29,2,,172151-72250,,"PISTON 100",1,,1,,,,,,,,,,,,,,,, 
30,2,,172151-72260,,"SPACER 100 39 20.5",1,,1,,,,,,,,,,,,,,,, 
31,2,,172151-72270,,"U-NUT M39",1,,1,,,,,,,,,,,,,,,, 
32,2,,933127-32001,,"PLUNGER 62, CUSHION",1,,1,,,,,,,,,,,,,,,, 
33,2,,24764-020000,,NIPPLE,2,,2,,,,,,,,,,,,,,,, 
34,1,,933147-03400,,"WASHER, BRAKE ARM",1,,1,,,,,,,,,,,,,,,, 
35,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,,, 
36,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,1,,,,,,,,,,,,,,,, 
37,1,,172165-72351-4,,"COVER, SLIDE (GREEN)",1,,1,,,,,,,,,,,,,,,, 
38,1,,933168-14170,,"SPRING 16",2,,2,,,,,,,,,,,,,,,, 
39,1,,172162-61770,,"GUIDE,SLIDE",2,,2,,,,,,,,,,,,,,,, 
40,1,,172425-77161,,"BAND,C",2,,,,,,,1,,,,,,,,,,, 
41,1,,172425-77201,,"BAND,D",2,,,,,,,1,,,,,,,,,,, 
42,1,,172425-77380,,COVER,1,,,,,,,1,,,,,,,,,,, 
43,1,,172425-77500,,"COVER ASSY",1,,,,,,,1,,,,,,,,,,, 
44,1,,26013-080162,,"BOLT W/WASHER M8X16",4,,,,,,,1,,,,,,,,,,, 
45,1,,26013-080252,,"BOLT M 8X 25",4,,,,,,,1,,,,,,,,,,, 
46,1,,26116-100352,,"BOLT 10X35",1,,,,,,,1,,,,,,,,,,, 
47,1,,22137-080000,,"WASHER 8, 
POLISHED",4,,,,,,W,1,,,72425049,M/#15137,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

4 7 7-b.:; 1)'..111 (=t:vt:'..I) 
Fig. BOOM CYLINDER (CABIN) 

9 

~WvNo. ,~,~WvNo.2~633~~~*~· 
linc.2~33 , 

24 

/ 

silv
erh

orn
.co

.uk



1,1,,172165-72101-4,,"CYLINDER,BOOM(GREEN)",,1,,1,,,,,,,,,,,,,,, 
2,2,,172165-72650-4,,"TUBE,BOOM(P) (GREEN)",,1,,1,,,,,,,,,,,,,,, 
4,3,,172165-72300,,"PINBUSH 50X60",,1,,1,,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",,2,,2,,,,,,,,,,,,,,, 
6,2,,172165-72630,,"ROD W/BUSH, BOOM",,1,,1,,,,,,,,,,,,,,, 
8,3,,172165-72300,,"PINBUSH 50X60",,1,,1,,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",,2,,2,,,,,,,,,,,,,,, 
10,2,,172151-72220,,"HEAD 100 55",,1,,1,,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",,1,,1,,,,,,,,,,,,,,, 
13,2,,172165-72640,,"CYLINDER KIT, BOOM",,1,,1,,,,,,,,,,,,,,, 
14,3,,172151-71810,,"SEAL SET, HEAD",,1,,1,,,,,,,,,,,,,,, 
21,3,,933126-00500,,"RING 72, SPRING",,1,,1,,,,,,,,,,,,,,, 
22,3,,172151-72290,,"LOCK WASHER",,1,,1,,,,,,,,,,,,,,, 
23,3,,22252-000800,,"CIRCLIP   80",,1,,1,,,,,,,,,,,,,,, 
24,3,,172151-71800,,"SEAL SET, PISTON",,1,,1,,,,,,,,,,,,,,, 
28,2,,172151-72330,,"CUSHION RING 62",,1,,1,,,,,,,,,,,,,,, 
29,2,,172151-72250,,"PISTON 100",,1,,1,,,,,,,,,,,,,,, 
30,2,,172151-72260,,"SPACER 100 39 20.5",,1,,1,,,,,,,,,,,,,,, 
31,2,,172151-72270,,"U-NUT M39",,1,,1,,,,,,,,,,,,,,, 
32,2,,933127-32001,,"PLUNGER 62, CUSHION",,1,,1,,,,,,,,,,,,,,, 
33,2,,24764-020000,,NIPPLE,,2,,2,,,,,,,,,,,,,,, 
34,1,,933147-03400,,"WASHER, BRAKE ARM",,1,,1,,,,,,,,,,,,,,, 
35,1,,22217-100000,,"SPRING WASHER 10",,1,,1,,,,,,,,,,,,,,, 
36,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,1,,,,,,,,,,,,,,, 
37,1,,172165-72351-4,,"COVER, SLIDE (GREEN)",,1,,1,,,,,,,,,,,,,,, 
38,1,,933168-14170,,"SPRING 16",,2,,2,,,,,,,,,,,,,,, 
39,1,,172162-61770,,"GUIDE,SLIDE",,2,,2,,,,,,,,,,,,,,, 
40,1,,172425-77161,,"BAND,C",,2,,,,,,1,,,,,,,,,,, 
41,1,,172425-77201,,"BAND,D",,2,,,,,,1,,,,,,,,,,, 
42,1,,172425-77380,,COVER,,1,,,,,,1,,,,,,,,,,, 
43,1,,172425-77500,,"COVER ASSY",,1,,,,,,1,,,,,,,,,,, 
44,1,,26013-080162,,"BOLT W/WASHER M8X16",,4,,,,,,1,,,,,,,,,,, 
45,1,,26013-080252,,"BOLT M 8X 25",,4,,,,,,1,,,,,,,,,,, 
46,1,,26116-100352,,"BOLT 10X35",,1,,,,,,1,,,,,,,,,,, 
47,1,,22137-080000,,"WASHER 8, 
POLISHED",,4,,,,,W,1,,,72425049,M/#15137,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

... I) '.,llj ( :t:i7 / t:) 4 8 7-b.:1 I NDER (CANOPY) . BOOM CYL -; 
F1 g. 2/J'S33~'.S"His • 

JiW L, N o . 1 ~, :-: L, N o . 
1 in C • z , 

113 

46 37 

43 

silv
erh

orn
.co

.uk



1,1,,172425-72200,,"CYLINDER ASSY,ARM",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172425-72210,,"TUBE ASSY,ARM",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172151-72591,,"BUSH 50X60",1,1,1,1,,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
6,2,,172425-72240,,"HEAD 90 55",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172151-72240,,"BUSH 55 35, ROD",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172425-72270,,"ROD, ARM",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,172151-72591,,"BUSH 50X60",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
12,2,,172425-72600,,"SEAL SET, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,172425-72500,,"SEAL SET, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,172425-72260,,"PISTON 90 36",1,1,1,1,,,,,,,,,,,,,,, 
25,2,,172425-72290,,"PLUNGER 59",1,1,1,1,,,,,,,,,,,,,,, 
25-1,2,,172425-72291,,"PLUNGER, CUSHION 
59",1,1,1,1,,,N,,72425027,M/#11197,72425027,M/#11197,72425027,M/#11197,72425027,
M/#11197,,, 
26,2,,172425-72300,,"SPACER 90 36 19",1,1,1,1,,,,,,,,,,,,,,, 
27,2,,172425-72310,,"LING 59B",1,1,1,1,,,,,,,,,,,,,,, 
28,2,,172425-72330,,"CUSHION RING",1,1,1,1,,,,,,,,,,,,,,, 
29,2,,172423-72520,,COLLAR,1,1,1,1,,,,,,,,,,,,,,, 
30,2,,172423-72530,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
31,2,,172423-72540,,STOPPER,2,2,2,2,,,,,,,,,,,,,,, 
32,2,,172423-72550,,"CIRCLIP 28",2,2,2,2,,,,,,,,,,,,,,, 
32-1,2,,172423-72550,,"CIRCLIP 
28",1,1,1,1,,,K,,72425027,M/#11197,72425027,M/#11197,72425027,M/#11197,72425027,
M/#11197,,, 
33,2,,172151-72580,,"U-NUT M36",1,1,1,1,,,,,,,,,,,,,,, 
34,2,,172151-72870,,"LOCK WASHER 90",1,1,1,1,,,,,,,,,,,,,,, 
35,2,,22252-000750,,"CIRCLIP   75",1,1,1,1,,,,,,,,,,,,,,, 
36,2,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
37,2,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
38,2,,933126-00500,,"RING 72, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
39,1,,172425-77390,,COVER,1,1,,,,,,1,,,,,,,,,,, 
40,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

fi1 I 

1?P 

38 

11 

35 
27 

26 

34 

silv
erh

orn
.co

.uk



1,1,,172176-72600,,"CYLINDER, BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172176-72610,,"TUBE COMP.,BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
3,3,,172165-72320,,"BUSH 45X40",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
5,2,,172176-72650,,"ROD COMP.,BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
6,3,,172151-72670,,"BUSH 45 50",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
8,2,,172151-72710,,"HEAD 75 50",1,1,1,1,,,,,,,,,,,,,,, 
9,3,,172151-72540,,"BUSH 50 35, ROD",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,172157-99420,,"CYLINDER KIT,BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
12,3,,172151-71840,,"SEAL SET, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
17,3,,933111-26700,,"RING 65, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
18,3,,172141-72190,,"WASHER 75",1,1,1,1,,,,,,,,,,,,,,, 
19,3,,172148-72930,,"SEAL SET, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
22,2,,172148-72050,,"PISTON 75",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,933111-20200,,"U-NUT M33",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
25,2,,172176-72630,,TUBE,1,1,1,1,,,,,,,,,,,,,,, 
26,2,,26013-100202,,"BOLT W/WASHER M10X20",1,1,1,1,,,,,,,,,,,,,,, 
27,2,,194145-04810,,"WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

50 /\7'!/~::JIJ~~ 
Fig. BUCKET CYLINDER 

~WvNo. 1~-~WvNo.2~627~*#*9· 
linc.2~27 

' 2 

7 

silv
erh

orn
.co

.uk



1,1,,172151-72753,,"CYLINDER ASSY,SWING",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172151-72070,,"TUBE W/BUSH, SWING",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172165-72310,,"BUSH 40X40",1,1,1,1,,,,,,,,,,,,,,, 
5,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,,,,,,,,,,,,,,, 
6,2,,172151-72060,,"ROD ASSY, SWING",1,1,1,1,,,,,,,,,,,,,,, 
8,3,,172165-72310,,"BUSH 40X40",1,1,1,1,,,,,,,,,,,,,,, 
9,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,,,,,,,,,,,,,,, 
10,2,,172151-72840,,"HEAD 90 50",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172151-72080,,"CYLINDER KIT, SWING",1,1,1,1,,,,,,,,,,,,,,, 
14,3,,172151-71860,,"SEAL SET, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
21,3,,933111-26600,,"RING 55, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
22,3,,172151-72870,,"LOCK WASHER 90",1,1,1,1,,,,,,,,,,,,,,, 
23,3,,22252-000561,,"CIRCLIP   56",1,1,1,1,,,,,,,,,,,,,,, 
24,3,,172151-71850,,"SEAL SET, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
29,3,,172142-72810,,"CIRCLIP 22",1,1,1,1,,,,,,,,,,,,,,, 
30,2,,172137-72730,,"RING 44B, CUSHION",1,1,1,1,,,,,,,,,,,,,,, 
31,2,,172151-72950,,"PISTON 90",1,1,1,1,,,,,,,,,,,,,,, 
32,2,,172151-72960,,"SPACER 90 27 19",1,1,1,1,,,,,,,,,,,,,,, 
33,2,,172141-72250,,"U-NUT M27",1,1,1,1,,,,,,,,,,,,,,, 
34,2,,933127-23001,,"CUSHION PLUNGER 44 C",1,1,1,1,,,,,,,,,,,,,,, 
35,2,,172137-72710,,"COLLAR 40B, CUSHION",1,1,1,1,,,,,,,,,,,,,,, 
36,2,,172137-72720,,"COLLAR 40A, CUSHION",1,1,1,1,,,,,,,,,,,,,,, 
37,2,,172135-72800,,"RING 40 B, CUSHION",1,1,1,1,,,,,,,,,,,,,,, 
38,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
39,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
41,1,,22157-100000,,"WASHER 10",1,,1,,,,,,,,,,,,,,,, 
42,1,,172165-72401-4,,"COVER,SWING(GREEN)",,1,,1,,,,,,,,,,,,,,, 
43,1,,933147-03400,,"WASHER, BRAKE ARM",,1,,1,,,,,,,,,,,,,,, 
44,1,,933168-14170,,"SPRING 16",,2,,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

~~-~Fig. 5 1 
I~ v I t'frtf 
CANOPY SPEC. 

4 0 ----<r 4 2 
39--s 
43---
4 4------':;w\ 

40----9 
39-----i 
41_.,,...., 

0--s 

/ 

silv
erh

orn
.co

.uk



1,1,,172423-72700,,"CYLINDER,BLADE",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172423-
72701,,"CYLINDER,BLADE",1,1,1,1,,,F,1,72445009,M/#10975,72445009,M/#10975,,,,,,, 
2,2,,172423-72710,,"TUBE,BLADE",1,1,1,1,,,,,,,,,,,,,,, 
3,3,,172151-72670,,"BUSH 45 50",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
5,2,,172423-72730,,"ROD ASSY, BLADE",1,1,,,,,,,,,,,,,,,,, 
5-1,2,,172423-72731,,"ROD ASSY, 
BLADE",1,1,1,1,,,S,,72445009,M/#10975,72445009,M/#10975,,,,,,, 
6,3,,172151-72670,,"BUSH 45 50",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
8,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172151-71590,,"HEAD 90 50",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,172151-72540,,"BUSH 50 35, ROD",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172151-72940,,"CYLINDER KIT, BLADE",1,1,1,1,,,,,,,,,,,,,,, 
13,3,,172151-71880,,"SEAL SET, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
18,3,,933111-26700,,"RING 65, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
19,3,,172151-72870,,"LOCK WASHER 90",1,1,1,1,,,,,,,,,,,,,,, 
20,3,,172151-71870,,"SEAL SET, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,172423-72800,,"PISTON 90",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,172151-72580,,"U-NUT M36",1,1,1,1,,,,,,,,,,,,,,, 
25,1,,172423-72780,,"COVER,BLADE",1,1,,,,,,,,,,,,,,,,, 
25-1,1,,172445-
72670,,"COVER,BLADE",1,1,1,1,,,S,,72445009,M/#10975,72445009,M/#10975,,,,,,, 
26,1,,22157-120000,,"WASHER 12",2,2,,,,,,,,,,,,,,,,, 
26-1,1,,22137-120000,,"WASHER 
12,POLISHED",2,2,2,2,,,S,,72445009,M/#10975,72445009,M/#10975,,,,,,, 
27,1,,26116-120202,,"BOLT M12X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
27-1,1,,26116-120252,,"BOLT M12X 25 
PLATED",2,2,2,2,,,S,,72445009,M/#10975,72445009,M/#10975,,,,,,, 
28,1,,22217-120000,,"SPRING 
WASHER",2,2,2,2,,,W,,72445009,M/#10975,72445009,M/#10975,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

5 2 7 l,.,- 1' SI 1) Y-1' 
Fig. BLADE CYLINDER 

18% 27 
PREVIOUS / 

~2265 

/ 
~ 

27-1 
/28 

~26-1 
-1 

- . 

a 

~W~No. 1, 1-1~.~W~No.2~624•9~*~-
1 , 1 -1 i n C. 2 ~ 24 

~ 

2 

~~~-1/ 

IB~ 
PREVIOUS 

I. / \ 
(,iV 

5 

3 

4 

18% 
PREVIOUS 

silv
erh

orn
.co

.uk



1,1,,172425-73300,,"MOTOR ASSY, TRAVEL",2,2,2,2,,,,,,,,,,,,,,, 
2,2,,172147-70220,,PLUG,4,4,4,4,,,,,,,,,,,,,,, 
3,2,,172147-70260,,PLATE,2,2,2,2,,,,,,,,,,,,,,, 
4,2,,172147-70360,,SPRING,4,4,4,4,,,,,,,,,,,,,,, 
5,2,,172147-70370,,"PLATE VALVE",2,2,2,2,,,,,,,,,,,,,,, 
6,2,,172147-70390,,"BALL BEARING",2,2,2,2,,,,,,,,,,,,,,, 
7,2,,172122-70410,,PIN,4,4,4,4,,,,,,,,,,,,,,, 
8,2,,172122-70460,,"SPRING SEAT",4,4,4,4,,,,,,,,,,,,,,, 
9,2,,172147-70460,,CAP,4,4,4,4,,,,,,,,,,,,,,, 
10,2,,172147-70470,,ORIFICE,4,4,4,4,,,,,,,,,,,,,,, 
11,2,,172147-70500,,PLUG,6,6,6,6,,,,,,,,,,,,,,, 
12,2,,172147-70520,,PLUG,2,2,2,2,,,,,,,,,,,,,,, 
13,2,,172147-70540,,"HEAD BOLT, SOCKET",12,12,12,12,,,,,,,,,,,,,,, 
14,2,,172122-70840,,SPRING,4,4,4,4,,,,,,,,,,,,,,, 
15,2,,172423-73320,,"REDUCTION GEAR",2,2,2,2,,,,,,,,,,,,,,, 
16,3,,172124-70010,,BEARING,2,2,2,2,,,,,,,,,,,,,,, 
17,3,,172147-70020,,SEAL,4,4,4,4,,,,,,,,,,,,,,, 
18,3,,172124-70030,,BALL,198,198,198,198,,,,,,,,,,,,,,, 
19,3,,172124-70050,,"RING NUT",2,2,2,2,,,,,,,,,,,,,,, 
20,3,,172147-70070,,PLATE,2,2,2,2,,,,,,,,,,,,,,, 
21,3,,172147-70090,,"SNAP RING",2,2,2,2,,,,,,,,,,,,,,, 
22,3,,172141-70110,,SCREW,8,8,8,8,,,,,,,,,,,,,,, 
23,3,,172147-70120,,"GAUGE & ROLLER",6,6,6,6,,,,,,,,,,,,,,, 
24,3,,172147-70200,,O-RING,2,2,2,2,,,,M,,,,,,,,,,,,,I 
24-1,3,,172423-73690,,O-RING,2,2,2,2,,,,,,,,,,,,,,,,,I 
25,3,,172147-70210,,WIRE,2,2,2,2,,,,,,,,,,,,,,, 
26,3,,172423-73330,,PLUG,4,4,4,4,,,,,,,,,,,,,,, 
27,3,,172423-73340,,GEAR,8,8,8,8,,,,,,,,,,,,,,, 
28,3,,172423-73350,,BEARING,8,8,8,8,,,,,,,,,,,,,,, 
29,3,,172423-73360,,LATHE,8,8,8,8,,,,,,,,,,,,,,, 
30,3,,172423-73370,,WASHER,8,8,8,8,,,,,,,,,,,,,,, 
31,3,,172423-73380,,GEAR,2,2,2,2,,,,,,,,,,,,,,, 
32,3,,172423-73390,,HOLDER,2,2,2,2,,,,,,,,,,,,,,, 
33,3,,172423-73400,,GEAR,6,6,6,6,,,,,,,,,,,,,,, 
34,3,,172423-73410,,LATHE,6,6,6,6,,,,,,,,,,,,,,, 
35,3,,172423-73420,,GEAR,2,2,2,2,,,,,,,,,,,,,,, 
36,3,,172122-73430,,PLUG,4,4,4,4,,,,,,,,,,,,,,, 
37,3,,172423-73430,,PLATE,2,2,2,2,,,,2,,,,,,,,,,, 
38,3,,172423-73440,,PLATE,2,2,2,2,,,,2,,,,,,,,,,, 
39,3,,172423-73450,,PLATE,2,2,2,2,,,,2,,,,,,,,,,, 
40,3,,172423-73460,,COVER,2,2,2,2,,,,,,,,,,,,,,, 
41,3,,172183-73770,,PLUG,4,4,4,4,,,,,,,,,,,,,,, 
42,3,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,,,,,,,,,,,,,,, 
43,2,,172425-73330,,"PLATE KIT",2,2,2,2,,,,,,,,,,,,,,, 
45,4,,24315-000100,,"O-RING 1B P-10.0",4,4,4,4,,,,,,,,,,,,,,, 
48,2,,172122-73470,,PIN,2,2,2,2,,,,,,,,,,,,,,, 
49,2,,172423-73470,,SHAFT,2,2,2,2,,,,,,,,,,,,,,, 
50,2,,172423-73480,,BEARING,2,2,2,2,,,,,,,,,,,,,,, 
51,2,,172423-73490,,"OIL SEAL",2,2,2,2,,,,,,,,,,,,,,, 
52,2,,172423-73510,,BOLL,4,4,4,4,,,,,,,,,,,,,,, 
53,2,,172423-73550,,PISTON,4,4,4,4,,,,,,,,,,,,,,, 
54,2,,172423-73560,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
55,2,,172423-73600,,SPRING,2,2,2,2,,,,,,,,,,,,,,, 
56,2,,172423-73610,,VALVE,2,2,2,2,,,,,,,,,,,,,,, 
57,3,,172148-70350,,BOLT,8,8,8,8,,,,,,,,,,,,,,, 
58,3,,172168-71990,,"VALVE BODY",2,2,2,2,,,,,,,,,,,,,,, 
59,3,,172423-73620,,VALVE,4,4,4,4,,,,,,,,,,,,,,, 
60,4,,172147-70580,,"RING P12 T2, BACK UP",4,4,4,4,,,,,,,,,,,,,,, 
61,4,,24315-000120,,"O-RING 1B P-12.0",4,4,4,4,,,,,,,,,,,,,,, 
62,4,,24315-000240,,"O-RING 1B P-24.0",4,4,4,4,,,,,,,,,,,,,,, 
63,4,,172423-73630,,PISTON,4,4,4,4,,,,,,,,,,,,,,, 
64,4,,24315-000150,,"O-RING 1B P-15.0",4,4,4,4,,,,,,,,,,,,,,, 
65,4,,172147-70600,,"RING P15,T3,BACKUP",8,8,8,8,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



66,4,,172147-70610,,SHIM,4,4,4,4,,,,,,,,,,,,,,, 
67,4,,172162-70760,,SHIM,12,12,2,12,,,,,,,,,,,,,,, 
68,4,,172173-73440,,ORIFICE,4,4,4,4,,,,,,,,,,,,,,, 
69,3,,23871-020000,,"PLUG PT1/4,SCREW",4,4,4,4,,,,,,,,,,,,,,, 
70,3,,24315-000070,,"O-RING 1B P-7.0",6,6,6,6,,,,,,,,,,,,,,, 
71,3,,24315-000160,,"O-RING 1B P-16.0",4,4,4,4,,,,,,,,,,,,,,, 
72,2,,172423-73650,,"BROCK KIT",2,2,2,2,,,,,,,,,,,,,,, 
82,2,,172312-74790,,ORIFICE,8,8,8,8,,,,,,,,,,,,,,, 
83,2,,24315-000070,,"O-RING 1B P-7.0",6,6,6,6,,,,,,,,,,,,,,, 
84,2,,24315-000140,,"O-RING 1B P-14.0",8,8,8,8,,,,,,,,,,,,,,, 
85,2,,24315-000290,,"O-RING 1B P-29.0",4,4,4,4,,,,,,,,,,,,,,, 
86,2,,172423-73640,,"SEAL KIT",2,2,2,2,,,,1,,,,,,,,,,, 
87,1,,22217-140000,,"SPRING WASHER 14",18,18,18,18,,,,,,,,,,,,,,, 
88,1,,26116-140352,,"BOLT M14X 35 PLATED",18,18,18,18,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



P/C NEWS No:YOOK3493-1 
PUBLISHED:2004/6 

REFER TO Fig. 34 

84 11 1 0 43 85 9 

56 

7 12 84 2 55 11 84 8 14 

' 

57 58 69 

68 
66 
67 
62 
65 

87 

88 

✓ 

52 

53 

4 

59---~ 

71 

70 

3 50 51 15 

33 
24 
20 
23 
34 
22 

'~~~~~~==21 .~ 35 

6 48 13 82 72 

40 
31 
37 

lh--'-d----38 
39 
41 
42 
25 

86 inc .17, 24, 42, 45, 51, 54, 60, 61, 62, 64, 65, 70, 71, 83, 84, 85 

silv
erh

orn
.co

.uk



1,1,,172425-73310,,"MOTOR ASSY, TURNING",1,1,1,1,,,,,,,,,,,,,,, 
1-1,1,,172425-73311,,"MOTOR ASSY, 
TURNING",1,1,1,1,,,N,,72423132,M/#15234,72423132,M/#15234,72423132,M/#15234,7242
3132,M/#15243,,,,,I 
2,2,,172425-73360,,"REDUCTION GEAR",1,1,1,1,,,,,,,,,,,,,,, 
3,3,,172425-73400,,"PINION KIT",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172425-73410,,"CARRIER 1 KIT",1,1,1,1,,,,,,,,,,,,,,, 
5,4,,22242-000200,,"CIRCLIP   20",4,4,4,4,,,,,,,,,,,,,,, 
6,4,,22351-040020,,"SPRING PIN 4X20",4,4,4,4,,,,,,,,,,,,,,, 
7,3,,172425-73420,,"CARRIER 2 KIT",1,1,1,1,,,,,,,,,,,,,,, 
8,4,,22242-000200,,"CIRCLIP   20",3,3,3,3,,,,,,,,,,,,,,, 
9,4,,22351-040020,,"SPRING PIN 4X20",3,3,3,3,,,,,,,,,,,,,,, 
10,4,,22242-000300,,"CIRCLIP   30",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,172425-73480,,GEAR,1,1,1,1,,,,,,,,,,,,,,, 
12,3,,172425-73490,,COLLER,1,1,1,1,,,,,,,,,,,,,,, 
13,3,,172425-73510,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
14,3,,172425-73520,,RING,1,1,1,1,,,,,,,,,,,,,,, 
15,3,,26450-080252,,"BOLT M 8X 25",6,6,6,6,,,,,,,,,,,,,,, 
16,2,,172425-73370,,"HYD.MOTOR ASSY",1,1,1,1,,,,,,,,,,,,,,, 
16-1,2,,172425-73371,,"MOTOR 
ASSY,HYDRAULIC",1,1,1,1,,,N,,72423132,M/#15234,72423132,M/#15234,72423132,M/#152
34,72423132,M/#15234,,,,,I 
17,3,,172425-73430,,"BODY H KIT",1,1,1,1,,,,,,,,,,,,,,, 
17-1,3,,172425-73431,,"BODY H 
KIT",1,1,1,1,,,N,,72423132,M/#15234,72423132,M/#15234,72423132,M/#15234,72423132
,M/#15234,,,,,I 
18,4,,22351-050012,,"PIN 5X12,SPRING",1,1,1,1,,,,,,,,,,,,,,, 
19,4,,24101-062010,,"BALL BEARING",2,2,2,2,,,,,,,,,,,,,,, 
20,4,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,,, 
21,3,,172425-73440,,"BARREL KIT",1,1,1,1,,,,,,,,,,,,,,, 
22,4,,22252-000280,,"CIRCLIP   28",1,1,1,1,,,,,,,,,,,,,,, 
23,3,,172425-73450,,"PLATE KIT",1,1,1,1,,,,,,,,,,,,,,, 
24,4,,172425-73550,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
25,3,,172425-73530,,FILDER,2,2,2,2,,,,,,,,,,,,,,, 
26,3,,172425-73540,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
27,3,,24105-062044,,"BALL BEARING",1,1,1,1,,,,,,,,,,,,,,, 
28,3,,24325-001000,,"O-RING 1B G-100.0",1,1,1,1,,,,,,,,,,,,,,, 
29,3,,24325-001100,,"O-RING 1B G110",1,1,1,1,,,,,,,,,,,,,,, 
30,3,,24325-001200,,"O-RING BG120.0",1,1,1,1,,,,,,,,,,,,,,, 
31,3,,24376-001000,,"BACKUP RING T3 G100",1,1,1,1,,,,,,,,,,,,,,, 
32,3,,24376-001100,,"BACKUP RING T3 G110",1,1,1,1,,,,,,,,,,,,,,, 
33,3,,26450-100302,,"BOLT M10X 30",4,4,4,4,,,,,,,,,,,,,,, 
34,2,,172425-73460,,"SEAL SET",1,1,1,1,,,,1,,,,,,,,,,, 
35,2,,172425-73380,,"VALVE ASSY",2,2,2,2,,,,,,,,,,,,,,, 
35-1,2,,172425-73381,,"VALVE ASSY, 
RELIEF",2,2,2,2,,,N,,72423132,M/#15234,72423132,M/#15234,72423132,M/#15234,72423
132,M/#15234,,,,,I 
36,3,,172425-73470,,"SEAL SET",2,2,2,2,,,,,,,,,,,,,,, 
36-1,3,,172425-73471,,"SEAL SET, 
RELIEF",2,2,2,2,,,N,,72423132,M/#15234,72423132,M/#15234,72423132,M/#15234,72423
132,M/#15234,,,,,I 
37,4,,24311-000180,,"O-RING 1A P-18.0",2,2,2,2,,,,,,,,,,,,,,, 
38,4,,24315-000220,,"O-RING 1B P-22.0",2,2,2,2,,,,,,,,,,,,,,, 
39,4,,24315-000240,,"O-RING 1B P-24.0",2,2,2,2,,,,,,,,,,,,,,, 
39-1,4,,24315-000280,,"O-RING 1B P-
28.0",2,2,2,2,,,N,,72423132,M/#15234,72423132,M/#15234,72423132,M/#15234,7242313
2,M/#15234,,,,,I 
40,4,,24372-
000140,,RING,4,4,4,4,,,W,,72423132,M/#15234,72423132,M/#15234,72423132,M/#15234,
72423132,M/#15234,,,,,I 
41,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,,,,,,,,,,,,,,, 
42,1,,26116-160452,,"BOLT M16X 45 PLATED",8,8,8,8,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

54 oz@H:-5' 
Fig. TURNING M~TOR 

JU±H~ No. 1 6~. JU:ijL, No. ( 1 6) f.1'6 3 3 ~~irJ.*T. 
16inc. (16)~ 33. 
~WL,No.34~-~WL,No.20,28"632~~irJ.*'· 
34inc. 20, 28 ~ 32 35 

' 
36 

33 

7 

4 

14----' 

2 

REFER TO Fig.34 

v--42 
®----- 41 

silv
erh

orn
.co

.uk



1,1,,172147-73800-2,,"SWIVEL JOINT ASSY",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172423-73800,,"JOINT ASSY, 
SWIVEL",1,1,1,1,,,R,,72423092,M/#10740,72423092,M/#10740,,,,,,, 
2,2,,172147-73810-2,,SHAFT,1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172147-73830-2,,"HUB, SWIVEL",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172147-73850-2,,PLATE,1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172122-73860,,"SPACER, SWIVEL",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172122-73870,,"THRUST WASHER",1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172147-73880,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,,, 
7-1,2,,172423-73810,,"SEAL 
ASSY",1,1,1,1,,,R,,72423092,M/#10740,72423092,M/#10740,,,,,,, 
8,3,,172122-73890,,"SEAL, SWIVEL",8,8,,,,,,,,,,,,,,,,, 
8-1,3,,172423-73820,,"SEAL, 
SWIVEL",8,8,8,8,,,R,,72423092,M/#10740,72423092,M/#10740,,,,,,, 
9,3,,24311-000800,,"O-RING 1A P-80.0",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,24311-001000,,"O-RING 1A P-100.0",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,24321-000950,,"O-RING 1A G-95.0",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,22242-000700,,"CIRCLIP   70",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,23871-030000,,"PLUG PT3/8,SCREW",4,4,4,4,,,,,,,,,,,,,,, 
14,2,,26013-100402,,"BOLT M10X 40",4,4,4,4,,,,,,,,,,,,,,, 
15,1,,26116-120652,,"BOLT M12X 65 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
16,1,,22217-120000,,"SPRING WASHER",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

Fig. 5 5 :w1 ~J~:i~ 1Y~ IVEL JOINT 

silv
erh

orn
.co

.uk



1,1,,172425-74100,,"VALVE ASSY, CONTROL",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172425-74101,,"VALVE ASSY, 
CONTROL",1,1,1,1,,,N,1,72423097,M/#10800,72423097,M/#10800,,,,,,, 
1-2,1,,172425-74102,,"VALVE ASSY, 
CONTROL",1,1,1,1,,,N,1,72425038,M/#15125,72425038,M/#15125,72425038,M/#15125,724
25038,M/#15125,,, 
1A,1,,172425-74600,,"VALVE ASSY, CONTROL",1,1,,,,,,3,,,,,,,,,,, 
2,2,,172425-74120,,TIE-ROD,3,3,3,3,,,,,,,,,,,,,,, 
3,2,,172425-74130,,"SECTION, OUTLET",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172425-74580,,"INLET SECTION",1,1,1,1,,,,,,,,,,,,,,, 
14,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
15,4,,24321-000650,,"O-RING 1A G-65.0",2,2,2,2,,,,,,,,,,,,,,, 
16,3,,172425-74380,,"VALVE, RELIEF",2,2,2,2,,,,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
18,2,,172425-74510,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
28,4,,172187-74300,,PLUG,1,1,1,1,,,,2,,,,,,,,,,, 
29,4,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
30,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
31,4,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
32,3,,172425-74390,,"VALVE, RELIEF",1,1,1,1,,,,,,,,,,,,,,, 
33,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
34,2,,26716-100002,,"NUT 10",6,6,6,6,,,,,,,,,,,,,,, 
35,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,,, 
36,1,,26116-100852,,"BOLT M10X 85 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
37,1,,172187-45090,,CUSHION,2,2,2,2,,,,,,,,,,,,,,, 
38,1,,172165-45490,,CUSHION,3,3,3,3,,,,,,,,,,,,,,, 
39,1,,172423-45600,,"PLATE, LINK",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,22252-000280,,"CIRCLIP   28",5,5,5,5,,,,,,,,,,,,,,, 
41,1,,26106-100352,,"BOLT M10X 35 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
42,1,,26106-100552,,"BOLT M10X 55 PLATED",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

34 
2 

34 

2 

5 8 ::J::,, r- □- JL, I~ )L, 7 ( P ift- r- ) 
Fig. CONTROL VALVE(P PORT) 

:J :.., t-- □- Jv I\'. Jv 7 A S S Y 
CONTROL VALVE ASSY 
( 172425-741 00) 
Fig. 56 REF. No. 1 
(172425-741 01 l 
Fig. 56 REF. No. 1-1 
(172425-74102) 
Fig.56REF. No.1-2 
(172425-74600) 
Fig. 56 REF. No. lA 

inc. Fig. 56 REF.No.2 ~ 34 
Fig. 57 REF.No. I - 45 
Fig. 58 REF. No. I ~ 36 
Fig. 59 REF.No. 1 ~ 54 

2 F;g.60 REF.No.1 ~ 32 

1 
1-1 
1-2 
1A 

" 

41~ 
40~ 
38----1-J 

;f-:..,7 3 
PUMP 3 

39 

,--42 
---40 

1-i-----37 

silv
erh

orn
.co

.uk



1,2,,172425-74250,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
9,3,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,,, 
13,3,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
14,2,,172425-74290,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
20,3,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
21,3,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,,, 
24,3,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
25,2,,172425-74520,,"SECTION,SPOOL P.T.O.",1,1,1,1,,,,,,,,,,,,,,, 
36,4,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
37,4,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,,, 
40,4,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
41,3,,172187-74550,,PLUG,2,2,2,2,,,,,,,,,,,,,,, 
42,4,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,,,,,,,,,,,,,,, 
43,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,2,2,,,,,,,,,,,,,,, 
44,4,,172116-74150,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
45,4,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
46,1,,172422-74900,,"VALVE ASSY, 
RELIEF",1,1,,,,,W,1,72422132,M/#11222,72422132,M/#11222,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

5 7 JYt--- □ -Jv/\Jv7 (jEfi&PTO) 
Fig. CONTROL VALVE(TRAVEL & P. T.O.) 

::J:::.,, t-- □- JL, / 'UL, 7 A S SY 
CONTROL VALVE ASSY 
(172425-74100) 
Fig.56REF No.1 
(172425-74101) 
Fig. 56 REF No. 1-1 
(172425-74102) 
Fig. 56 REF. No. 1-2 
(172425-74600) 
Fig.56REF. No.lA 

inc. Fig. 56 REF.No. 2 ~ 34 
Fig. 57 REF. No. 1 ~ 45 
Fig.58 REF.No.I~ 36 
Fig. 59 REF.No. 1 ~ 54 
Fig. 60 REF.No. l ~ 32 

" 

1 
iEfi (~) 

:;t7V 3::.., 
OPTIONAL 

46 

~ 

TRAVEL ILEFTJ 
e 

14 
iEfi (ti) 
TRAVELIRIGHTl 41 

~2 

iEfr (:X) 
TRAVEL (LEFT) 

~ff (ti) 
TRAVEL (RIGHT) 

silv
erh

orn
.co

.uk



1,2,,172425-74530,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
1-1,2,,172425-74531,,"SECTION ASSY, 
SWING",1,1,1,1,,,N,,72425050,M/#15137,72425050,M/#15137,72425050,M/#15137,724250
50,M/#15137,,,,,I 
10,4,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
11,4,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,,, 
14,4,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
15,3,,172425-74400,,"VALVE, RELIFE",2,2,2,2,,,,,,,,,,,,,,, 
15-1,3,,172425-74400,,"VALVE, 
RELIFE",1,1,1,1,,,K,,72425050,M/#15137,72425050,M/#15137,72425050,M/#15137,72425
050,M/#15137,,,,,I 
16,4,,172116-74150,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
16-1,4,,172116-74150,,O-
RING,1,1,1,1,,,K,,72425050,M/#15137,72425050,M/#15137,72425050,M/#15137,72425050
,M/#15137,,,,,I 
17,4,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
17-1,4,,24315-000100,,"O-RING 1B P-
10.0",1,1,1,1,,,K,,72425050,M/#15137,72425050,M/#15137,72425050,M/#15137,7242505
0,M/#15137,,,,,I 
17A,3,,172425-74430,,"VALVE, RELEAF 
245/30",1,1,1,1,,,W,,72425050,M/#15137,72425050,M/#15137,72425050,M/#15137,72425
050,M/#15137,,,,,I 
17B,4,,172116-74150,,O-
RING,1,1,1,1,,,W,,72425050,M/#15137,72425050,M/#15137,72425050,M/#15137,72425050
,M/#15137,,,,,I 
17C,4,,24315-000100,,"O-RING 1B P-
10.0",1,1,1,1,,,W,,72425050,M/#15137,72405050,M/#15137,72425050,M/#15137,7242505
0,M/#15137,,,,,I 
18,2,,172425-74540,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
28,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
30,4,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
31,3,,172425-74400,,"VALVE, RELIFE",1,1,1,1,,,,,,,,,,,,,,, 
32,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
33,4,,24315-000100,,"O-RING 1B P-10.0",1,1,1,1,,,,,,,,,,,,,,, 
34,3,,172425-74410,,"VALVE, RELIFE",1,1,1,1,,,,,,,,,,,,,,, 
35,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
36,4,,24315-000100,,"O-RING 1B P-10.0",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Y00K3493 

5 8 :r:,, I'- □ -J~/,JL, 7 (Jl-b. & -;_ 1 -YIJ) 
Fig. CONTROL VALVE (ARM & SWING) 

:J/t--D-Jt,/\Jt,7ASSY 
CONTROL VALVE ASS~ 
(172425-74100) 
Fig. 56 REF No. I 
(172425-74101) 
Fig.56 REF. No.1-1 
(172425-74102) 
Fig.56 REF. No.1-2 
(172425-74600) 
Fig. 56 REF. No. 1A 

inc. Fig. 56 REF. No.2 ~ 34 
Fig. 57 REF. No. l ~ 45 
Fig.58 REF.No. l ~ 36 
Fig 59 REF. No. l ~ 54 
Fig.BO REF.No. l ~ 32 

~ 

15 

:::Z.1:,,".7 
SW[NG 

?-L,. 
ARM silv

erh
orn

.co
.uk



1,2,,172425-74550,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
10,4,,172425-74200,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
11,4,,172425-74210,,RING,1,1,1,1,,,,,,,,,,,,,,, 
14,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
17,4,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
18,3,,172425-74400,,"VALVE, RELIFE",2,2,2,2,,,,,,,,,,,,,,, 
19,4,,172116-74150,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
20,4,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
21,2,,172425-74560,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
21A,2,,172423-74400,,"VALVE, RELIFE",1,1,,,,,,4,,,,,,,,,,, 
27,4,,172425-74240,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
30,4,,172422-74280,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
31,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
33,4,,172187-74540,,PLUG,1,1,1,1,,,,1,,,,,,,,,,, 
34,4,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 
35,4,,172187-74550,,PLUG,2,2,2,2,,,,2,,,,,,,,,,, 
36,4,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,,,,,,,,,,,,,,, 
43,4,,172187-74690,,PLUG,1,1,1,1,,,,3,,,,,,,,,,, 
44,4,,172312-74770,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
46,4,,24311-000200,,"O-RING 1A P-20.0",2,2,2,2,,,,,,,,,,,,,,, 
47,4,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
49,3,,172425-74400,,"VALVE, RELIFE",1,1,1,1,,,,,,,,,,,,,,, 
50,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
51,4,,24315-000100,,"O-RING 1B P-10.0",1,1,1,1,,,,,,,,,,,,,,, 
52,3,,172425-74410,,"VALVE, RELIFE",1,1,1,1,,,,,,,,,,,,,,, 
53,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
54,4,,24315-000100,,"O-RING 1B P-10.0",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

5 e J~~ □-Jt,/tJt,7 (7-b&/t71 ~) 
Fig. CONTROL VALVE(BOOM & BUCKET) 

/i7-;J !-,. 
BUCKET 

::::i:,, I---D-JL,/iJL,7A SS Y 
CONTROL VALVE ASSY 
(172425-74100) 
Fig. 56 REF. No. 1 
(172425-74101) 
Fig.56 REF. No. 1-1 
(172425-74102) 
Fig.56 REF. No. 1-2 
( 172425-7 4600) 
Fig. 56 REF. No. IA 

inc. Fig.56 REF.No.2 ~ 34 
Fig.57 REF.No. 1 ~ 45 
Fig. 58 REF. No. 1 ~ 36 
Fig. 59 REF.No. 1 ~ 54 
Fig.60 REF.No. 1 - 32 

" 

21 
7-b. 
BOOf.l 

1 
l'i'T •:J !-,. 
BUCKET 

silv
erh

orn
.co

.uk



1,2,,172425-74340,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172425-74350,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
13,3,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,172425-74570,,"SECTION, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
25,4,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,,,,,,,,,,,,,,, 
26,4,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,,, 
29,4,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
30,3,,172425-74420,,"VALVE, RELIFE",1,1,1,1,,,,,,,,,,,,,,, 
31,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
32,4,,24315-000100,,"O-RING 1B P-10.0",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

lllE@ 
TURN I NG 

Bo ::J::;!'- □ -Jv/\Jv7 (i@&7v-~) 
Fig. CONTROL VALVE(TURNING & BLADE) 

• C 

/.1. 
\d 

:::z«--ft 
SPACER 

1 

:::i::..,t-- □ -!L,/\JL,7ASSY 
CONTROL VALVE ASSY 
(172425-74100) 
Fig. 56 REF. No. 1 
(172425-74101) 
Fig. 56 REF. No. 1-1 
[172425-74102) 
Fig. 56 REF. No. 1-2 
[ 172425-7 4600) 
Fig. 56 REF. No. IA 

inc. Fig.56 REF.No.2 ~ 34 
Fig. 57 REF.No. l ~ 45 
Fig. 58 REF. No. I~ 36 
Fig. 59 REF. No. I~ 54 
Fig. 60 REF.No. I~ 32 , 

silv
erh

orn
.co

.uk



1,1,,172187-74600,,"REMO-CON VALVW ASSY",2,2,,,,,,,,,,,,,,,,, 
2,2,,172151-74860,,"SHIM(COUNT. SET",8,8,,,,,,,,,,,,,,,,, 
5,2,,172151-74890,,"SP (SYN.",8,8,,,,,,,,,,,,,,,,, 
7,2,,172151-74910,,SEAL,8,8,,,,,,,,,,,,,,,,, 
9,2,,172151-74930,,BOOT,2,2,,,,,,,,,,,,,,,,, 
11,2,,172151-74950,,UNION,2,2,,,,,,,,,,,,,,,,, 
12,2,,172164-74620,,DISC,2,2,,,,,,,,,,,,,,,,, 
13,2,,172164-74630,,NUT,2,2,,,,,,,,,,,,,,,,, 
16,2,,24311-000200,,"O-RING 1A P-20.0",8,8,,,,,,,,,,,,,,,,, 
17,2,,24321-000700,,"O-RING 1A G-70.0",2,2,,,,,,,,,,,,,,,,, 
18,2,,26116-060202,,"BOLT M 6X 20",8,8,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

Fig.a 1 

REFER TO Fig.27 

IJ t ::J:,, /tJL, 7 
REMOTE CONTROL VALVE 

7--<@> 
(1)~ 

16_.,,.o 

(1)--B 
(1 )----@ 

s4 
3-i 
2~ 

COUNTRY JP AS EX 
Fig.No. 61 62,63 61 

silv
erh

orn
.co

.uk



1,1,,172187-74760,,"VALVE ASSY (R, EP",,,1,1,,,,,,,,,,,,,,, 
3,2,,172151-73350,,"PLATE, PORT",,,1,1,,,,,,,,,,,,,,, 
4,2,,172151-73370,,BUSH,,,1,1,,,,,,,,,,,,,,, 
5,2,,172151-73380,,PLATE,,,1,1,,,,,,,,,,,,,,, 
7,2,,172151-73400,,PLUG,,,4,4,,,,,,,,,,,,,,, 
8,2,,172165-74320,,ROD,,,4,4,,,,,,,,,,,,,,, 
9,2,,172151-73430,,WASHER,,,8,8,,,,,,,,,,,,,,, 
10,2,,172151-73440,,RETAINER,,,4,4,,,,,,,,,,,,,,, 
11,2,,172151-73450,,WASHER,,,4,4,,,,,,,,,,,,,,, 
12,2,,172151-73460,,SPRING,,,4,4,,,,,,,,,,,,,,, 
13,2,,172187-74770,,SPRING,,,4,4,,,,,,,,,,,,,,, 
14,2,,172151-73480,,JOINT,,,1,1,,,,,,,,,,,,,,, 
15,2,,172151-73490,,PLATE,,,1,1,,,,,,,,,,,,,,, 
16,2,,172151-73500,,"NUT, ADJUST",,,1,1,,,,,,,,,,,,,,, 
17,2,,172165-74350,,"HANDLE, SUB",,,1,1,,,,,,,,,,,,,,, 
20,3,,172151-73530,,"HANDLE, CAP",,,1,1,,,,,,,,,,,,,,, 
32,2,,172151-73590,,BUSH,,,1,1,,,,,,,,,,,,,,, 
33,2,,172151-73610,,TERMINAL,,,2,2,,,,,,,,,,,,,,, 
34,2,,172151-73620,,BELLOWS,,,1,1,,,,,,,,,,,,,,, 
35,2,,172151-73630,,"SEAL KIT, SUB",,,1,1,,,,,,,,,,,,,,, 
36,3,,172151-73360,,"SEAL WASHER",,,2,2,,,,,,,,,,,,,,, 
37,3,,172151-73420,,SEAL,,,4,4,,,,,,,,,,,,,,, 
38,3,,24315-000200,,"O-RING 1B P-20.0",,,4,4,,,,,,,,,,,,,,, 
39,3,,24341-000900,,"O-RING 1A S-90.0",,,1,1,,,,,,,,,,,,,,, 
40,2,,22351-050010,,"SPRING PIN 5X10",,,1,1,,,,,,,,,,,,,,, 
41,2,,26450-080302,,"BOLT M 8X 30",,,2,2,,,,,,,,,,,,,,, 
42,2,,26756-140002,,"LOCK NUT M14 PLATED",,,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

B 2 IJ 1: :r:; 1, J~ 7 ( t:i) ( A s ) 
Fig. REMOTE CONTROL VALVE (RIGHT) (AS) 

COUNTRY JP AS EX 
Fig.No. 61 62,63 el 

7~ 
38--0 
37--0 
a~ 
9---

JO~ 

_12~ 

13--\ 

11 _....--4-\ 
(1) 

39 

40 

~1::1:H.,No. 1ft, ~WvNo. (1) tJ'642~~olj.£'j". 
1 i n C. ( 1 ) ~ 42 , 

3 

silv
erh

orn
.co

.uk



1,1,,172187-74750,,"VALVE ASSY (L, EP",,,1,1,,,,,,,,,,,,,,, 
3,2,,172151-73350,,"PLATE, PORT",,,1,1,,,,,,,,,,,,,,, 
4,2,,172151-73370,,BUSH,,,1,1,,,,,,,,,,,,,,, 
5,2,,172151-73380,,PLATE,,,1,1,,,,,,,,,,,,,,, 
7,2,,172151-73400,,PLUG,,,4,4,,,,,,,,,,,,,,, 
8,2,,172165-74320,,ROD,,,4,4,,,,,,,,,,,,,,, 
9,2,,172151-73430,,WASHER,,,8,8,,,,,,,,,,,,,,, 
10,2,,172151-73440,,RETAINER,,,4,4,,,,,,,,,,,,,,, 
11,2,,172151-73450,,WASHER,,,4,4,,,,,,,,,,,,,,, 
12,2,,172151-73460,,SPRING,,,4,4,,,,,,,,,,,,,,, 
13,2,,172187-74770,,SPRING,,,4,4,,,,,,,,,,,,,,, 
14,2,,172151-73480,,JOINT,,,1,1,,,,,,,,,,,,,,, 
15,2,,172151-73490,,PLATE,,,1,1,,,,,,,,,,,,,,, 
16,2,,172165-74340,,"HANDLE, SUB",,,1,1,,,,,,,,,,,,,,, 
19,3,,172151-73530,,"HANDLE, CAP",,,1,1,,,,,,,,,,,,,,, 
27,2,,172151-73620,,BELLOWS,,,1,1,,,,,,,,,,,,,,, 
28,2,,172151-73630,,"SEAL KIT, SUB",,,1,1,,,,,,,,,,,,,,, 
29,3,,172151-73360,,"SEAL WASHER",,,2,2,,,,,,,,,,,,,,, 
30,3,,172151-73420,,SEAL,,,4,4,,,,,,,,,,,,,,, 
31,3,,24315-000200,,"O-RING 1B P-20.0",,,4,4,,,,,,,,,,,,,,, 
32,3,,24341-000900,,"O-RING 1A S-90.0",,,1,1,,,,,,,,,,,,,,, 
33,2,,172151-73650,,"NUT, ADJUST",,,1,1,,,,,,,,,,,,,,, 
34,2,,22351-050010,,"SPRING PIN 5X10",,,1,1,,,,,,,,,,,,,,, 
35,2,,26450-080302,,"BOLT M 8X 30",,,2,2,,,,,,,,,,,,,,, 
36,2,,26756-140002,,"LOCK NUT M14 PLATED",,,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 3 1)t:JY/\)I., 7 (~) (AS) 
Fig. REMOTE CONTROL VALVE (LEFT) (AS) 

COUNTRY JP AS EX 
Fig.No. 61 62,63 61 

.I 

36 

~33 

0---15 , 
~14 

0. 0 5 
0. 

~1±11., No . 1 Ii, ~1±11., No. C 1 ) t.rE> 3 6~*i1J.*1'". 
1inc.(1)~36 , 

t------19 

silv
erh

orn
.co

.uk



1,1,,172423-08700,,"M2-KIT (2-WAY MULTI)",1,1,,,,,,1,,,,,,,,,,, 
2,2,,172164-62502,,"PLATE B",1,1,,,,,,,,,,,,,,,,, 
3,2,,172164-62531,,COVER,1,1,,,,,,,,,,,,,,,,, 
4,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
5,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
6,2,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,,,,,,,,,,,, 
7,2,,172423-74900,,"BRACKET(ABV CMP",1,1,,,,,,,,,,,,,,,,, 
8,2,,26013-080252,,"BOLT M 8X 25",3,3,,,,,,,,,,,,,,,,, 
9,2,,26013-100402,,"BOLT M10X 40",3,3,,,,,,,,,,,,,,,,, 
10,2,,172173-03560,,"LABEL (YANMAR",1,1,,,,,,,,,,,,,,,,, 
11,2,,172173-03570,,"LABEL (KOMATSU",1,1,,,,,,,,,,,,,,,,, 
12,2,,172173-03550,,"LABEL (2-WAY",1,1,,,,,,2,,,,,,,,,,, 
13,2,,172175-03550,,LABEL(2-WAY,1,1,,,,,,3,,,,,,,,,,, 
14,2,,172175-74700,,"VALVE, 2-WAY",1,1,,,,,,,,,,,,,,,,, 
15,3,,172175-74710,,PLATE,1,1,,,,,,,,,,,,,,,,, 
16,3,,172175-74720,,GASKET,1,1,,,,,,,,,,,,,,,,, 
17,3,,172175-74730,,LEVER,1,1,,,,,,,,,,,,,,,,, 
18,3,,172151-74760,,WASHER,7,7,,,,,,,,,,,,,,,,, 
19,3,,23871-010000,,"PLUG PT1/8,SCREW",8,8,,,,,,,,,,,,,,,,, 
20,3,,24311-000250,,"O-RING 1A P-25.0",1,1,,,,,,,,,,,,,,,,, 
21,3,,24311-000320,,"O-RING 1A P-32.0",1,1,,,,,,,,,,,,,,,,, 
22,3,,26116-060162,,"BOLT 6X16",6,6,,,,,,,,,,,,,,,,, 
23,3,,26647-060202,,"WING BOLT M 6X20",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

6 4 2'JI1 /\Jl,,7 (21JI--(y}l,,-ff-IYY) 
Fig. 2-WAY VALVE(2-WAY MULTI CHANGE) 

23-i 
1 8 ---------<O i'i-----22 

l------18 

22 Q 0-16 
-----g 15 

18 

1141---9 
20--0 

21---Q 

13 

19 

4-----@ 

COUNTRY JP AS EX 
APPL! - Q 

CATION 

2 ':J .I 1 Y J[,'f-/\)1, 7'F :Y ~ 
2-WAY MULTI VALVE KIT 
(172423-08700] 
Fig.64 REF.No.] 

inc. Fig. 64 REF.No. 2~23 
Fig. 84 REF. No. 8~17 

1 , 

0 

0 

12 

(A}i'J't,jl~ 
VI EWE□ FROM @ 

silv
erh

orn
.co

.uk



1,1,,172423-74530,,"MULTI VALVE KIT",1,1,,,,,,1,,,,,,,,,,, 
2,2,,172151-74601,,VALVE,1,1,,,,,,,,,,,,,,,,, 
3,3,,182900-16530,,COVER,1,1,,,,,,,,,,,,,,,,, 
4,3,,182900-22300,,SPRING,1,1,,,,,,,,,,,,,,,,, 
5,3,,172151-74740,,"PLATE, MARK",1,1,,,,,,,,,,,,,,,,, 
6,3,,182900-77190,,BOLT,8,8,,,,,,,,,,,,,,,,, 
7,3,,182900-77200,,BOLT,8,8,,,,,,,,,,,,,,,,, 
8,3,,182900-77210,,"DUST SEAL",1,1,,,,,,,,,,,,,,,,, 
9,3,,182900-77220,,COVER,1,1,,,,,,,,,,,,,,,,, 
10,3,,182900-77230,,"WING BOLT",1,1,,,,,,,,,,,,,,,,, 
11,3,,182900-77240,,BOLT,2,2,,,,,,,,,,,,,,,,, 
12,3,,182900-77250,,LEVER,1,1,,,,,,,,,,,,,,,,, 
13,3,,24190-100001,,"BALL 5/16, STEEL",1,1,,,,,,,,,,,,,,,,, 
14,3,,24311-000280,,"O-RING 1A P-28.0",1,1,,,,,,,,,,,,,,,,, 
15,3,,24321-000600,,"O-RING 1A G-60.0",2,2,,,,,,,,,,,,,,,,, 
16,3,,953KM0-00220,,WASHER,2,2,,,,,,,,,,,,,,,,, 
17,3,,953KM0-00220,,WASHER,1,1,,,,,,,,,,,,,,,,, 
18,3,,953KM0-10894,,PLUG,1,1,,,,,,,,,,,,,,,,, 
19,2,,26013-100252,,"BOLT W/WASHER M10X25",3,3,,,,,,,,,,,,,,,,, 
20,2,,26013-100402,,"BOLT M10X 40",3,3,,,,,,,,,,,,,,,,, 
21,2,,172423-74200,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,,, 
22,2,,172151-03550,,"LABEL,PATTERN B",1,1,,,,,,2,,,,,,,,,,, 
22-1,2,,172151-
03551,,LABEL,1,1,,,,,R,2,72458237,M/#15554,72458237,M/#15554,,,,,,,,,I 
23,2,,172165-03471,,LABEL,1,1,,,,,,3,,,,,,,,,,, 
24,2,,172164-62502,,"PLATE B",1,1,,,,,,,,,,,,,,,,, 
25,2,,172164-62531,,COVER,1,1,,,,,,,,,,,,,,,,, 
26,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
27,2,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,,,,,,,,,,,, 
28,2,,172425-03200,,LABEL,1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

B 5 D-9 IJ /, )~-; ( 4 9 I 1 Y )~=f=f :r::; :i) 
Fig. ROTARY VALVE(4-WAY MULT[ CHANGE) 

COUNTRY JP AS EX 
APPLJ - 0 - -CATION 

27-~ 
26--© 28 

25-- 0 

REFER TO F,g.38 

---11 
QD----16 

~-~--12 

5 

8 ~~~':':. 6 
0

0 ©<> 9 <> 

23 

0--14 ... ... 

') 

' (2) 
~ Q-15 

24 

21 

22 

@tJ•ei¥t~ 
VIEWED FROM @ 

4? .::c -f y Jl,:f-/\Jl,7* ~ t,. 
4-WAY MULTI VALVE KIT 
(I 72423-7 4530) 
Fig.65 REF.No.l 

inc.Flg.65 REF.No.2~28 
Fig.86 REF.No. l~l2 

l Fig.87REF.No.I~12 , 

0 I 
0 I 

<O 
I 
I silv

erh
orn

.co
.uk



1,1,,172187-77110,,"VALVE,SOLENOID",1,1,,,,,,,,,,,,,,,,, 
2,1,,172425-77600,,PLATE,1,1,,,,,,,,,,,,,,,,, 
3,1,,22137-100000,,"WASHER 10,POLISHED",4,4,,,,,,,,,,,,,,,,, 
4,1,,26013-080552,,"BOLT M 8X 55",4,4,,,,,,,,,,,,,,,,, 
5,1,,172168-46760,,"BOLT M10X20",4,4,,,,,,,,,,,,,,,,, 
5-1,1,,26013-100162,,"BOLT M10X 16",4,4,,,,,N,,,,72425039,M/#15110,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

BB 'JvJ1~J,J~7 (1[.;--Yfr~) 
Fig. SOLENOID VALVE(CRANE SPEC.) 

COUNTRY JP AS EX 
APPL! - 0 - -CATION 

4 

0 
0 

3 

5 silv
erh

orn
.co

.uk



1,1,,172068-28490,,"SPRING  8",,8,,,,,,,,,,,,,,,,, 
2,1,,172425-77050,,"VALVE,HOLD(BOOM)",,1,,,,,,,,,,,,,,,,, 
3,1,,172425-77101,,"BAND,A",,1,,,,,,,,,,,,,,,,, 
4,1,,172425-77141,,"BAND,B",,1,,,,,,,,,,,,,,,,, 
5,1,,22137-080000,,"WASHER 8, POLISHED",,4,,,,,,,,,,,,,,,,, 
6,1,,26013-080252,,"BOLT M 8X 25",,4,,,,,,,,,,,,,,,,, 
7,1,,26013-080752,,"BOLT 8X 75",,3,,,,,,,,,,,,,,,,, 
8,1,,172425-77090,,"VALVE,HOLD(ARM)",,1,,,,,,,,,,,,,,,,, 
9,1,,172425-77250,,"BAND,A",,1,,,,,,,,,,,,,,,,, 
10,1,,172425-77260,,"BAND,B",,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 7 *-JL, ~ /\Jl, 7 ( 1 l,t-yfr~) 
Fig. HOLD VALVE(CRANE SPEC.) 

6 

7-b 
BOOM 

4 

?-b. 6---fJ.t':-,,_ 

ARM 

2 

7 

COUNTRY JP AS EX 
APPL! - Q __ 

CATION 

COUNTRY JP AS EX 
APPL! - Q __ 

CATION 

silv
erh

orn
.co

.uk



1,1,,772423-75100,,"TANK ASSY,HYD.OIL",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172164-75250,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172122-75331-2,,"COVER (B),RESERVOIR",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172165-75450-4,,"PLATE      (GRAY:72)",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172165-75460,,GASKET,1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172165-75481,,ELEMENT,1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,1,1,,,,,,,,,,,,,,, 
9,3,,172122-75620,,BOLT,2,2,2,2,,,,,,,,,,,,,,, 
10,3,,172122-75630,,GASKET,4,4,4,4,,,,,,,,,,,,,,, 
11,2,,172116-75850-4,,"PLUG,OIL FEED   (72)",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,24341-000300,,"O-RING 1A S-30.0",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
14,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
15,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,24321-001350,,"O-RING 1A G-135.0",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,24321-001900,,"O-RING 1A G-190.0",1,1,1,1,,,,,,,,,,,,,,, 
19,2,,26022-050102,,"SCREW M 5X 10",3,3,3,3,,,,,,,,,,,,,,, 
20,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
21,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
22,2,,26716-100002,,"NUT 10",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,172187-75500,,"PLUG 24",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,172164-73700,,ROD,1,1,1,1,,,,,,,,,,,,,,, 
25,2,,172112-74801,,"STRAINER, SUCTION",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,172112-74901,,"ELEMENT W/VALVE",1,1,1,1,,,,,,,,,,,,,,, 
27,3,,172112-74911,,ELEMENT,1,1,1,1,,,,,,,,,,,,,,, 
28,3,,172112-74971,,"VALVE, BY-PASS",1,1,1,1,,,,,,,,,,,,,,, 
29,2,,172112-75770,,"SPRING, STRAINER",1,1,1,1,,,,,,,,,,,,,,, 
30,1,,172117-53330,,SPACER,4,4,4,4,,,,,,,,,,,,,,, 
31,1,,26116-140402,,"BOLT M14X 40 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
32,1,,124766-59050,,"CLAMP 12",1,1,1,1,,,,,,,,,,,,,,, 
33,1,,172165-75490,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
34,1,,22137-140000,,"WASHER 14,POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
35,1,,22217-140000,,"SPRING WASHER 14",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

6 8 ff=iJJ;fi)-9::; ~ 
Fig. HYO.OIL TANK 

J!!::1:H,,No. lit, ~tl:luNo. ( 1) b'B29«'ttdi£T. 
linc.(1)~29 

" 21 

~14 

\ 4 1/~~)7 
't:5 29 

I i:6 rr~ -~ ~\~/--~ 
8 28 

\ ~ 
26'\ 27 

.., 

(11---1 

34~ 
35----0 
31---A 

.., 
.., :, 

"~' 
' -.:-~ : 

' . 
' ' ' ' 

,-
1 

c:: \f 
' I 
' :--
:--

silv
erh

orn
.co

.uk



1,1,,172423-76140,,"CONNECTOR 1/2X 1/2",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172165-76860,,FLANGE,1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,24315-000180,,"O-RING 1B P-18.0",3,3,3,3,,,,,,,,,,,,,,, 
9,1,,24321-000450,,"O-RING 1A G-45.0",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,,,,,,,,,,,,,,, 
11,1,,172176-76400,,TUBE,1,1,1,1,,,,,,,,,,,,,,, 
12,1,,26013-100352,,"BOLT M10X 35",2,2,2,2,,,,,,,,,,,,,,, 
13,1,,172176-78101,,"HOSE 44.5X57.5",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172423-78110,,"HOSE H208BZ109S",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172164-78130,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172425-78210,,"HOSE H208BZ122S",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172425-78220,,"HOSE H208CV112S",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,23000-070000,,"CLAMP 70",8,8,8,8,,,,,,,,,,,,,,, 
19,1,,22117-120000,,"WASHER 12",4,4,4,4,,,,,,,,,,,,,,, 
20,1,,172147-76270,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,,, 
20-1,1,,172147-
76271,,CONNECTOR,1,1,1,1,,,N,,72426070,M/#15110,72426070,M/#15110,72426070,M/#15
110,72426070,M/#15110,,, 
21,1,,172423-76150,,"CONNECTOR PF1/2",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



69 llifflE\'i (9Y'.7~;!;Y7~/(/17) 
Fig, HYD. OIL PIPING ITANK~PUMP~VALVEI 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172423-76140,,"CONNECTOR 1/2X 1/2",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172176-76210,,"JOINT PF1/2",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172165-76280,,"CONNECTOR PF1/2-3/8",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",2,2,2,2,,,,,,,,,,,,,,, 
7,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,24315-000180,,"O-RING 1B P-18.0",8,8,8,8,,,,,,,,,,,,,,, 
9,1,,172151-53430,,GROMMET,2,2,2,2,,,,,,,,,,,,,,, 
10,1,,172425-78130,,"HOSE H208BC189",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172425-78140,,"HOSE H208BC166",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172165-78150,,GROMMET,1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172425-78150,,"HOSE H208BC163",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172425-78160,,"HOSE H208BC170",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172423-78170,,"HOSE P206CC085S",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172425-78170,,"HOSE H208BC182",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172423-78180,,"HOSE P206CC085",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,172425-78180,,"HOSE H208BC169",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172176-78700,,"SUPPORT COMP.,HOSE",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,172165-78741-2,,"COVER ASSY",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,172165-78781,,RUBBER,1,1,1,1,,,,,,,,,,,,,,, 
22,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
23,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
24,1,,26116-100702,,"BOLT M10X 70 PLATED",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

7 a ;mff~tf (JtJ~7"-t-1, 7-b.) 
Fig. HYO.OIL PIPING(VALVE~MOTOR,BOOM) 

20 

2l2 ~ ~-
"-- I 

( ---- ~--J. / ~--. . 
I I 

~ 

::i::,,~ □ -J1.,m1.,:t 
CONTROL VAL VE 

~ '. _:1/ 

silv
erh

orn
.co

.uk



1,1,,172110-76020,,CONNECTOR,2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172423-76120,,CONNECTOR,2,2,2,2,,,,,,,,,,,,,,, 
3,1,,172176-76210,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,,,,,,,,,,,,,,, 
7,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,23393-040000,,"JOINT 90RGI 1/2",2,2,2,2,,,,,,,,,,,,,,, 
9,1,,23394-040000,,"JOINT 45RGI1/4",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,24315-000180,,"O-RING 1B P-18.0",8,8,8,8,,,,,,,,,,,,,,, 
11,1,,172423-78140,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
12,1,,172423-78150,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172423-78160,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172423-78190,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172423-78200,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172423-78270,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172423-78280,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

16 

6 

7 1 ~EEEffi U,JV1---- ::Z.1 ~Jv, ::Z 1 ~~) 
Fig. HYO.OIL PIPING(VALVE~SWIVEL, SWING) 

17 )ID 
6 

9~ 
13 

.. 

1~~-=-:.:- --

·11 

::::i:., 1-- □ -)L,/'i)L,7 
CONTROL VALVE 

\ 

silv
erh

orn
.co

.uk



1,1,,172423-76110,,"CONNECTOR PF 1/2",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172422-76180,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172164-76210,,"NIPPLE,ELBOW",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172141-76220,,NIPPLE,1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172176-76221,,ELBOW,1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172156-76240,,ELBOW,1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172164-76241,,JOINT,1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172147-76271,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,,, 
9,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,24315-000180,,"O-RING 1B P-18.0",3,3,3,3,,,,,,,,,,,,,,, 
12,1,,172423-78290,,"HOSE F704KY025",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172423-78300,,"HOSE G708CE108S",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172164-78331,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172423-78390,,"HOSE G612YY275S",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172423-78400,,"HOSE G612YY034S",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172164-78451,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
18,1,,23000-016000,,"CLAMP 16",2,2,2,2,,,,,,,,,,,,,,, 
19,1,,23000-025000,,"CLAMP 25",8,8,8,8,,,,,,,,,,,,,,, 
20,1,,23000-016000,,"CLAMP 16",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,23000-035000,,"CLAMP 35",2,2,2,2,,,,,,,,,,,,,,, 
22,1,,172162-76320,,"CONNECTOR 3-1/4",,1,,,,,Z,1,,,*,"FROM 1ST",,,,,,, 
23,1,,172187-76350,,"CONNECTOR,CRANE",,1,,,,,Z,1,,,*,"FROM 1ST",,,,,,, 
24,1,,23393-020000,,"JOINT 90RGI1/4",,1,,,,,Z,1,,,*,"FROM 1ST",,,,,,, 
25,1,,172141-76220,,NIPPLE,1,1,,,,,,1,,,,,,,,,,, 
26,1,,172162-76320,,"CONNECTOR 3-1/4",1,1,,,,,,1,,,,,,,,,,, 
27,1,,172186-76390,,NIPPLE,1,1,,,,,,1,,,,,,,,,,, 
28,1,,172151-76580,,CONNECTOR,1,1,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

12 

~~ 
17 1 8 7 0--20 

®-~ ~ 4-?L.,-::.;{±~ 
CRANE SPEC. 

277 

28---\ 
25---,t 

26 

14 21 5 

©-£W> 1 lei; 
11 _.a 

Tl 

; 
/JlE[g]~--9 
TURNING MOTOR 

::,., t-- □ -JL,/'i/t,7 
ONTROL VALVE 

~13 

8 _J) ~ 
~~ 15 
:--\ 19 

1 
11 

silv
erh

orn
.co

.uk



1,1,,172312-76150,,"NIPPLE 1/8X1/4",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172141-76180,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,,, 
3,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,23394-020000,,"JOINT 45RGI1/4",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172425-78230,,"HOSE F603BE105S",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172423-78380,,"HOSE G704CY045S",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172423-78370,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
8,1,,23000-016000,,"CLAMP 16",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172137-76100,,"ELBOW PF1/4",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172423-76130,,VALVE,1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172141-76180,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,,, 
15,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172141-76180,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,,, 
17,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,172162-76180,,"JOINT 3-1/4 COMPL.",3,3,3,3,,,,,,,,,,,,,,, 
19,2,,24315-000110,,"O-RING 1B P-11.0",3,3,3,3,,,,,,,,,,,,,,, 
20,1,,172162-76180,,"JOINT 3-1/4 COMPL.",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172162-76320,,"CONNECTOR 3-1/4",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
24,1,,172423-78310,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
25,1,,172423-78320,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
26,1,,172423-78330,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
27,1,,172423-78340,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
28,1,,172423-78350,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
29,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,,, 
30,1,,172422-76140,,CONNECTOR,1,1,,,,,,1,,,,,,,,,,, 
31,1,,172187-76170,,THEETH,1,1,,,,,,1,,,,,,,,,,, 
32,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,1,,,,,,,,,,, 
33,1,,172645-76570,,"CONNECTOR 3/8X1/2",,1,,,,,Z,1,,,*,"FROM 1ST",,,,,,, 
34,2,,24315-000140,,"O-RING 1B P-14.0",,1,,,,,Z,1,,,*,"FROM 1ST",,,,,,, 
35,1,,172162-76180,,"JOINT 3-1/4 COMPL.",1,1,,,,,,1,,,,,,,,,,, 
36,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,1,,,,,,,,,,, 
37,1,,172423-76200,,THEETH,,1,,,,,Z,1,,,*,"FROM 1ST",,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

78 ~HI (IJ-9-Y: 2) 
Fig. HYO.OIL PIPING(RETURN:2) 

t7 16 

5 

REFER TO Fig.79 

1 ~ :' (~ ~~-
\"- ~ ? 

""- ,::Z4A';,Jl,;:J3-f::.,,)-- G ,t.r-;r'!-~92~ G MOTOR 
SW l VEL JO l NT I r "-'--'-'~'-'-'-✓-----

REFER TO Fig.72 

8 
6 

? I QL,-Yfrtl 
4 CRANE SPEC, 

7 

IS~ • 
~ PREVIOUS 

__§ 14 12 
Qt.,.-::,.,frtiJ 24--- ~05 ~-29 
CRANE SPEC. i~ l l29 ~~2( . ~ 16 

'rJ 25 JJ\ ~, 

~6 ~ ®-~~ 
35 26 13 

::i::,., f-. 0-/t,/'UL,7 
CONTROL I/ AL VE 

\ 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",4,4,4,4,,,,,,,,,,,,,,, 
3,1,,23394-030000,,"JOINT 45RGI 3/8",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,23391-040000,,"JOINT RGI 1/2",4,4,4,4,,,,,,,,,,,,,,, 
5,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,2,2,,,,,,,,,,,,,,, 
7,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,24315-000180,,"O-RING 1B P-18.0",4,4,4,4,,,,,,,,,,,,,,, 
9,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,172423-78420,,"HOSE P208BC132W",4,4,4,4,,,,,,,,,,,,,,, 
11,1,,172423-78430,,"HOSE P204BC142W",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,172423-78440,,"H0SE G706BB138W",2,2,2,2,,,,,,,,,,,,,,, 
13,1,,172423-78450,,"HOSE P206BB078W",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,172422-78760,,GROMMET,2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

silv
erh

orn
.co

.uk



1,1,,172310-51290-1,,CLAMP,1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172176-76260,,CLAMP,3,3,3,3,,,,,,,,,,,,,,, 
3,1,,172151-76400-4,,"TUBE, BOOM   (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172151-76420-4,,"TUBE, BOOM   (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172176-76420,,"TUBE(B), BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172176-76440,,"TUBE(A), BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172151-76460-4,,"TUBE(B), ARM (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172165-76511-4,,"TUBE(A), ARM (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172165-76530-4,,"CLAMP, TUBE  (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172165-76540,,"RUBBER CLAMP, TUBE",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,172147-76750-4,,"CLAMP, TUBE(A)(GREEN",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172147-76760-4,,"CLAMP,TUBE(B)(GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172147-76770,,"CLAMP, RUBBER",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,172147-76780,,"CLAMP, RUBBER",2,2,2,2,,,,,,,,,,,,,,, 
15,1,,172183-81160,,"TREE CLIP",2,2,2,2,,,,,,,,,,,,,,, 
16,1,,172112-81720,,"CUSION RUBBER,PIPE",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,,, 
18,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,,, 
19,1,,26013-100452,,"BOLT M10X 45",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,26013-120352,,"BOLT M12X 35",3,3,3,3,,,,,,,,,,,,,,, 
21,1,,26116-100552,,"BOLT M10X 55 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
22,1,,26116-100602,,"BOLT M10X 60 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
23,1,,933155-09670-4,,"CLAMP, PIPE  (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
24,1,,172425-78190,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
25,1,,172425-78200,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
26,1,,172176-78270,,"HOSE G208AB087W",2,2,2,2,,,,,,,,,,,,,,, 
27,1,,23202-040801,,"PIPE  04X80",1,1,1,1,,,,,,,,,,,,,,, 
28,1,,23202-040901,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
29,1,,172176-78280,,HOSE,2,2,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

7 5 ;tEJfi!ff (7-b.) 
Fi g. HYO. 0 IL PIP I NG (BOOM) 

Ll 

7-L..'V 1)Y'7 
ARM CYLINDER 

/'i,7 'Y ~ 'V 1) Y-$1' 
BUCKET CYLINDER 

2 

fii ~ 20 

~..,k; I 21 
8 ~ 

21 

8). 
19 

1 
, 23 2 

17 

~~ 
L4 I 

7-L..Sr 1)Y'7 --~ 
BOOM CYLINDER 

silv
erh

orn
.co

.uk



1,1,,172310-51290-1,,CLAMP,1,1,,,,,,,,,,,,,,,,, 
2,1,,172176-76260,,CLAMP,3,3,,,,,,,,,,,,,,,,, 
3,1,,172151-76400-4,,"TUBE, BOOM   (GREEN)",1,1,,,,,,,,,,,,,,,,, 
4,1,,172151-76420-4,,"TUBE, BOOM   (GREEN)",1,1,,,,,,,,,,,,,,,,, 
5,1,,172176-76420,,"TUBE(B), BUCKET",1,1,,,,,,,,,,,,,,,,, 
6,1,,172176-76440,,"TUBE(A), BUCKET",1,1,,,,,,,,,,,,,,,,, 
7,1,,172151-76460-4,,"TUBE(B), ARM (GREEN)",1,1,,,,,,,,,,,,,,,,, 
8,1,,172165-76530,,"CLAMP, TUBE",1,1,,,,,,,,,,,,,,,,, 
9,1,,172165-76540,,"RUBBER CLAMP, TUBE",2,2,,,,,,,,,,,,,,,,, 
10,1,,172147-76750-4,,"CLAMP, TUBE(A)(GREEN",1,1,,,,,,,,,,,,,,,,, 
11,1,,172147-76760,,"CLAMP, TUBE",1,1,,,,,,,,,,,,,,,,, 
12,1,,172147-76770,,"CLAMP, RUBBER",2,2,,,,,,,,,,,,,,,,, 
13,1,,172147-76780,,"CLAMP, RUBBER",2,2,,,,,,,,,,,,,,,,, 
14,1,,172425-77280,,"TUBE B ASSY",1,1,,,,,,,,,,,,,,,,, 
15,1,,172425-77301,,"TUBE A ASSY",1,1,,,,,,,,,,,,,,,,, 
16,1,,172425-77321,,"TUBE B ASSY",1,1,,,,,,,,,,,,,,,,, 
17,1,,172425-77351,,"TUBE ASSY",1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-81160,,"TREE CLIP",2,2,,,,,,,,,,,,,,,,, 
19,1,,172112-81720,,"CUSION RUBBER,PIPE",1,1,,,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,,, 
22,1,,26013-100452,,"BOLT M10X 45",1,1,,,,,,,,,,,,,,,,, 
23,1,,933155-09670,,"CLAMP,PIPE(YELLOW:36",1,1,,,,,,,,,,,,,,,,, 
24,1,,26013-120352,,"BOLT M12X 35",3,3,,,,,,,,,,,,,,,,, 
25,1,,26116-100552,,"BOLT M10X 55 PLATED",3,3,,,,,,,,,,,,,,,,, 
26,1,,26116-100602,,"BOLT M10X 60 PLATED",3,3,,,,,,,,,,,,,,,,, 
27,1,,172425-78051,,HOSE,1,1,,,,,,,,,,,,,,,,, 
28,1,,172425-78061,,HOSE,1,1,,,,,,,,,,,,,,,,, 
29,1,,172425-78070,,HOSE,1,1,,,,,,,,,,,,,,,,, 
30,1,,172425-78200,,HOSE,1,1,,,,,,,,,,,,,,,,, 
31,1,,172176-78270,,"HOSE G208AB087W",2,2,,,,,,,,,,,,,,,,, 
32,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",2,2,,,,,,,,,,,,,,,,, 
33,1,,23391-040000,,"JOINT RGI 1/2",2,2,,,,,,,,,,,,,,,,, 
34,1,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

78 )EBff~f (7-b) (1L,,-:,t{±~) 
Fig. HYO. O[L PIPING (BOOM) (CRANE SPEC.) 

33 

P-b.:,1 I) y/y 
ARM CYLINDER 

17 

\ 

/i.7"J l---:,11)-Y/y 
BUCKET CYLI NOER 

2 

i ~ 24 

~[el-J 
27 

23 

22 

COUNTRY 
APPL! -

CATION 

8 
9 

14 

JP 

0 

26 
20 

AS 

-
EX 
-

silv
erh

orn
.co

.uk



1,2,,172122-76131,,"CONNECTOR PT1/2-45",1,1,1,1,,,,,,,,,,,,,,, 
2,3,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172183-76160,,"CONNECTOR 1/2-1/2",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172633-76160,,"ADAPTER 1/2-3/4",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172165-76200,,"CONNECTOR PT1/2PF3/4",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172142-76280,,"JOINT 3/4, SWIVEL",2,2,2,2,,,,,,,,,,,,,,, 
7,3,,172142-77050,,"SEAL SET",2,2,2,2,,,,,,,,,,,,,,, 
8,2,,172164-76750,,"JOINT, 3RD",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
11,2,,172176-76651,,"JOINT, 3RD",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,,, 
13,2,,172423-78410,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
14,2,,172164-78760,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172164-78770,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
15-1,2,,172439-78160,,"HOSE 
G212AB095",,,1,1,,,S,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
16,2,,172164-78800,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
17,2,,172151-76600,,"ADAPTER PF3/4,BLIND",2,2,2,2,,,,,,,,,,,,,,, 
18,1,,172162-76140,,"ADAPTER 1/2-
3/4",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
19,1,,172438-76400,,"TUBE ASSY 
(3RD",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
20,1,,172438-76440,,"ELBOW, UNION 
3/4",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
21,1,,172438-76450,,"JOINT, 3-WAY 
R1/2",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
22,1,,172151-76651,,"STOP 
VALVE",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
23,2,,172142-77150,,"SEAL 
SET",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
28,2,,22242-000300,,"CIRCLIP   
30",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
29,1,,172112-77680,,"NIPPLE PT1/2-
PT1/2",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
30,1,,172439-78150,,"HOSE 
G612AC110S",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
31,1,,172439-78200,,"GUIDE ASSY, 
HOSE",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
32,1,,22217-270000,,"SPRING WASHER 
27",,,1,1,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 
33,1,,26014-080162,,"BOLT M 8X 
16",,,2,2,,,W,,,,,,72438011,M/#15125,72438011,M/#15125,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

7 7 ~UIIL Pf PING (P. T. 0. FRAME END 
(PTOJv-~IY~) ) 

Fig. HYO. ;:_O~~~~-=~---- ~ 
REFER TO Fig.72 

~ 
~ 

~ 
14-1 

11 

~ 
15 ~ 

15-1~ silv
erh

orn
.co

.uk



1,1,,172176-74511,,"P.T.O.KIT, ARM END",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172176-76542,,"TUBE B ASSY,P.T.O.",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172176-76580,,"STOP VALVE(GREEN:97)",2,2,2,2,,,,,,,,,,,,,,, 
4,3,,172142-77151,,"SEAL SET",2,2,2,2,,,,,,,,,,,,,,, 
5,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,,,,,,,,,,,,,,, 
6,2,,172164-76660,,PLATE,1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172151-76790,,"PLATE, CLAMP",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172142-76940-4,,"CLAMP 3/4 (GREEN:97)",6,6,6,6,,,,,,,,,,,,,,, 
9,2,,22217-120000,,"SPRING WASHER",6,6,6,6,,,,,,,,,,,,,,, 
10,2,,23871-060000,,"PLUG PT3/4,SCREW",2,2,2,2,,,,,,,,,,,,,,, 
11,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,,, 
12,2,,26116-120552,,"BOLT M12X 55 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
13,2,,26116-120652,,"BOLT M12X 65 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
14,2,,26116-120752,,"BOLT M12X 75 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
15,2,,26116-120902,,"BOLT M12X 90 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172176-78571,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
17,2,,172164-78870,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
18,2,,172176-76522,,"TUBE A ASSY,P.T.O.",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

7 8 ~ff~ff (PTO?-bIYr:) 
Fig. HYD.O[L P[P[NG(P. T.O.ARM END) 

PT 0:\: •y t-- (?-L.,.,r:;.; 1--') 
P.T.0.KITIARM END~ 
(172176-74511) 
~W~No. 1~.~~~No.2~61B•ah~~. 
1 inc.2 ~ 18 

~ 

15 

18 9 )t 
8"" 

18 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,,, 
3,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,,, 
4,1,,172423-78540,,HOSE,1,1,,,,,,,,,,,,,,,,, 
5,1,,172423-78550,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,1,,172423-78600,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,1,,172423-78610,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,1,,23000-016000,,"CLAMP 16",2,2,,,,,,,,,,,,,,,,, 
9,1,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,,, 
10,1,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

7 9 ::JY~ □-)vil (;tt:;7"-' 1)t:lY/\Jv7"-' 1)57-Y) 
Fig. CONTROL PIPING(PUMP~REMO.-CON.V.~RETURN) 

COUNTRY JP AS EX 
Fig. No. 79 82 79 

( 

:ti 
RIGHT 

3 

l)'E:J::_.,/i;Jl,-:::f 
REMOTE CONTROL VALVE 

REFER TO Fii;i. 72 

1 t:-3 A.i"J'SJ[~ 
VIEWED FROM A 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,,, 
2,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 
3,1,,172423-78500,,HOSE,1,1,,,,,,,,,,,,,,,,, 
4,1,,172423-78510,,HOSE,1,1,,,,,,,,,,,,,,,,, 
5,1,,172423-78520,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,1,,172423-78530,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,1,,172423-78560,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,1,,172423-78570,,HOSE,1,1,,,,,,,,,,,,,,,,, 
9,1,,172423-78580,,HOSE,1,1,,,,,,,,,,,,,,,,, 
10,1,,172423-78590,,HOSE,1,1,,,,,,,,,,,,,,,,, 
11,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,,, 
12,1,,172122-79930,,"CLAMP B",4,4,,,,,,,,,,,,,,,,, 
13,1,,172122-79930,,"CLAMP B",2,2,,,,,,,,,,,,,,,,, 
14,1,,172173-76100,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
15,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
16,1,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
17,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
18,1,,172183-76200,,"CONNECTOR 1/4-1/4",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 0 :J':/~D-Jl,~f ( 1Jt:J'://,Jt,7'"'"':J'Y~D-JL,/,JL,7) 
Fig. CONTROL PIPING(REMO.-CON.V.~CONTROL. V.) 

ti 
RIGHT 

1J'c:::JY/\JV7 
REMOTE CONTROL VALVE 

1J'c:::JYHJL,7 
REMOTE CONTRO 

At.J'6~si 
VIEWED FROM A 

:ts" 
RIGHT 

COUNTRY JP AS EX 
® Fig. No. 80 83 80 

* 

11 

12 

tt 
LEFT 

:::::i::,, t,.. □ -)L,J,JL, 7 
CONTROL VALVE 

4 )@ 
18 ~ 

REFER TO 
Fig. 73 

J@ 
5 <:>~EFER ~O Fig. 73 

¾ 
4 9 R4 

4 10 

3 i5 

16 
15 14 

f-a <;~ 
~ ~ a8Q 

3/'¾b- ~ClfQ17 
® 1 V 

16 

© 

REFER TO Fig. 73 silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,,, 
2,1,,172425-78430,,HOSE,1,1,,,,,,,,,,,,,,,,, 
3,1,,172425-78440,,HOSE,1,1,,,,,,,,,,,,,,,,, 
4,1,,172425-78450,,HOSE,1,1,,,,,,,,,,,,,,,,, 
5,1,,172425-78460,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,1,,172423-78500,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,1,,172423-78510,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,1,,172423-78520,,HOSE,1,1,,,,,,,,,,,,,,,,, 
9,1,,172423-78560,,HOSE,1,1,,,,,,,,,,,,,,,,, 
10,1,,172423-78570,,HOSE,1,1,,,,,,,,,,,,,,,,, 
11,1,,172423-78590,,HOSE,1,1,,,,,,,,,,,,,,,,, 
12,1,,172423-78860,,HOSE,1,1,,,,,,,,,,,,,,,,, 
13,1,,172423-78870,,HOSE,1,1,,,,,,,,,,,,,,,,, 
14,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,,, 
15,1,,172122-79930,,"CLAMP B",4,4,,,,,,,,,,,,,,,,, 
16,1,,172122-79930,,"CLAMP B",2,2,,,,,,,,,,,,,,,,, 
17,1,,23000-016000,,"CLAMP 16",1,1,,,,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 
19,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,,, 
20,1,,172141-76180,,CONNECTOR,3,3,,,,,,,,,,,,,,,,, 
21,2,,24315-000110,,"O-RING 1B P-11.0",3,3,,,,,,,,,,,,,,,,, 
22,1,,24315-000110,,"O-RING 1B P-11.0",4,4,,,,,,,,,,,,,,,,, 
23,1,,172173-76100,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
24,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
25,1,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
26,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
27,1,,172183-76200,,"CONNECTOR 1/4-1/4",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 1 :::i:Yi'- O-JL,f~ ( 1J t:::JY /,JL, 7--:::i YI'-- □-JL,/,JL, 7) ( Q L,,-Yfri) 
Fig. CONTROL PIPING (REMO. -CON. V. ~CONTROL. V.) (CRANE SPEC.) 

:ci 
RIGHT 

5 

1 

20 

D 

COUNTRY JP AS 
APPL! - 0 CATION . 

1 

0 

6 

1:11L1 \91 

EX 
-

A1J•i::,j[i5 
VIEWED FROM A 

')[.., J-11'1\JL,7 
SOLENOID VALVE 

)@ 
S ~~EFER TO Fig.73 

3 

25 <;\ Pal 

~EFER TO Fig.73 

A 4 

i5 

23 

10 "~II 2 ® r~25 (Q) 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",,,4,4,,,,,,,,,,,,,,, 
2,1,,172439-78540,,"HOSE F404BC129 P",,,1,1,,,,,,,,,,,,,,, 
3,1,,172439-78550,,HOSE,,,1,1,,,,,,,,,,,,,,, 
4,1,,172439-78560,,"HOSE G604BY161S T",,,1,1,,,,,,,,,,,,,,, 
5,1,,172439-78570,,HOSE,,,1,1,,,,,,,,,,,,,,, 
6,1,,23000-016000,,"CLAMP 16",,,2,2,,,,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",,,4,4,,,,,,,,,,,,,,, 
8,1,,172123-76120,,"CONNECTOR PF1/4",,,1,1,,,,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",,,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

Fig.82 ::r:; !--- D-JL,~f ( ,tt:;7",;IJ t::J ~ /\JI., 7"'1J $'-~) (AS) 
CONTROL PIP I NG (PUMP~REMO. -CON. V. ~RETURN) (AS) 

COUNTRY JP AS EX 
fig.No. 79 82 79 

IJ'E:::JY/,Jt,7 
REMOTE CONTROL VALVE 

~ 
I 

) 

;i.1..--zJt,:::i=11:::,, I-­
SWIVEL JOINT 

REFER TO Fig.72 

® • :£ 
LEFT 

7 

®----1 

7AY2 
\~ ~ 

~ 
IJ'E::JY/\)l,"7 

Af.J'6~~ 
VIEWED FROM A 

1 

REMOTE CONTROL VALVE 

;eaff:;t{Y:1 
HYO.OIL PUMP 

silv
erh

orn
.co

.uk



1,1,,172173-76100,,CONNECTOR,,,2,2,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",,,2,2,,,,,,,,,,,,,,, 
3,1,,172141-76180,,CONNECTOR,,,2,2,,,,,,,,,,,,,,, 
4,2,,24315-000110,,"O-RING 1B P-11.0",,,2,2,,,,,,,,,,,,,,, 
5,1,,172183-76200,,"CONNECTOR 1/4-1/4",,,1,1,,,,,,,,,,,,,,, 
6,1,,172165-79810,,SPONGE,,,2,2,,,,,,,,,,,,,,, 
7,1,,172122-79930,,"CLAMP B",,,4,4,,,,,,,,,,,,,,, 
8,1,,172122-79930,,"CLAMP B",,,2,2,,,,,,,,,,,,,,, 
9,1,,172123-76120,,"CONNECTOR PF1/4",,,8,8,,,,,,,,,,,,,,, 
10,1,,172439-78500,,"HOSE F403BB154S",,,1,1,,,,,,,,,,,,,,, 
11,1,,172439-78510,,HOSE,,,1,1,,,,,,,,,,,,,,, 
12,1,,172439-78520,,"HOSE F403BB132S",,,1,1,,,,,,,,,,,,,,, 
13,1,,172439-78530,,HOSE,,,1,1,,,,,,,,,,,,,,, 
14,1,,172439-78580,,"HOSE F403BB125",,,1,1,,,,,,,,,,,,,,, 
15,1,,172439-78590,,HOSE,,,1,1,,,,,,,,,,,,,,, 
16,1,,172439-78600,,"HOSE F403BB112",,,1,1,,,,,,,,,,,,,,, 
17,1,,172187-79040,,HOSE,,,1,1,,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",,,8,8,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

Fig.ea :e1 r- o-,l1~1 ( 1J 1:::e11,Jt,, 7"" ::r:; ~ □ -Jt,,/,J[,, 7) (As) 
CONTROL PIPING(REMO.-CON. V.~CONTROL. V.) (AS) 

ti . 
RIGHT 

3 

IJ 'E:::J:,, l'i)l.,7 
REMOTE CONTRO 

A1J'5~i5 
VlEWED FROM A 

1 

<;;C) P■ I 

~ ~ a8q 

,('%.· 7<lll~ 
(§J} 10 

3 

® • 
COUNTRY JP AS EX 
Fi a. No. 80 83 80 

tt 
LEFT 

18 

9 
L3 LI 18 ~ 

9 ~17 
L2 18 ~ R\ ,a~ 9~~~16 L 

~5~10.,--\\~ ~ 
@) @ 

REFER TO Fig.73 silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,,, 
2,1,,172423-78500,,HOSE,1,1,,,,,,,,,,,,,,,,, 
3,1,,172423-78510,,HOSE,1,1,,,,,,,,,,,,,,,,, 
4,1,,172423-78520,,HOSE,1,1,,,,,,,,,,,,,,,,, 
5,1,,172423-78530,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 
8,1,,172122-79930,,"CLAMP B",2,2,,,,,,,,,,,,,,,,, 
9,1,,172122-79930,,"CLAMP B",4,4,,,,,,,,,,,,,,,,, 
10,1,,172423-78910,,HOSE,1,1,,,,,,,,,,,,,,,,, 
11,1,,172423-78920,,HOSE,1,1,,,,,,,,,,,,,,,,, 
12,1,,172423-78930,,HOSE,1,1,,,,,,,,,,,,,,,,, 
13,1,,172423-78940,,HOSE,2,2,,,,,,,,,,,,,,,,, 
14,1,,172423-78950,,HOSE,1,1,,,,,,,,,,,,,,,,, 
15,1,,172423-78970,,HOSE,1,1,,,,,,,,,,,,,,,,, 
16,1,,172423-78980,,HOSE,1,1,,,,,,,,,,,,,,,,, 
17,1,,23391-020000,,"JOINT RGI1/4",8,8,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

COUNTRY JP AS EX 
APPL[ - 0 - -CATION 

l),:::::J::.,H}l,7 
REMOTE CONTROL VALVE._..._,~, 

'Y'E::::i::.,mv:1 
REMOTE CONTR 

REFER 

3 ,,.Q) 
TO Fig.SO ~ 

')I;? REFER TO 
Fig.73 

REFER TO 
Fig. 80 

2 
@-

tD 13 

;tf 
LEFT 

Mb'S5i~ 
VIEWED FROMM 

I 

AA 
FRONT 

6-0tJ-e, 
YI EWED FROM 

\ 2? .I-{y JL,-f-/i)L, 7 
17 

'- 6~2WAYMULTIVA 15 
9 .. 

I 

9 7 

17 11 
e 12 

C E 1 7 

. 1610 t 13 
REFER TO Fii;i.73 

4 © 5 

REFE~ TO '© 
1 

REFER TO Fia. 73 
i6 

TO Fig.SO 

REFER TO Fig.SO 

\. 
2':7.I-{y/l,-f-/\Jl,7:f-~ r-
2-WAY MULTI VALVE KIT 
( 172423-08700) 
Fig.63 REF.No.1 

inc.Fig.63 REF.No.2~23 
Fig. 84 REF.No. 8~17 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,,, 
2,1,,172425-78430,,HOSE,1,1,,,,,,,,,,,,,,,,, 
3,1,,172425-78440,,HOSE,1,1,,,,,,,,,,,,,,,,, 
4,1,,172425-78450,,HOSE,1,1,,,,,,,,,,,,,,,,, 
5,1,,172425-78460,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,1,,172423-78500,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,1,,172423-78510,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,1,,172423-78520,,HOSE,1,1,,,,,,,,,,,,,,,,, 
9,1,,172423-78860,,HOSE,1,1,,,,,,,,,,,,,,,,, 
10,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,,, 
11,1,,172122-79930,,"CLAMP B",4,4,,,,,,,,,,,,,,,,, 
12,1,,172122-79930,,"CLAMP B",2,2,,,,,,,,,,,,,,,,, 
13,1,,23000-016000,,"CLAMP 16",1,1,,,,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 
15,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,,, 
16,1,,172141-76180,,CONNECTOR,3,3,,,,,,,,,,,,,,,,, 
17,2,,24315-000110,,"O-RING 1B P-11.0",3,3,,,,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",4,4,,,,,,,,,,,,,,,,, 
19,1,,172423-78890,,HOSE,1,1,,,,,,,,,,,,,,,,, 
20,1,,172423-78920,,HOSE,1,1,,,,,,,,,,,,,,,,, 
21,1,,172423-78930,,HOSE,1,1,,,,,,,,,,,,,,,,, 
22,1,,172423-78940,,HOSE,1,1,,,,,,,,,,,,,,,,, 
23,1,,172423-78940,,HOSE,1,1,,,,,,,,,,,,,,,,, 
24,1,,172423-78950,,HOSE,1,1,,,,,,,,,,,,,,,,, 
25,1,,172423-78970,,HOSE,1,1,,,,,,,,,,,,,,,,, 
26,1,,172423-78980,,HOSE,1,1,,,,,,,,,,,,,,,,, 
27,1,,23391-020000,,"JOINT RGI1/4",8,8,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

Fi g.8 6 :JY~ D-Jt,l;f ( 2 S7 I17 Jl.,f--f I:;:J) ( 1~-Yft~) 
CONTROL PIP f NG (2-WAY MUL T f CHANGE) (CRANE SPEC.) 

14 

'M" COUNTRY JP AS EX 
~.... APPL! - Q 
~ CATION - --

14 

Mtr6J[ ~ 
VIEWED FROMM 

1 ~ 1 1 

~ B \ \\ \ g \2:5' \24,.__25 -;:===:::::;:;=.rRO==NT ==.:::=.-==.~ 

\'-------, ig)~ ~/ iE> ?&® ® 

,~5 
~® 

;z 1' "'\/l,:;J:3 -f:,, 1-­
s IVEL JOINT 

t 
MO 

T 

A I ~~ 
9~ 

5 

1 

16 
p 

6 C 

1:1 

r 27 
2i:'.1::i:1'7Jl,-=f-fl:/l,7 

WAY MULTI V ,,-,.....,.,.._ 25 

24 20 

27 

211 E !alD t22 
REFER TO Fig.73\ 

20 
REFER T~ 

REFER TO Fl .80 

silv
erh

orn
.co

.uk



1,2,,172173-76100,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
3,2,,172423-78850,,HOSE,1,1,,,,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,6,6,,,,,,,,,,,,,,,,, 
5,3,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,,, 
6,2,,172423-78780,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,2,,172423-78790,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,2,,172423-78800,,HOSE,1,1,,,,,,,,,,,,,,,,, 
9,2,,172423-78810,,HOSE,1,1,,,,,,,,,,,,,,,,, 
10,2,,172423-78820,,HOSE,1,1,,,,,,,,,,,,,,,,, 
11,2,,172423-78830,,HOSE,1,1,,,,,,,,,,,,,,,,, 
12,2,,172423-78840,,HOSE,1,1,,,,,,,,,,,,,,,,, 
13,1,,172122-79930,,"CLAMP B",6,6,,,,,,,,,,,,,,,,, 
14,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,,, 
15,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 e :::]:; f--. D-JL,~f ( 4 rj I-{y JL,f--f I:;y: 1 ) 
Fig. CONTROL PIPING(4-WAY MULTI CHANGE:t) 

lj'E::JY/\JL,7 
REMOTE CONTROL VALVE 

lj'E::J::.,/1/L,"7 

Q1J'6~i5 
V[EWED FROM Q 

REMOTE CONTROL VALVE 

' 4':'.7 :i:17/l,7/i:Jl,7:t-,;, t--
4-WAY MULTI VALVE KIT 
(172423-74530) 
Fig.65 REF.No.I 

inc.Fig.65 REF.No. 2~28 
Fig.86 REF.No.1~12 
Fig. 87 REF. No. 1~12 

®1J'6~~ (~ml~) 
VIEWED FROM @(DEVELOPMENT) 

I ; 

:~ 

COUNTRY JP 
APPLI - 0 CATION 

AS EX 
- -

16 

silv
erh

orn
.co

.uk



1,2,,172173-76100,,CONNECTOR,6,6,,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,,, 
3,2,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
4,3,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
5,2,,172423-78700,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,2,,172423-78710,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,2,,172423-78720,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,2,,172423-78730,,HOSE,1,1,,,,,,,,,,,,,,,,, 
9,2,,172423-78740,,HOSE,1,1,,,,,,,,,,,,,,,,, 
10,2,,172423-78750,,HOSE,1,1,,,,,,,,,,,,,,,,, 
11,2,,172423-78760,,HOSE,1,1,,,,,,,,,,,,,,,,, 
12,2,,172423-78770,,HOSE,1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Y00K3493 

8 7 :e.1~ □ -Jl,,i!f (41JI1y}l,,f-f-I::.,,:,i: 2) 
Fig. CONTROL PIPING(4-WAY MULTI CHANGE:2) 

4 
4? I -1 Y Jl.,7/'iJL, 7°-1'- ';) r--
4-WAY MULTI VALVE KIT 
(172423-74530) 
Fig.65 REF.No. I 

inc.Fig. 65 REF.No. 2~28 
Flg.86 REF.No. 1~12 
Fig.87 REF. No. 1~12 

7~ 
REFER TO Fig. 80 y 

~REFER TO 

REFER TO 
Fig.80 

Fig. 73 

Rt:rS~;5 (~lffl~) 
VIEWED FROM R (DEVELOPMENT) 

COUNTRY JP 
APPL! - 0 CATION 

\ 

11 

l 
) 

1□-9'Jf(!C7 
ROTARY VALVE 

::::i:::., 1-- 0-/L,/"\/l.,7' 
CONTROL VAL VE 

REFER TO Fig.73 

5 @ 6 

R:FER T~ 

10 

AS EX 
- -

REFER TO Fig.73 

@ 

i5 

REFER TO Fig. 80 

11 

REFER TO Fig.SO 

silv
erh

orn
.co

.uk



1,1,,172173-76100,,CONNECTOR,6,6,,,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,,, 
3,1,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
4,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
5,1,,172425-77400,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,1,,172425-77410,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,1,,172425-77420,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,1,,172425-77430,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8-1,1,,172425-
78430,,HOSE,1,1,,,,,N,,72425049,M/#15137,72425049,M/#15137,,,,,,,,,I 
9,1,,172425-77440,,HOSE,1,1,,,,,,,,,,,,,,,,, 
9-1,1,,172425-
78440,,HOSE,1,1,,,,,N,,72425049,M/#15137,72425049,M/#15137,,,,,,,,,I 
10,1,,172425-77450,,HOSE,1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172425-
78450,,HOSE,1,1,,,,,N,,72425049,M/#15137,72425049,M/#15137,,,,,,,,,I 
11,1,,172423-78700,,HOSE,1,1,,,,,,,,,,,,,,,,, 
12,1,,172423-78720,,HOSE,1,1,,,,,,,,,,,,,,,,, 
13,1,,172423-78750,,HOSE,1,1,,,,,,,,,,,,,,,,, 
14,1,,172423-78760,,HOSE,1,1,,,,,,,,,,,,,,,,, 
15,1,,172423-78770,,HOSE,1,1,,,,,,,,,,,,,,,,, 
16,1,,172123-76120,,"CONNECTOR PF1/4",3,3,,,,,,,,,,,,,,,,, 
17,1,,172141-76180,,CONNECTOR,3,3,,,,,,,,,,,,,,,,, 
18,2,,24315-000110,,"O-RING 1B P-11.0",3,3,,,,,,,,,,,,,,,,, 
19,1,,24315-000110,,"O-RING 1B P-11.0",3,3,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

8 8 ::l::,tf' □ -Jul!ff (49:r:-{yJuf-f-.rY:i: 2) (-?Lt-Yfr•) 
Fig. CONTROL PIP I NG (4-WAY MULTI CHANGE: 2) (CRANE SPEC.) 

1 
.i) 

d 

15 

1 

3 Ct 6 

11 

®~ 
d"'l 3 1 If o..2.., 

~ ~I 

REFER T 
Flg. 80 

al 

8~ 

B 

"0-/1.,/ 
---CONT 

15 

-------

REFER TO Fig.73 

IA\ 9 REFER TO 
11 NY,_ Fi .73 

REFER TO 
Fig_. a_o~ 

13 

i6 

e \.REFER TO Fig.SO 

r14 
@ 

REFER TO Fi,1.80 

RtJ'6.fH5 (!Uftijg!) 
VIEWED FROM R(DEVELOPMENTJ 

COUNTRY JP 
APPL! - 0 CATION 

-$'1)/01,7' 
OTARY VALVE 

1,;11, 7' 
VALVE 

AS EX 
- -

silv
erh

orn
.co

.uk



1,1,,172156-78460,,"CLAMP     (GREEN:76)",2,2,,,,,,,,,,,,,,,,, 
2,1,,172156-78490,,"PLATE, RUBBER (B",2,2,,,,,,,,,,,,,,,,, 
3,1,,172425-78500,,"SUPPORT ASSY,HOSE",1,1,,,,,,,,,,,,,,,,, 
4,1,,172156-78520,,"SUPPORT, HOSE (B",2,2,,,,,,,,,,,,,,,,, 
5,1,,172156-78540,,"COLLAR 9X 18",2,2,,,,,,,,,,,,,,,,, 
6,1,,172165-78741,,"COVER ASSY",1,1,,,,,,,,,,,,,,,,, 
7,1,,26013-080302,,"BOLT M 8X 30",2,2,,,,,,,,,,,,,,,,, 
8,1,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,,, 
9,1,,172175-76420,,"COLLAR, TUBE",1,1,,,,,,,,,,,,,,,,, 
10,1,,172175-76440,,"RUBBER, TUBE",2,2,,,,,,,,,,,,,,,,, 
11,1,,172425-77551,,"TUBE ASSY",1,1,,,,,,,,,,,,,,,,, 
12,1,,172425-78651,,HOSE,1,1,,,,,,,,,,,,,,,,, 
13,1,,172425-78661,,HOSE,1,1,,,,,,,,,,,,,,,,, 
14,1,,172425-78672,,HOSE,1,1,,,,,,,,,,,,,,,,, 
15,1,,172425-78683,,HOSE,1,1,,,,,,,,,,,,,,,,, 
16,1,,172425-78691,,HOSE,1,1,,,,,,,,,,,,,,,,, 
17,1,,172425-78701,,HOSE,1,1,,,,,,,,,,,,,,,,, 
18,1,,172425-78800,,"CLAMP,TUBE",1,1,,,,,,,,,,,,,,,,, 
19,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
20,1,,26013-100652,,"BOLT 10X65 W/SP.WSHR",3,3,,,,,,,,,,,,,,,,, 
21,1,,26116-100902,,"BOLT M10X 90 PLATED",1,1,,,,,,,,,,,,,,,,, 
22,1,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
23,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
24,1,,172422-76140,,CONNECTOR,1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Y0OK3493 

8 9 :J YI' D-JL,i3f ( il\-JL, i--: l,JL, 7) (-? v-Yfr~) 
Fig. CONTROL PIPING (HOLD VALVE) (CRANE SPEC.) 

C 

m-11,,r-:1i11,:1 
HOLD VALVE 

12 

;t;-)l,r-,'.}~/1,7' 22 
HOLD VALVE 

20 

COUNTRY 
APPL! -

CATION 

14 16 

JP AS EX 
0 - -

silv
erh

orn
.co

.uk



1,1,,172112-77580,,"JOINT 1/8",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172112-77660,,"L-JOINT 1/8",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172141-77800,,"JOINT, GREASE",4,4,4,4,,,,,,,,,,,,,,, 
4,1,,172147-77800,,"CONNECTOR PT 1/8",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172151-77801,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172164-77810,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172164-78560,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
8,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

silv
erh

orn
.co

.uk



1,1,,172425-81100,,"BOOM ASSY",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172147-81451,,"BUSH 50X75",2,2,2,2,,,,,,,,,,,,,,, 
3,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172176-81541,,"PIN 50X234",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172176-81620,,"PIN 50-155",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172176-81580,,"PIN 50-183",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172164-81670,,SPACER,3,3,3,3,,,,,,,,,,,,,,, 
8,1,,172165-82520,,"SHIM 50X85X0.5",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172165-82530,,"SHIM 50X85X1.2",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172165-82540,,"SHIM 50X85X1.6",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,26716-160002,,"NUT M16",2,2,2,2,,,,,,,,,,,,,,, 
13,1,,22157-120000,,"WASHER 12",3,3,3,3,,,,,,,,,,,,,,, 
14,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,26013-120302,,"BOLT W/WASHER M12X30",3,3,3,3,,,,,,,,,,,,,,, 
16,1,,172312-31120,,"BOLT M16X170",1,1,1,1,,,,,,,,,,,,,,, 
16-1,1,,26076-161702,,"BOLT 10.9 
16X170",1,1,1,1,,,N,,72426069,M/#15098,72426069,M/#15098,72426069,M/#15098,72426
069,M/#15098,,, 
17,1,,172176-81620,,"PIN 50-155",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,172176-81601,,"PIN 50X325",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172164-81670,,SPACER,2,2,2,2,,,,,,,,,,,,,,, 
20,1,,172164-81680,,"PIN 40X111",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,172165-82301-4,,"BRACKET,BOOM (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
22,2,,172165-81710,,"BUSH 70X85",2,2,2,2,,,,,,,,,,,,,,, 
23,2,,172165-81770,,"SEAL 70X80X6, DUST",2,2,2,2,,,,,,,,,,,,,,, 
25,2,,24321-000700,,"O-RING 1A G-70.0",2,2,2,2,,,,,,,,,,,,,,, 
26,1,,172165-82340,,"PIN 40X122",1,1,1,1,,,,,,,,,,,,,,, 
27,1,,172165-82360,,"PIN 70-400 CMP",1,1,1,1,,,,,,,,,,,,,,, 
28,1,,172165-82520,,"SHIM 50X85X0.5",8,8,8,8,,,,,,,,,,,,,,, 
29,1,,172165-82530,,"SHIM 50X85X1.2",8,8,8,8,,,,,,,,,,,,,,, 
30,1,,172165-82540,,"SHIM 50X85X1.6",8,8,8,8,,,,,,,,,,,,,,, 
31,1,,172165-82580,,"SHIM 40X75X0.5",4,4,4,4,,,,,,,,,,,,,,, 
32,1,,172165-82590,,"SHIM 40X75X1.2",4,4,4,4,,,,,,,,,,,,,,, 
33,1,,172165-82600,,"SHIM 40X75X1.6",4,4,4,4,,,,,,,,,,,,,,, 
34,1,,172146-82910,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
35,1,,172117-83970-1,,"PLATE (C)",1,1,1,1,,,,,,,,,,,,,,, 
36,1,,172112-87830,,"SHIM 70X4",2,2,2,2,,,,,,,,,,,,,,, 
37,1,,22157-120000,,"WASHER 12",2,2,2,2,,,,,,,,,,,,,,, 
38,1,,22242-000700,,"CIRCLIP   70",1,1,1,1,,,,,,,,,,,,,,, 
39,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
41,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,,, 
42,1,,26013-120252,,"BOLT M12X 25",1,1,1,1,,,,,,,,,,,,,,, 
43,1,,172183-81170,,"TREE CLIP",3,3,3,3,,,,,,,,,,,,,,, 
44,1,,172176-81700,,SHIM,1,1,1,1,,,,,,,,,,,,,,, 
45,1,,172176-81710,,SHIM,1,1,1,1,,,,,,,,,,,,,,, 
46,1,,22242-000451,,"CIRCLIP   45",1,1,1,1,,,,,,,,,,,,,,, 
47,1,,172176-81650,,"COLLAR 45.5X65",1,1,1,1,,,,,,,,,,,,,,, 
48,1,,172176-81660,,"COLLAR 45.5X60X1",2,2,2,2,,,,,,,,,,,,,,, 
49,1,,22242-000451,,"CIRCLIP   45",1,1,1,1,,,,,,,,,,,,,,, 
50,1,,172176-81650,,"COLLAR 45.5X65",1,1,1,1,,,,,,,,,,,,,,, 
51,1,,172176-81660,,"COLLAR 45.5X60X1",2,2,2,2,,,,,,,,,,,,,,, 
52,1,,172425-81050,,"BOOM ASSY",1,1,,,,,,1,,,,,,,,,,, 
54,3,,172147-81451,,"BUSH 50X75",2,2,,,,,,1,,,,,,,,,,, 
55,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,1,,,,,,,,,,, silv

erh
orn

.co
.uk



YOOK3493 

3 
14 

28 _,, y,:J ;.Ii) Y":1 
i 2930 ~ING CYLINDER ~fJJ~ 
. 33 

"'Oo 38 ~ ~ 
4{J?, Z1 31 50

51 / L ~35 
/23~ l i-41 

39 18 
~19 

~II 

711 

12 

silv
erh

orn
.co

.uk



1,1,,172165-81202-4,,"ARM W/BUSH   (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172147-81451,,"BUSH 50X75",2,2,2,2,,,,,,,,,,,,,,, 
3,2,,172165-81700,,"BUSH 45X65",2,2,2,2,,,,,,,,,,,,,,, 
4,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,,, 
5,2,,172112-83500,,"PIN BUSH 45X60",2,2,2,2,,,,,,,,,,,,,,, 
6,2,,172112-83530,,"SPACER 49.5X33",1,1,1,1,,,,,,,,,,,,,,, 
7,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,4,4,,,,,,,,,,,,,,, 
8,1,,172176-81500,,"PIN 45-112",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172176-81520,,"PIN 50-122",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172125-81280,,"O-RING 81X8",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,172164-81670,,SPACER,2,2,2,2,,,,,,,,,,,,,,, 
12,1,,22157-120000,,"WASHER 12",2,2,2,2,,,,,,,,,,,,,,, 
13,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,172165-81500-1,,"KIT,ARM PIN",1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172165-81320-1,,"PIN 45X204",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172165-81340-1,,"PIN 45X204",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,933110-86600,,"NUT M24, NYLON",2,2,2,2,,,,,,,,,,,,,,, 
18,2,,933171-29760,,WASHER,2,2,2,2,,,,,,,,,,,,,,, 
19,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,,, 
21,2,,172165-82560,,"SHIM 45X80X1.2",2,2,2,2,,,,,,,,,,,,,,, 
22,2,,172165-82570,,"SHIM 45X80X1.6",2,2,2,2,,,,,,,,,,,,,,, 
23,1,,172165-81300-4,,"ARM(L),BUCKET(GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
24,1,,172165-81310-4,,"ARM, BUCKET  (GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
25,1,,172147-84401-4,,"LINK,BUCKET(GREEN)",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,172112-83500,,"PIN BUSH 45X60",2,2,2,2,,,,,,,,,,,,,,, 
27,2,,933126-44500,,"SEAL VAY45X55X4,DUST",6,6,6,6,,,,,,,,,,,,,,, 
28,2,,172112-86250,,"BUSH 45X39, PIN",2,2,2,2,,,,,,,,,,,,,,, 
29,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
30,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
31,1,,172165-82520,,"SHIM 50X85X0.5",1,1,1,1,,,,,,,,,,,,,,, 
32,1,,172165-82530,,"SHIM 50X85X1.2",1,1,1,1,,,,,,,,,,,,,,, 
33,1,,172165-82540,,"SHIM 50X85X1.6",1,1,1,1,,,,,,,,,,,,,,, 
34,1,,172165-82550,,"SHIM 45X1.2",1,1,1,1,,,,,,,,,,,,,,, 
35,1,,172165-82560,,"SHIM 45X80X1.2",1,1,1,1,,,,,,,,,,,,,,, 
36,1,,172165-82570,,"SHIM 45X80X1.6",1,1,1,1,,,,,,,,,,,,,,, 
37,1,,172183-81160,,"TREE CLIP",4,4,4,4,,,,,,,,,,,,,,, 
38,1,,172176-81201,,"ARM ASSY",1,1,,,,,,1,,,,,,,,,,, 
39,2,,172147-81451,,"BUSH 50X75",2,2,,,,,,1,,,,,,,,,,, 
40,2,,172165-81700,,"BUSH 45X65",2,2,,,,,,1,,,,,,,,,,, 
41,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,1,,,,,,,,,,, 
42,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,1,,,,,,,,,,, 
43,2,,172112-83530,,"SPACER 49.5X33",1,1,,,,,,1,,,,,,,,,,, 
44,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,,1,,,,,,,,,,, 
45,1,,172425-81070,,"ARM ASSY",1,1,,,,,,2,,,,,,,,,,, 
47,3,,172147-81451,,"BUSH 50X75",2,2,,,,,,2,,,,,,,,,,, 
48,3,,172165-81700,,"BUSH 45X65",2,2,,,,,,2,,,,,,,,,,, 
49,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,2,,,,,,,,,,, 
50,3,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,2,,,,,,,,,,, 
51,3,,172112-83530,,"SPACER 49.5X33",1,1,,,,,,2,,,,,,,,,,, 
52,3,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,,2,,,,,,,,,,, 
53,1,,794130-71410,,"PIN ASSY,BALL SOCKET",1,1,,,,,,2,,,,,,,,,,, 
54,1,,172425-84400,,"LINK R ASSY,BUCKET",1,1,,,,,,2,,,,,,,,,,, 
54-1,1,,172425-84401,,"BUCKET LINK R 
ASSY",1,1,,,,,N,2,72425057,M/#15416,72425057,M/#15416,,,,,,,,,I 
56,2,,172112-86250,,"BUSH 45X39, PIN",2,2,,,,,,2,,,,,,,,,,, 
57,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,2,,,,,,,,,,, 
58,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,,2,,,,,,,,,,, 
59,1,,172425-84450,,"LINK L ASSY,BUCKET",1,1,,,,,,2,,,,,,,,,,, 
59-1,1,,172425-84451,,"BUCKET LINK L 
ASSY",1,1,,,,,N,2,72425057,M/#15416,72425057,M/#15416,,,,,,,,,I 
61,2,,172112-86250,,"BUSH 45X39, PIN",2,2,,,,,,2,,,,,,,,,,, 
62,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,2,,,,,,,,,,, 

silv
erh

orn
.co

.uk



63,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,,2,,,,,,,,,,, 
64,1,,172425-84470,,PIN,1,1,,,,,,2,,,,,,,,,,, 
65,1,,172151-03050,,LABEL,1,1,,,,,,3,,,,,,,,,,, 
66,1,,172426-84450,,"LINK F ASSY,BUCKET",1,1,,,,,,3,,,,,,,,,,, 
67,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,3,,,,,,,,,,, 
69,2,,172112-86250,,"BUSH 45X39, PIN",2,2,,,,,,3,,,,,,,,,,, 
70,2,,933126-44500,,"SEAL VAY45X55X4,DUST",6,6,,,,,,3,,,,,,,,,,, 
71,1,,172425-83200,,"BOSS,HOOK",1,1,,,,,,2,,,,,,,,,,, 
72,2,,172151-72670,,"BUSH 45 50",1,1,,,,,,2,,,,,,,,,,, 
74,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,2,,,,,,,,,,, 
75,2,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,,,,,,2,,,,,,,,,,, 
76,1,,172425-83250,,"HOOK ASSY",1,1,,,,,,2,,,,,,,,,,, 
77,1,,172425-83260,,"SWIVEL ASSY",1,1,,,,,,2,,,,,,,,,,, 
78,1,,172425-83400,,"PIN 6X50",1,1,,,,,,2,,,,,,,,,,, 
79,1,,172425-83410,,"PIN 6X65",1,1,,,,,,2,,,,,,,,,,, 
80,1,,172425-83420,,COME-OFF,1,1,,,,,,2,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

~-
5250 515248 

45 

";JL.,-yfr~ 
CRANE SPEC. 

4 
41 
2 

39 

7 ~ 

78 6 

1 
38 

silv
erh

orn
.co

.uk



1,1,,172151-81500-4,,BUCKET(700S)(GREEN),1,1,,,,,,,,,,,,,,,,, 
2,2,,172151-81510-4,,BUCKET(700S)(GREEN),1,1,,,,,,,,,,,,,,,,, 
3,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
4,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
5,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
6,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
7,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
8,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",4,4,,,,,,,,,,,,,,,,, 
9,3,,172151-81600-4,,"POINT,TOOTH 18S (97)",4,4,,,,,,,,,,,,,,,,, 
10,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,,, 
11,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,,, 
12,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,,, 
13,3,,172151-81610,,"ADAPTER, ETHER START",4,4,,,,,,,,,,,,,,,,, 
14,1,,172176-81950,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,,, 
15,2,,172176-81560,,"PIN 45X271 CMP",2,2,2,2,,,,,,,,,,,,,,, 
16,2,,172176-81640,,"COLLAR 45X60.5X22",2,2,2,2,,,,,,,,,,,,,,, 
17,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
18,2,,26116-100752,,"BOLT M10X 75 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
19,2,,26716-100002,,"NUT 10",4,4,4,4,,,,,,,,,,,,,,, 
20,2,,172124-81930,,"SHIM 45X0.8",2,2,2,2,,,,,,,,,,,,,,, 
21,2,,172124-81940,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,,, 
22,1,,172151-86210-1,,"CUTTER (L),SIDE",1,1,,,,,,1,,,,,,,,,,, 
23,1,,172151-86220-1,,"CUTTER (R),SIDE",1,1,,,,,,1,,,,,,,,,,, 
24,1,,172151-86240,,"BOLT M16X 32",6,6,,,,,,1,,,,,,,,,,, 
25,1,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,1,,,,,,,,,,, 
26,1,,172165-86500,,"TOOTH KIT, POINT",1,1,,,,,,2,,,,,,,,,,, 
28,2,,172151-81620,,"PIN ASSY, LOCK",1,1,,,,,,2,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

:liliffl dfJ 
REPAIR PART 

26 

28 

1 

1,Jr1 r-SS5> ffpE 93 BUCKET Fi g • 

1 (700S} 

8 5 3 7 6 

silv
erh

orn
.co

.uk



1,1,,172176-81950,,"PIN KIT, BUCKET",2,2,,,,,,,,,,,,,,,,, 
2,2,,172176-81560,,"PIN 45X271 CMP",2,2,,,,,,,,,,,,,,,,, 
3,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
4,2,,172176-81640,,"COLLAR 45X60.5X22",2,2,,,,,,,,,,,,,,,,, 
5,2,,26116-100752,,"BOLT M10X 75 PLATED",2,2,,,,,,,,,,,,,,,,, 
6,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,,, 
7,2,,172124-81930,,"SHIM 45X0.8",2,2,,,,,,,,,,,,,,,,, 
8,2,,172124-81940,,"SHIM 45X1.2",2,2,,,,,,,,,,,,,,,,, 
9,1,,172151-81700-4,,"BUCKET (450S)(GREEN)",1,1,,,,,,,,,,,,,,,,, 
10,2,,172151-81710-4,,"BUCKET (450S)(GREEN)",1,1,,,,,,,,,,,,,,,,, 
11,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
12,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
13,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
14,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
15,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
16,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",3,3,,,,,,,,,,,,,,,,, 
17,3,,172151-81600-4,,"POINT,TOOTH 18S (97)",3,3,,,,,,,,,,,,,,,,, 
18,3,,172151-81620,,"PIN ASSY, LOCK",3,3,,,,,,,,,,,,,,,,, 
19,4,,172151-81630,,PIN,3,3,,,,,,,,,,,,,,,,, 
20,4,,172151-81640,,"LOCK,RUBBER BIN",3,3,,,,,,,,,,,,,,,,, 
21,3,,172151-81610,,"ADAPTER, ETHER START",3,3,,,,,,,,,,,,,,,,, 
22,1,,172151-81800-4,,"BUCKET(600S) (GREEN)",1,1,,,,,,,,,,,,,,,,, 
23,2,,172151-81810-4,,"BUCKET(600S) (GREEN)",1,1,,,,,,,,,,,,,,,,, 
24,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
25,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
26,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
27,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
28,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
29,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",4,4,,,,,,,,,,,,,,,,, 
30,3,,172151-81600-4,,"POINT,TOOTH 18S (97)",4,4,,,,,,,,,,,,,,,,, 
31,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,,, 
32,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,,, 
33,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,,, 
34,3,,172151-81610,,"ADAPTER, ETHER START",4,4,,,,,,,,,,,,,,,,, 
35,1,,172151-81900-4,,"BUCKET(650S) (GREEN)",1,1,,,,,,,,,,,,,,,,, 
36,2,,172151-81910-4,,"BUCKET(650S) (GREEN)",1,1,,,,,,,,,,,,,,,,, 
37,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
38,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
39,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
40,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
41,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
42,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",4,4,,,,,,,,,,,,,,,,, 
43,3,,172151-81600-4,,"POINT,TOOTH 18S (97)",4,4,,,,,,,,,,,,,,,,, 
44,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,,, 
45,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,,, 
46,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,,, 
47,3,,172151-81610,,"ADAPTER, ETHER START",4,4,,,,,,,,,,,,,,,,, 
48,1,,172151-82000-4,,"BUCKET(750S) (GREEN)",1,1,,,,,,,,,,,,,,,,, 
49,2,,172151-82010-4,,"BUCKET(750S) (GREEN)",1,1,,,,,,,,,,,,,,,,, 
50,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
51,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
52,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
53,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
54,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
55,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",5,5,,,,,,,,,,,,,,,,, 
56,3,,172151-81600-4,,"POINT,TOOTH 18S (97)",5,5,,,,,,,,,,,,,,,,, 
57,3,,172151-81620,,"PIN ASSY, LOCK",5,5,,,,,,,,,,,,,,,,, 
58,4,,172151-81630,,PIN,5,5,,,,,,,,,,,,,,,,, 
59,4,,172151-81640,,"LOCK,RUBBER BIN",5,5,,,,,,,,,,,,,,,,, 
60,3,,172151-81610,,"ADAPTER, ETHER START",5,5,,,,,,,,,,,,,,,,, 
61,1,,172151-86210-1,,"CUTTER (L),SIDE",1,1,,,,,,1,,,,,,,,,,, 
62,1,,172151-86220-1,,"CUTTER (R),SIDE",1,1,,,,,,1,,,,,,,,,,, 
63,1,,172151-86240,,"BOLT M16X 32",6,6,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,1,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,1,,,,,,,,,,, 
65,1,,172765-86500,,"POINT TEETH KIT",1,1,,,,,,2,,,,,,,,,,, 
67,2,,172151-81620,,"PIN ASSY, LOCK",1,1,,,,,,2,,,,,,,,,,, 
68,1,,172425-81400,,"BUCKET H(700 
ASSY",1,1,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
69,2,,172425-81410,,"BUCKET 
H(650)(GREEN)",1,1,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
70,2,,172162-82820-
4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,
,I 
71,2,,172162-82840-
4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,
,I 
72,2,,172162-82930,,"BOLT M16X 50 
PLATED",6,6,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
73,2,,172162-82940,,"NUT 
M16",6,6,,,,,W,,72405056,M/#15234,72425056,M/#15234,,,,,,,,,I 
74,2,,22217-160000,,"SPRING WASHER 
16",6,6,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
75,2,,772151-81610-4,,"TEETH ASSY   
(GREEN)",4,4,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
76,3,,172151-81600-4,,"POINT,TOOTH 18S 
(97)",4,4,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
77,3,,172151-81620,,"PIN ASSY, 
LOCK",4,4,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
78,4,,172151-81630,,PIN,4,4,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
79,4,,172151-81640,,"LOCK,RUBBER 
BIN",4,4,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 
80,3,,172151-81610,,"ADAPTER, ETHER 
START",4,4,,,,,W,,72425056,M/#15234,72425056,M/#15234,,,,,,,,,I 

silv
erh

orn
.co

.uk



YOOK3493 

TRY JP AS 
I- Q -
ION 

•.1-fia& 
REPAIR PART 

iQ 

;t7'V3::.,, 
OPTIONAL 

Fi g.94 ( " -9 \_, -r ;:{ >' I'- ) 
/\7"'!1 f' Si f{pE ~ATTACHMENT) 
BUCKET 9 (450s1 

10 14 15 12 
23 27 28 25 
36 40 41 38 
49 53 54 51 
69 73 74 71 

' 

22 (600S) 
35 (660S) 
48 (750S) 
68 (700Hl 

16 
29 
42 
65 
75 

18 17 
31 30 
44 43 
57 56 
77 76 

20 19 
33 32 
46 45 
69 58 
79 78 

21 
34 
47 
60 
80 

13 11 15 14 
26 24 28 27 
39 37 41 40 
52 50 54 53 
72 70 74 73 

silv
erh

orn
.co

.uk



1,1,,772147-81411-4,,"BUCKET(450)  (GREEN)",1,1,,,,,,,,,,,,,,,,, 
3,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
4,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
5,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
6,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
7,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
8,2,,772112-91303-4,,"TEETH        (GREEN)",3,3,,,,,,,,,,,,,,,,, 
9,3,,172151-81400,,BOLT,6,6,,,,,,,,,,,,,,,,, 
10,3,,172151-81410,,"SHIM SET, TEETH",3,3,,,,,,,,,,,,,,,,, 
14,3,,172137-86780,,NUT,6,6,,,,,,,,,,,,,,,,, 
15,3,,172112-91303-4,,"TEETH        (GREEN)",3,3,,,,,,,,,,,,,,,,, 
16,1,,172176-81950,,"PIN KIT, BUCKET",2,2,,,,,,,,,,,,,,,,, 
17,2,,172124-81930,,"SHIM 45X0.8",2,2,,,,,,,,,,,,,,,,, 
18,2,,172176-81560,,"PIN 45X271 CMP",2,2,,,,,,,,,,,,,,,,, 
19,2,,172124-81940,,"SHIM 45X1.2",2,2,,,,,,,,,,,,,,,,, 
20,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
21,2,,172176-81640,,"COLLAR 45X60.5X22",2,2,,,,,,,,,,,,,,,,, 
22,2,,26116-100752,,"BOLT M10X 75 PLATED",2,2,,,,,,,,,,,,,,,,, 
23,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,,, 
24,1,,772125-81471-4,,"BUCKET(600)  (GREEN)",1,1,,,,,,,,,,,,,,,,, 
26,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
27,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
28,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
29,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
30,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
31,2,,772112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,,, 
32,3,,172151-81400,,BOLT,8,8,,,,,,,,,,,,,,,,, 
33,3,,172151-81410,,"SHIM SET, TEETH",4,4,,,,,,,,,,,,,,,,, 
37,3,,172137-86780,,NUT,8,8,,,,,,,,,,,,,,,,, 
38,3,,172112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,,, 
39,1,,772124-81401-4,,"BUCKET(650)  (GREEN)",1,1,,,,,,,,,,,,,,,,, 
41,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
42,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
43,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
44,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
45,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
46,2,,772112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,,, 
47,3,,172151-81400,,BOLT,8,8,,,,,,,,,,,,,,,,, 
48,3,,172151-81410,,"SHIM SET, TEETH",4,4,,,,,,,,,,,,,,,,, 
52,3,,172137-86780,,NUT,8,8,,,,,,,,,,,,,,,,, 
53,3,,172112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,,, 
54,1,,772125-81403-4,,"BUCKET(700)  (GREEN)",1,1,,,,,,,,,,,,,,,,, 
56,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
57,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
58,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
59,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
60,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
61,2,,772112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,,, 
62,3,,172151-81400,,BOLT,8,8,,,,,,,,,,,,,,,,, 
63,3,,172151-81410,,"SHIM SET, TEETH",4,4,,,,,,,,,,,,,,,,, 
67,3,,172137-86780,,NUT,8,8,,,,,,,,,,,,,,,,, 
68,3,,172112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,,, 
69,1,,772147-81441-4,,"BUCKET(750)  (GREEN)",1,1,,,,,,,,,,,,,,,,, 
71,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,,, 
72,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,,, 
73,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,,,,,,,,,,,,,,,,, 
74,2,,172162-82940,,"NUT M16",6,6,,,,,,,,,,,,,,,,, 
75,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
76,2,,772112-91303-4,,"TEETH        (GREEN)",5,5,,,,,,,,,,,,,,,,, 
77,3,,172151-81400,,BOLT,10,10,,,,,,,,,,,,,,,,, 
78,3,,172151-81410,,"SHIM SET, TEETH",5,5,,,,,,,,,,,,,,,,, 
82,3,,172137-86780,,NUT,10,10,,,,,,,,,,,,,,,,, 
83,3,,172112-91303-4,,"TEETH        (GREEN)",5,5,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



84,1,,172151-86210-1,,"CUTTER (L),SIDE",1,1,,,,,,1,,,,,,,,,,, 
85,1,,172151-86220-1,,"CUTTER (R),SIDE",1,1,,,,,,1,,,,,,,,,,, 
86,1,,172151-86240,,"BOLT M16X 32",6,6,,,,,,1,,,,,,,,,,, 
87,1,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

9 6 /\7'!1 ~ (J71 'Yf-)(Y~) 
Fig. BUCKET(ATTACHMENT) 

COUNTRY JP AS EX 
APPL! - 0 -CATION 

6 7 4 
29 30 27 
44 45 42 
59 60 57 
74 75 72 

85 

· 87 

~ 86 

7-- L ,., 
:t7V=1Y 
OPTIONAL 

1 ~450? 24 600 
39 (6 5 0) 
54 (700) 
69 (750) 

5 8 
28 31 

~ 46 
61 

73 76 

14 15 9 10 
37 38 32 33 
52 53 47 48 
67 68 62 63 
82 83 7778 

18 

20 

3 7 6 
26 30 29 
41 45 44 
56 ~59 
71 5 74 

silv
erh

orn
.co

.uk



1,1,,172164-81650-1,,"PIN 45X122",2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172164-81670,,SPACER,2,2,2,2,,,,,,,,,,,,,,, 
3,1,,172112-87840,,"SHIM 45X1",4,4,4,4,,,,,,,,,,,,,,, 
4,1,,172423-94100,,"BLADE ASSY",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172168-81410,,"SEAL 45X55X4, DUST",4,4,4,4,,,,,,,,,,,,,,, 
6,2,,172151-72670,,"BUSH 45 50",2,2,2,2,,,,,,,,,,,,,,, 
7,1,,172124-94310-1,,"PLATE,LOCK",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,22157-120000,,"WASHER 12",2,2,2,2,,,,,,,,,,,,,,, 
9,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,,, 
12,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,,,,,,,,,,,,,, 
13,1,,172423-94210,,"PIN 45X120",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

13 

1N 
7 

9 e ·71.,,-~ 
Fig. BLADE 

71..,--i-,:::,,1 
BLADE CY 

11 

silv
erh

orn
.co

.uk



1,1,,172425-08500,,"P.T.O KIT",1,1,,,,,,1,,,,,,,,,,, 
2,2,,172425-74500,,"PTO KIT,FRAME END",1,1,,,,,,2,,,,,,,,,,, 
3,2,,172176-74511,,"P.T.O.KIT, ARM END",1,1,,,,,,3,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK3493 

97 PTO=t:,t---
Fig. P. T.O.KIT 

COUNTRY JP AS EX 
APPL! - Q 

CATION 

PTO'f-'.!lr- (:,L,,-L....I.::.,!--') 
P. T.0.KlT(FRAME ENDl 

2 ( 172425-7 4500) 
inc.Fig. 33 REF. No.2 ~ 33 
Inc.Fig. 77 REF. No. 1 ~ 17 

88 u•a (PTO~Y!-- □ -11,) 
Fig. CONTROL EQUIP. (P. T. 0. CONTROU 

PTO-:f'.!I r­
P. T.O. K[T 
( 172425-08500) 
inc.Fig.33 REF.No.1 

Fig. 78 REF. No. 1 

PTO'f-'.!lr- (?-L...r:,,t-:) 
P. T.O.KIT(ARM END) 

3 (172176-74511) 
inc.Fig. 78 REF.No.2 ~ 18 

78 a:l!H!'l:f (PT07-b.IYt-") 
Fig. HYO.OIL PIPING IP. T.O.AAM ENO) 

PTQ-'l=-·.:-1--- (?-L....I.:.-,..:1 
9. T 0.K IT I.I.AM Ei'IOI 
II 7'2176-HS I I! 

-~~NO. ,~.lltl!~No.2~o18«•~~T. 
1,nc.2~18 

" 

77~1 (PTQJt,,-L>.J::;,,t-=l 
Fig. HYO.OIL PIPING IP. T.O.FAAME ENO) 

silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K3493 
PcName=VIO50-1 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=VIO 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (ViO) 
EngSec3=VIO 
EngPreface=1 

silv
erh

orn
.co

.uk


	preface.pdf
	PREFACE
	SPECIFICATIONS
	PAINTED COLOR LIST
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97




